INGERSOLLRAND

P-125SD-WD
i f

OPERATING & MAINTENANCE MANUAL
with spare parts list

MANUAL D'UTILISATION ET D'ENTRETIEN
avec catalogue de pieces detachees

BEDIENUNGS-UND WARTUNGSANLEITUNG
mit ersatzteilliste

LIBRO D'USO £ MANUTENZIONE
con lista ricambi

Doosan purchased Bobcat Company from Ingersoll-Rand Company in MANUAL DE MANEJO Y MANTENIMIENTO

2007. Any reference to Ingersoll-Rand Company or use of trademarks, con Lista de Repuestos
service marks, logos, or other proprietary identifying marks belonging
to Ingersoll-Rand Company in this manual is historical or nominative
in nature, and is not meant to suggest a current affiliation between
Ingersoll-Rand Company and Doosan Company or the products of

either.
FROM TO i lally Jdaiidl oo
SERIAL No. RANGE | 620801 | | 620900 SLAd! pdad Ll po



Doosan
Disclaimer


INGERSOLL-RAND

PARTS BOOK C.P.N. 92533777
ISSUE No. 6

DATE : SEPT."1986
Revised (09-12)

P-125SD-WD

OPERATING & MAINTENANCE MANUAL
MANUAL D'UTILISATION D'ENTRETIEN

BEDIENUNGS-UND WARTUNGSANLEITUNG

LIBRO D'USO E MANUTENZOINE
MANUAL DE MANEJO Y MANTENIMIENTO

Lilmally bt bl


Doosan
New Stamp


Lubricant Couler

Hoses

Running Gear

Fuel Sytem

Drive Belt

SECTION b

SPEED AND PRESSURE
REGULATOR
ADJUSTMENT
SECTION 6
TROUBLE SHOOTING

Torque Value Chart

SECTION 7
SPARE PARTS LIST

Changement 8lament filtre 3 air

Lubrifiant refriodissuer

Conduits flexibles

Ensamble de marche

Systéme combustible

Rigulatuer de vitesse et da
pression

Réglage

Tableau valeur couple

SECTION 5
REGULATEUR DE
VITESSE ET DE PRESSION

Schmeirmittel - Filterwechse|

Elektrik

Luftfitter - Elementwechsel

Schmeirmittelkiihtung Schliuche

Laufwerk

Krattstoffanlage

Geschwindigkeits - u. Druck-
regler

Einstellung

Drehmomentavntil - Tabelle

ABSCHNITT 5
GESCHWINDIGKEITS-U-
DRUCKREGLER

Cambie Filtro del Lubrificante

Impianto Elettrico

Cambiamento Filtro Aria

Radiatore del Lubrificante

Tubi Flessibili

Organi di Trasmissione

Sistema d' Alimentazione Car-
burante

Regolatore di Pressione e
Numaero ai Giri

Tabella Valori di Coppia

SEZIONE 5
REGOLATORE DI
PRESSIONE E NUMBEROQ
DI GIRI

Filtro lubricante de comprasor
Cambio filtro de lubricante
Eléctrico
Cambio filtro elemento de aire
Refrigerante de lubricante
Mangueras
Tren rodante
Sistema de combustible
Regulador de velocidad y
presidn
Ajuste
Diagrama de vélvula de
torsi bn

e bl i
f.r_i.“
eNoly b g 4
u-‘)L.gIJJ‘UJ‘_;JiLL.'#
:!‘J«.-‘;UE,L”.—,

i shill Slaaa A -0
S E,:J,‘..‘.—Jl'_,..j
St de sl g
il Y1 ol han

ut M4 -4
l.-_‘_,.o‘,ll)l,a'i.ﬂclai IR

INDEX TABLE DES MATIERES INHALTSVERZEICHNIS INDICE INDICE J“J“’a'"
SECTION 1 ABSCHNITT 1 SEZIONE 1 SECCION 1 \ r_m
GENERAL DATA ALLGEMEINE DATEN NERALES ale L,
T DONNEES GENERALES  Gewichte, Dimensionem und DATI GENERICI DATOS GE e
Weights Dimensions and tei Sria . Siladly sy Ol
Capacities Poids di " ith eistungsstarken Pesi, Dimensioi e Capacith Pesos y dimensiones y cap- Y ‘,__ill
SECTION 2 oids dimensions st capacit bs ABSCHNITT 2 , cidades -
SECTION 2 SEZIONE 2 SECCION 2 & )
OPERATION : BEDIENUNG .plﬁ
_ Betore Starting UNZIONAMENTO OPERACION i
Starting OPERATION Vor dem Anlassen FUNZ e
X N . . . | i
Stopping Avant démarrage ﬁ::‘aas'stt:r:‘ ;':L':;:; rﬁ;ware la Macchina i:‘::::e arranque \'-r-::
SECTION 3 D®marrage Arresto Parada “=
LUBRICATION Arrat ABSCHNITT 3 _ r‘-‘ .
Recommended Lubricants SECTION 3 EMPFOHLENE SEZIONE 3 SECCION 3 (_5-!:“ gt
SECTION 4 LUBRIFIANT SCHMEIRMITTEL | LUBRIFICANTE LUBRICANTES Py
MAINTENANCE SECTION 4 ABSCHNITT 4 RACCOMANDATI RECOMENDADOS | S
General ENTRETIEN WARTUNG SEZIONE 4 SECCION 4 RS e
Scavenge tube Gbnébral . Allgemein MANUTENZIONE MANTENIMIENTO St Py
Compressor Lubricant / Coolant Tube le récuphra.tl?n Spiilleitung Generalits General il 48
Lubricant / Coolant Change L‘-::_:‘::u‘:::“mfm'd'ssa“t com- Kompressor Schreirmittel / - Tube di Ricupero Tube de barrido bl g i ks
i i ihlmi i ; G2
Compressor Lubricant Filter n lubrifi _— K“"‘"]'““P' o Lubrificante e Refrigerazione Lubricante de compresor/- :
Lubricant Filter Change Ci:sl;;:‘etment ubrificant/refriod Schmeirmittel -/ KihImittel- del compressore fluido refrigerante . f';]""'
Electrical Lubrifiant recommand &s wechset L Cambio di Lubrificante/Refrig- Lubricante/cambio de fluido s
ir Fi i, Empfohlene Schmeirmitte! : 2pigll ol
Air Filters Filtre lubrifant compressuer . erante refrigerante i aall L
Air Filter Element Change Electicit® K:'rlrtlpressor Schmiermittel - ! Lubrificanta Raccomandati Lubricantes recomendados ey il "J":
ilter S

0.

INGERSOLLRAND




INDEX TABLE DES MATIERES INHALTSVERZEICHNIS INDICE INDICE d"}e"u'
7.1 DRIVERS SECTION 6 ABSCHNITT 6 SEZIONE 6 SECCION 5 et M e il
Engine and Ducting PANNES FEHLERSUCHE RICERCA DE1 GUASTI REGULADOR DE et il
Drive Belt Tableau valeur couple Tabelta Valori di Coppia VELOCIDAD Y PRESION ::L..l ’i Cé: :t
Exhlatsjst SECTION 7 Drehmomentventil-Tabelle SEZIONE 7 AJUSTE J:jl_;cb i
uel System LISTE PIECES ELENCO PEZZI DI SECCION 6 ol
7.2 AIR-END DETACHEES ABSCHNITTY 7 RICAMBIO LOCALIZACION DE Ll G
Air End 7.1 PARTIES ERSATZTEILAUFLISTUNG AVERIAS il g i
. i il v - o
7.3 AIR INTAKE SYSTEM ENTRAINANTES 7.1 ANTRIEBE Motore s Condotte ';:!é::'r;;a;é'w'ﬂde torsion e I
A:'T Filter € |:1gine Motseur et conduits Motor und Leitungskanile Collettore di scarico el
Air Filter Air - End Echappement Auspuff Cinghis d’ Azionamento LISTA DE REPUESTOS “'?‘"ﬁ;‘
Courroie de Transmission Treibriemen Sisterna Carburante 7.1 IMPULSORES 2Pl il
7.4 REGULATION Systdme de combustible Kraftstoffanlage e : Motor y conducto elydt i b ¥ -0
7.2 LATO COMPRE bl
Unloader 7.2 ARRIVEE D’'AIR 7.2 LUFTAUSTRITTSIETE/ © SSORE A, e tramsmision " m';t J:
Air Piping KOMPRESSOR . orrea de . a4 -
Discharge-Air Piping Arrivée d'air Luftaustrittsseite 73 g:(S)TNEEMAARIIJAAMMIS- Sistema de combustible bl e
7.2 COMPRESOR bl md et 2
7.5 COOLING SYSTEM 7.3 SYSTEM 7.3 LUFTANSAUGSYSTEM  Fijwo, motore c R _,-tnql_uu
. 7 , . Luftfilter Motor Filtro, lato compressore ompresor TE :.., -
Lubricant Cooler D’ADMISSION D’AIR Luftfilter Kompressor 7.3 SISTEMA DE TOMA r‘h"J. t-o
Guards Moteur filtre air 7.4 REGOLAZIONE DE AIRE Bl
Separator Tank Arrivée d’air filtre air ;'4 SE?ULIERUNG Dispositivo di Scarice Motor filtro de aire el :ﬁ“'
. .. ruckregler ari : ai [P VS H
Lubricant / Coolant Piping 7.4 REGULATEUR Luftieitungen ot o combresa Gomeresor filtro de aire gerpipynt
7.6 CONTROL AND MONI- Dechargeur Abgasleitungen di scarico 7.4 REGULACION EIR
TORING SYSTEM Tuyauterie d"air 7.5 KOUHLANALAGE 7.5 SISTEMA D1 Descargador i
:‘Bttew Tuyauterie air de servcie Schmeirmittel Kihlung RAFFREDDAMENTO ;‘:E:I‘: ::;::gadora de aire .j,qua‘:‘ u'_‘:‘-
iring Harness Schutzvarrichtung . . HAl oAl el
tnstrument and Control Panel 7'6§ SYSTEME DE Abscheidertank ) ;';‘:;:‘canm’ Radiatore 7.5 SISTEMA DE il My hall fua.; 1-0
7.7 SUB-ASSEMBLY REFROIDEMENT Schmeirmistel -/ Kihl- Serbatoio Separatore REGRIGERACION ol

mittelleitungen

Tubature per Lubrificante/-

Lubricante enfriador

LS Y Ll

Lifting Bail PRefriodissuer lubrifiant 7.6 KONTROL Refrigerante Dispositivos protectores Al i Yoy

Sub Frame rotectuer UBERWACHUNSSYSTEM T eparad g it e
Lower Enclosure Réservoir séparateur ) 7.6 SISTEMA DI CON— Tzrl;(::iea full)arica:t:elrefrigerante Lo il depamllv - 0
Cowling Tuvauterie tubrifiant/refriod- Battarie TROLLO E GESTIONE S Y
Canopy Lock issant Kablebaum Batteri 7.6 SISTEMA DE LT day il
Toolbox Liners .Instrumamen -/ Bed- atteria CONTROL Y R
ienungstafe| Cablaggio o s
Panngllo di Strumentazions e OBSERVACION P i
Comando g e
-};JJI ‘,_.,L
S,

0 1




J-. .-1

7.8 TRAILER EQUIPMENT

E.E.C. Running Gear
High Speed Running Gear
Lighting Equipment

7.9 FASTENERS

8.0 RECOMMENDED
SPARES

Filter Service Kit
Gasket Set

Basic Spares Set
Intermediate Spares Set
Major Spares Set

7.6 SYSTEME DE
COMANDE ET DE
CONTROLE

Batterie

Falsceau de cablage

Panneau d'instrurment
et de contrdles

7.7 SOUS-ENSEMBLE

Faux-ch Bssis

Carter infarior

Fourrure bidte A outils

Verrou rabat

Crochet de levage

Jeu de mousse

Auto-collants

7.8 EQUIPMENT
REMORQUE

Ensemble de marche CEE

Ensemble de marche vitesse

6lévde

Equipment d.élairage

7.9 ATTACHES

8.0 PIECES DETACHES
RECOMMANDEES

Kit antretein filtre

Jeu de joints

Jeu de pieces detaches
de bases

Jeu de pleces detaches
intarmédiaires

Jeu de pleces detaches
majueres

7.7 UNTERAUFBAU

Unterestell

unteres Gehaiise

Werk zuegkasten - Ausk-
leidung

Abdeckungsverriegelung

Hebegriff

Schaum-Set

Abziehbilder

7.8 ANHANGER
AUSSTATTUNG
EWG Fahrwerk

Hochgeschwindigkeit-Fahwerk
Beleuchtungsaussattung

7.9 BEFESTIGUNGSTEILE

8.0 EMPFOHLENE
ERSATZTELILE

Fittro Service-Paket
Dichtungssatz
Ersatzteile Fundamentat
Ersatzelle Zwishcensatz
Hauptersatzeila-Staz

7.7 SOTTOGRUPPO

Telaio

Chiusure inferiori

Coperture per scatola
attrezzi

Serratura per tenda

Anallo di sollevamento

Corredo materiale espanso

Adesivi

7.8 APPARECCHIATURA
DI RIMORCHIO
Organi di trasmissione, norme
C.C.E.
Organi di Trasmissione, veloc-
cith elevante
7.9 DISPOSITIVI DI
FISSAGGIO

8.0 RICAMBI
RACCOMANDATI

Corredo manutenzione filtri

Corredo guarnizioni

Corredo Pezzi di Ricambio di
Base

Corredo Pezzo di Ricambio In-
termedio

Corredo Pezzi di Ricambio Prin-

cipale

Baterla
Mazo de cables
Tabla de instrumentos ¥ control

7.7 SUB-CONJUNTO

Tren rodante E.E.C.
Tren rodante de alta velocoded
Equip de iluminacion

7.8 EQUIPO DEL
REMOLQUE

Marco infarior

Carter inferior

Forros caja de
herramientos

Cerradura de la campana

Gancho de alzar

Juego espuma

Calcomanias

7.9 ABRAZADERAS

8.0 REPUESTOS
RECOMENDADOS

Kitservicio filtro

Juego juntas

Juego repuestos b &sico
Juego repuestos intermedic
Juego repuestos principal

INGERSOLL-RAND




FOREWORD

AVANT — PROPOS

VORWORT

PREFAZIONE

INTRODUCCION

In preparing this multilanguage

- publication, every effort has
been made 10 provide sufficient
information to permit an opera-
tor to perform his duties 5o asto
receive maximum performance
and trouble free service from
the compressor. AN classes of
equipment, regardless of how
well built, require a certain
amount of attention. The pur-
pose ol this publication is to
acquaint an operstor with the
functions, operation and servic-
ing of the various components,
which were built with the very
best of materials and workman-
ship, 10 obtain maximum life
from the compressar.

Before starting the compressor,
the instructions should be care-
fully read to obtain a thorough
knowledge of the duties to be
performed. Take pride in the
ocompressor, keep it clean, and
in good mechanical condition.
For major servicing, not covered
in this publication, consult your
nearest Ingersoll-Rand Company
Branch office, or the distributor
from whom the compressor was
purchased, Correspondence with
a branch office, or distributor,
must always specify the serisl
number of the compressor as
well as the model.

Tous nas efforts ont été apportés
dansia composition de cette
brochure en wvue d'informer
Futilisateur ayssi complétemant
que possible et de lui permettre
ainsi d'obenir le maximum de
rendement.

Tous les équipements sans
exception, quelle que soit {eur
fabrication, exigent un minimum
d’attention.

Le but de cette brochure est de
farmiliariser l'utilisateur avec les
fonctions, travail et lubrification
des différents composants de la
machine, tesquels ont #té
fabriqués avec des matériaux de
premier choix et une main
d’oeuvre des plus qualifides, dans
le but de prolonger au maximum
la vie du comprasseur.

Avant la mise en route de la
machine, il importera de lire
attentivement les instructions
afin d'avoir une connaissance
parfaite des consignes @
respecter.

I} faut que lutilisateur soit fier -

de son compresseur et qu'll le
garda dans un état impeccable de
propretdé et de fonctionnement.

Pour des réparations importantes
non décrites dans ce manuel,
consuiter e plus proche buresu
de la Compagnie Ingersoll-Rand
ou le Distributeur chez wui ke
comprasséur a 8té acheté. Dans
toute correspondance, précisez
bien le type du compresseur at
on numéro de série.

Diese mehrsprachige Anleitung
soll  dem Bedienungspersonat
alles Wissenswerte iber die
Wartung und einen storungs-
freien Betrieb vermitteln. Die
einselnen beschreibungen sollen
mit der Funktion, Bedienung
und Wartung vertraut machen,
um eine optimate Leistung und
lange Lebensdauer des Gerites
zu gewihrleister.

Die Anleitung sollte vor der
Inbetriebrrahme des Kompressor
sorgfiltig gelesen werden, um
die erforderliche Bedienung und
fachgerachte Wartung genau
kennenzulernen.

Nella stesure di guestc pub-
blicazione in piti lingue si u fatto
ogni sforzoper dere all 6peratore
tutte le informazioni necessarie
per ottenere dalla macchina le
migliori  prestazioni con il

massimo rispettodelle condizioni-

d’uso e manutenzione.

Ogni macchina, per bein costruita
che sia, richiede sempre sicune

elementari operazioni di
manutenzione. to scopo di
questa pubblicazione & di

familiarizzare V'operatore con la
manutenzione della macchina, la
lubrificazione di tutti i suoi
compenent costruiti con
materiali selezionati ed
assemblati  de  manodopera
qualificate, il tutto el fine di
oftenere la messima durata del
Vostro compressore,

Prima di avviare il compressore
& opportuno leggere attents-
mente le istruzioni al fine di
conoscere  sufficientemente le
reali prestazioni a caratteristiche
della wmacchine. Cercate di
curare il Vostro compressore,
mantenetelo pulito e in buone
condizioni  meccaniche, Per
ulteriori e pit precise consigli
sulla manutenzione non riportati
su questa pubblicazione, consul-
tate il rappresentante o la filiale
Ingersoll-Rand pig vicina. Per
qualsiasi contafto o corrispon-
denza con le filiali o il
rappresentante Ingersoll-Rand si
dovrd sempre specificare il
modetlo della macchina e i suo
numero di matricola,

Se ha preparado este manual
con sumo cuidado con el
propdsito de dar al operario toda
la informacidn necesaria para el
rendimiento  méximo, vy sin
averids, del compresor, Todo
equipo, aungue sea de la mejor
fabricacion, exige atencitn. EI
objeto de esta publicacion es el
de hacer conocer al operario las
funciones, las operaciones y el
mantenimiento de los distintos
componentes, los cuales han
sido fabricados con elementos y
mano de obra de primera
calidad, para asi prolonger al
méximo la vida del compresor,

Antes de la puesta en marcha de
la maquina hay que leer con
atencion las instrucciones, para
asi tener un perfecto conoci-
miento de las medidas que hay
que tomar. E! operario debe
estar orguiloso de su compresor,
manteniéndolo en un estado
impecable de
funcionamiento,
necesario realizar un servicio de
revisibn mayor, no incluida en
esta publicacién, se debe
consultar a la Oficina de
Ingersoll-Rand més proxima, o
al distribuidor donde se comprd
el compresor. Cada vez que se
haga una consulta la corespon-
dencia debe especificar tanto el
modelo como el nimero de serie
del compresor.

limpieza v de
Cuando sea

slael éJJ N J’GJ'J :.;- ‘_.JJ..- aal
SN LSRN L VI LR LEL PR TS
pais 2V Lndd G bl
de Rilall . Lad Lo e
LU Dbt Y el
St W5 T, | eWl
CEYE T - L RN YO PP e |
A LAl el s
sl N VT S JOCL P VA

e f

. _|’» o mll'__,?.S'l s \_A.‘.Ub_'._,

T S L I TR PO
el all _-_..--i.!, al:.U J—-ﬁji -
s bl hilall oy of tad

NETSEARE

NIEI I S )
TR L R N

SR WPILPR T R TRt JE

o i s iy B, o
Sl i L s 35080
el LAl Y M odlls M Ladd
FA e

S L T s

- [T - .. -

Aot e L belall e oy 2l

s ey s rdt g e il gl
et e T .

LN hilall LA ) S5

. :L_-b:ll J!

3

- INGERSOLL-RAND




‘GENERAL DATA -

CARACTERISTIQUES

TECHNISCHE DATEN

CARATTERISTICHE GENERALI

DATOS GENERALES

HA P ...'.rLLu

1328

oy |

1577
/ m
N
Z ¢
i |
g |
750
1340 B 1530
2894
I [
N —
fe ,:@:Eg =
50-8 i
s L

1.0

ALKO RUNNING GEAR

INGERSOLLRAND




GENERAL DATA CARACTERISTIQUES TECHNISCHE DATEN CARATTERISTICHE GENERALI DATOS GENERALES wle Slhaa

1328

oy

1040 | 862

1 J FTF - H.S.R.G. GERMAN | ’ INGERSOLL-RAND




wils Slbaas

GENERAL DATA CARACTERISTIQUES TECHNISCHE DATEN CARATTERISTICHE GENERALI DATOS GENERALES

1328 .
.~ 970 - 1570 .
I [
)
——r[j ® _— [ ® ®
g8
Y Juat e ‘
A " ¢ :

1040 . 862
2752
2902

¥

;

INGERSOLL-RAND

1 . 2 FTF- H.S.R.G. FRENCH




GENERAL DATA CARACTERISTIQUES TECHNISCHE DATEN
COMPRESSOR COMPRESSUER KOMPRESSOR
Model P125WD/P 125 SD Modéle P125WD/P 125 SD Modell P 125 WD/P 125 SD

Actual Free Air Delivery
Normal Operating

125 cfm 60 L/S
100 psig/6.9 bar

Rendement réel
Fression de marche normale

<125 cfm 60O L/S

100 psi / 6.9 Bar

Tatsdchliche Frischluftzufuhr
Normaler Betiebsdruck

125 cfm 60L6S
100PSIG / 6.9 Bar

Tyre Pressure

30 Psig 2.1 Bar

Pression pneu

30 Psig 2,1 Bar

Reifendruck

Pressure Systéme refriodissant Injection & huile Kihisystem Oleinspritzung
Cooling System Qil Injection Capacite huile 9 Ltrs Fullvermogen g Ltrs.
Qil Capacity g Litres ‘
ENGINE MOTEUR MOTOR
Type/Model KHD Deutz F2L 511D Type/Modéle KHD Deuz F 2L 511D Typ/Modell KHD Deutz F2L 511D
No. of Cylinders 2 No. de cylindres 2 Anzah! der Zylinder 2
Qil Capacity 3.5 Litres 0.76 Imp. Gals. Capcité en huile 3.5 Litres {0.76 Gallons) Olkapazitit 3,6 Liter 0.76 imp. Gals.
Speed Fuel Load 2800 rpm Rendement vitesse max. 2800 rpm Geschwindigkeit Vollbelastung 2800 rpm
Speed at idle 1600 rpm Rendement ralenti 1600t/mn Geschwindigkeit Leerlauf 1600 U/min
Electric System 12 volt Systéme électrique 12 volts Elektrische Anlage 12 Volts
Fuel Tank Capacity 36 litres Capacité réservoir conbustible 36 litres Kraftstofftank Fillvermagen 36 litres
WEIGHTS POIDS GEWICHTE
Maximum Weight 750 Kg Poi.ds maximum E.M. 750 Kg Héchstgewicht 750 kg
T-Bar R/G Qu,'”e de remarquage Zugstange Laufwerk
Shipping Weight 642 Kg Poids brut 642 Kg Versandgewicht 642 kg
Gross Weight 671 Kg Ensemble de marche 671 Kg Bruttogewicht 671 kg
HS.R.G. haute vitesse Hochgeschwindigkeitslaufwerk
Shipping Weight 651 Kg tE',M'H',V) . Versandgewicht 651 kg
Gross Weight 680 Kg Poids d'expédition 651 Kg Bruttogewicht 680 kg
No. of Wheels/Tyre Size 2/145-13 Poids brut ) 680 Kg Anzahl der Rider/Reifengrosse 2/145-13
Nb. de roues/ taille pneus 2/145.13

30 psig 2.1 Bar

1.3

INGERSOLLRAND




CARATTERISTICHE DATOS GENERALES
GENERALI dale Ak

COMPRESSORE COMPRESOR oSl
Modelo P 125 WD/P 125 SD Modello ' P 125 WD/P 125 SD ALY Jeast!
Entrega actual de aire libre 125 cfm 60L/S Mandata Aria Effettiva 125 ¢fm/60 Lit/s S S r/;.l...l&.o r.:.i ‘Yo Pt el gl Laddt t..:l...-.u
Percibn normal 100PS{G / 6.9 Bar Pressione Normatle d’esercizio 100 psi/ 6,9 Bar FLIL WL QO ORI PY P PR PO @bt Joatdl s
Sistema di Raffreddamento Iniezione olio Sistema di Raffreddamento Iniezione alio T ol
Capacita Olio 9 Ltrs. 3 Imp Gal Capacidad de aceite 9 Ltrs.. A )
MOTORE MOTOR 40
Tipo/Modelo KHD Deutz F2L.511D Tipo/Modello KHD Deutz F2LETID | oy JI ¥ Of uugs (52 o1 &S5 Jeohi /51 all
No. de citindros 2 Numero di Cilindri 2 i ¥ Syl sae
Capcidad de aceite 3.5 litors 0.76 gal. Imp. Capacita d'Olio 3,5 Litri (0.76 gall. imp.} dust 006+, ¥1 A v e A F
Velocidad carga combustible 2800 rpm Giri a Massimo Regime 2800 rpm 2 wm: oYY sgiglly ilast de

Velocidad en vacib 1600 RPM Giri a Regime Mihimo 1600 Giri/min Gl e - ' [N
Sistema eléctrico 12 Volts Sistema Elettrico 12 volt et wlu L j;gu E

Capacidad tanque combustibel 36 litres Capacita del serbatio per . AN R ¢
il carburante 36 litres Sl Sl A agigll Ol da

PESI PESOS ol ¥

Pesco maximo 750 kg. Peso massimo 750 kg . "
7 LY 3

Variliaen T R/G Parti moventi barra traino gve i TJK.‘.JJ; f‘.’i‘
Pesco de embarque 642 kg. Peso spedizione 642 kg w5ty LA i Bl
Pesco bruto 671 kg. Peso lordo 671kg S Yo 0
H.S.R.G. Parti moventi atla velocita PR o
Pesco de embarque 651 kg. Peso spedizione 651 kg i 101 m .!f‘:_._, O3l
Pesco bruto 680 kg. Peso lordo 680 kg A Yl 50
No. de ruedas/ N. Ruote/grandezza 2/145-13 \r-Vio/¥ Ry /éixdl e
tamaiio neumaticos 2/145.13 pneumatici . . ] e o
Presion de neumaticos 30 psig. 2.1 bar Pressione pneumatici 30 psig 2.1 Bar Yo i syl L pe MY has

1. 4 INGERSOLL-RAND




OPERATION

FONCTIONNEMENT

BEPIENUNG

NORME PER L'USO

FUNCIONAMIENTO

INGERSOLL-RAND




QPERATION FONCTIONNEMENT BEDIENUNG NORME PER L'USO FUNCIONAMIENTO Sl

.1 INGERSOLLRAND




OPERATION FONCTIONNEMENT BEDIENUNG NCGRME PER L'USO FUNCIONAMIENTO : Jaraadl

92528441

Push After Discharge
Hours Run Start Warm up Pressure

2 o 2 INGERSOLL-RAND




OPERATION FONCTIONNEMENT BEDIENUNG NORME PER L'USO FUNCIONAMIENTO Jerad!
STARTING DEMARRAGE ANLASSEN AVVIAMENTO ARRANQUE eddr
1. Flip “On - Off"" switch (1} ) . .
to “On" position. 1 Mettre le contract {1) 1. “EIN - AUS" - Schalter 1. Portare i! commutatore 1. Poner el interruptor IRRYIY) }.-....J 2l y Cl:.a.- o~ - \
"MARCHE—ARRET" sur {1) auf EIN stellen, di ""ON - OFF” {1} in posizione "econectado - desconectado”’ iy sy 3 (Y
2. Alernator - no - charge  GYARCHE. "ON*, cioé acceso. (@n / OH) (1) en la posicibn oA mds g
lamp (5} should be INuminated. 2. Alternator 'Keine Bela- " tado™, . o
2. Le wyant de [Ialter conectado planit (8) rlods e gy Ol £ - ¥

3, Depress start button (2)
and override button (3} simul-
taneously.

4. Release start button (2}
when engine starts,

5. Alternator - no - charge
lamp {5) should now bs extin-
guished,

6. Release override button (3}

when discharge pressure gauge
{6) shows 40 P.S.1 {2.8 Bar).

7.  In cold weather operation
pull cold start knob {4) until
engine is operating

8. Allow engine to warm up
then depress the “push after
warm up’" Button {7) to obtain
servica air.  The angine will
immediately increase to max-
imum speed and the compressor
will reach normal operating
pressure.

STOPPING

1. Close all service valves
2. Alow the compressor to
run unloaded for a few min-
utes to reduce engine temp-
eratura.

nateur devrait étre allumé’

3. Appuyer simultanément
sur la démarreur et sur le bou-
ton de commande,

& Lacher le démarraur {2)
quand le moteur démarre,

5. Le voyant alternateur (5)
devrait maintenat étre éteint.
8. Relacher le bouton de

commande {3) quand la jeuge
de pression de service indique
{6) 40 psi {2,8 Bar).

7. Par temps friod tirer le
bouton démarrage 3 friod {4)
jusq' & ce que le moteur marche’

8 Laisser chauffer le motor
puis appuyer sur le bouton
“echauffement’” (7} pour ob-
tenir I'air de service. Le moteur
montera immédiatement & sa
vitesse maximum et le com-
pressuer  atteindra s pres-
sionnoramle de mbrche

ARRET

1. Fermer toutes les soup-
apes de marche.

2. Laisser tourner le com-
pressuer pendant quelgues min-
utes pour réduires la tempéra-
ture du motuer’

dung - Lampe sollte beleuchete
sein.

3. Anlassarknopf (2) und
Uberstauerungsknopf (3) gleich-
zeitig efindriicken.

4, Anlasserknopf loslassen
{2}, wenn der Motor anspringt.

5. Alternatar - keine Bel-
adung - {5) Leucht solite jetzt
verfadschen.

6. Ubersteverungsknopf (3}
lolassen, wenn die Entlastungs-
druckanzeige (6} 40 ps.i (2.8
Bar).

7. Bei Kaltern Woetter !Cal-
terstarter {4} herauziehen, bis
der Motor anspright,

8. Motor warmlaufen lassen,
den knopf (7) eindricken und
Betriebsluft anzuiehen., Der
motor lduft dann sofort mit
maximaler Geschwindigksit und
der Kompressor steht unter
nermalen betriebsdruck.

ABSTELLEN

1. Aflle Austrittsventile
{Hauptventile) schieilen,

2, Kompressor einge Min-
uten |eerlaufen, damit der
Mator abkiihlen kann,

2, La spia che segnala I'-
assenza di ricarica tramite after-
natore (5) dev'essere illiminata.

3. Premere contemporanea-
mente i due pulsanti seguenti;
quelio di avviamento (2) e
guello d’intervento (3},

4, Appene il motore parte,
si lascia scattare il pulsante di
avviamento {2),

5. Agueste punto, la spaia
di carica tramite alternatore {5)
davrebbe spegnersi.

6. Il pulsante d’intervento
{3} va lasciato andare appena
I'indicatora della pressione di
scario (B) indica un valore di
40psi (2,8 Bar).

7. Se fa molto freddo, si
deve tirare il pomello (4) per
I'avviamente a hasse tempera-
ture fino a che il motore com-
incia a funzionea.

8. Si lascia scaldare il motar
e poi si preme H pulsante {7)
“spingere a riscaldamento fatto’”
{"Push after warm up”) per
smmettere il fusso d'aria. A
questo punto, i! motore si porta
subito a regime massimo ed i}
compressore si stabilizza sulla
sua pressione di funzionamento
normale,

2, La I&mpara alternador -
no - carga (5) debe iluminarse,

3. |, Presionar simultanea-
mente el botdn de arranque (2)
y el boton de sobrecontrol{3).

4, Soltar botén de arrangue
{2} all arrancar et motor,

5. Lampara alternador-no-
carga (5) debe apagarse.

6. Soltar botbn de sobre-
contro! (3) cuado el manometro
de desgarga de presion (6)
muestra 40 P.S.1. (2.8 Bar).

7. Para  operaciones en
tiempo de frio tirar el botdn
para arranque en frio (4) hasta
gue arranque el motor,

8. Permitir que se caliente el
motor entonces presionar el
botbn "“apretar después de tarse'’
(7) para obtener aire de
sarvicio, El motor immediata-
mente aumentara la velocidad al
maximo y el compresor llegara
la presion normal de servicio,

PARADA

1. Cerrar todas las vélvulas
de servicio.

Ctgbald cpetdi
ot 3 (Y) et ) Rl oy
G P R e

aae bedie (V) el ) e - 8
U JENY

(&) ploas e by OF £ -0
C bl el

et oo (1) Gl ) e 20
(V) =il s Wi
SOk YA A D/ L £

NEEA P P Y Y R
o3 O Jh gy o U Jortdl e
BRI

2 st o e Bl g A
Jpamld (V) & el dny ab il
J Hodb dopur Sl |y e
U Jay iV AL Q1O
gl J..._;.Jl has

i
il Sl on i1

Jent Oy Jou pLSH g =Y
Sl padd s sl

o3

INGERSOLLRAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

J-. “'

3. Flip "OnOff" switch (1)
the '"off’”’ position. The auto-
matic blowdown valve will
relieve all  pressure from
the receiver/separator system
as soon as the engine| stops.

CAUTION :- Never allow the
unit to stand idle with pressure
in the recaiver/saparator system.

3. Mattre le bouton “MAR-

CHE-ARRET" ® “ARRET™'
la soupape d’echappement
automatique relbchera toute

pression du systeme recepteur/
saparatuer des que le moteur
s'arrdte’

ATTENTION Ne jamais 1’an-
semble tourner a vide avec de
la pression encore dans la sys-
teme recepteur!separateur

3. EIN/AUS - Schalter auf
Aus stellen. Das automatische
Entlastungsventil baut  den
Druck um Druckspeicher-Ab-
scheidersystern ab, sobald dier
Motor anhilt,

ACHTUNG : Maschine niemals
abgestelit stehen lassen. Solange
Druck im Druck - Specier/Ab-
scheidersystem ist,

ARRESTO

1. Chiudere tutte te valvole
di servizio,

2. Lasciar funzionare il

pressors per qualche minuto a
vuoto, in modo da ridurre la
temperatura del motore.

3. Potare il commutatare
{1) di "NO - OFF" in posizione
“QFF", cioé spento, La valvole
automatice di scarico, appena si
farma il motore, consente lo

. scarico di tutta la pressione rim-

asta nel sistema serbatioi-sep-
aratore.

AVVERTENZA : Non lascisr
mai girare la macchina a regime
minimo con_ pressions nal sls-
toma serbatoio-separatore.

2, Permitir que el compresor
funcione sin carga por algunos
mamentos para reducir la temp-
ratura del motor.

3. Poner el interruptor
“’conector-desconectar'’ (1)

el la posicién “desconectar”’.
En cuanto para el motor la
vélvula sutomatica de purga
descargera toda la presibn del
sisterna receptor /separador,

ADVERTENCIA: Nuneca
pormitir que ta unidad per-
manezca en vacio con presibn
on ol sistema receptor/separs-
dor.

Cd iy e i v
dore L uddglle asy G (V)
et waid Le b padl ples
FA Pl U e i

8l ity U
Uble _ai :.L'a-_,.“ tJJ Y o J.:-ll.g
i bis aa gy | 1

e/ e

INGERSOLLRAND




LUBRICATION LUBRIFICATION SCHMIERUNG LUBRIFICAZIONE LUBRICACION &:JJ.:Jl
RECOMMENDED LUBRIFIANTS RECOM— EMPFOHLENE SCHMEIRGLE LUBRIFICANTI LUBRICANTS RECOMEN- Aoy il gl S e e
LUBRICANTS MANDES RACCOMAN DATI DADOS ul.:L.J'l PONCI QU J}l P
For ambient temperatures of Umgebungstempratur Contemperature d'ambiente LAY Lt
125°F  (61°C) 1o 10%F comprese fra i 51°Cre| -23,3°C 7 o

(-23.3°C) use lubricants :-

MIL - L 46152 - SAE 10 W or
ML - 2104B - SAE 10 W or

Dexron or Dexron 1l auto
transmission fluid, For ambeint
temperatures of A10°F {.23.3%
to -50°F (-45.6°C) use

MIL - L - 23699B synthetic
lubricant or
MIL - L - 46167 sub zero arctic
lubricant

Ascertain that MIL - L - 46152 -

jubricants meet AP1 class cc
onty and not C.D.

For temperature above 51.7°C)
or below -50°C (-45.6°C) con-
sult |ngersoll-Rand Customer
Service Department.

Pour {es temperatures ambiantes
entre 51°C (1259F} er 23:3%C
{-109F) utitiser les lubrifiants

MIL - L - 46152 5AE 10W ou
MIL - L - 2104A-SAE 10W ou

Fluide auto-transmission Dexron
ou Dexron " Pour
ambiants de -23.3°C (-10°F) et
-45.6°C (-50°F) utitiser.

MIL - L - 23699B lubrifiants
synthétique ou

MIL - L - 46167 lubrifiants pour
températures au-dessous de O
S'assurer que les Jubrifiants
| - 46152 ne satisfont qu’'d la
classe cc et non C'D'. Pour
températures supérieures 351.7°
ou inférrerieures A -50 C con-
sulter Services Clients Ingersoll-

Rand.

51°C bis -23%C:

MIL - L 46152- SAE 10W oder
MIL - 2104B . SAE 10 W oder

Dexron oder Dexron 1l fiir

matik-Getriehe.
UMGE BUNGSTEMPERATUR
.10°¢C bis 45 6°C

MIL - L - 236998 synthetis-
ches Scmeirmittel oder

MIL - L - 46167 Arktik - Sch-
meirmittel

Darauf achten, dal nur Ol der
spazifikation nach AP1 Klasse
CC night CD, verwendet wird,

Bei Temperaturen von mhr als
51,7°C oder 50°C ist das
kundendienstbiiro von
Ingersoll-Rand zu befragen.

si devono impiegare i lubrifi-
canti seguenti :

MIL - L 46152 - SAE 10w
‘opppure
MIL - L 2104B - SAE 10 W

oppure il .

Fluido per trasmissione Dex-
ron o Dexron Il. Con tempera-
ture d'ambiente comprese fra
-23.3°C e i 45.6°C si deve im-
peigare:

il lubriticante sintetico MIL L-
236998 oppure

il lubrificnate per condizioni -
artiche MIL - L - 46167

Bisogna comungue controllare
se i lubricficanti della categoria
MIL L - 46152 si conformano
alla classe AP1 CC e non C.D.

Se si prevedono temperature
superiori a 51.7°C od inferiori
a 50%C bisgona consultare il
reparto d’assistenza all cleintela
della ingersoll—rand.

Para ternperaturas arnblentales
de 125 F(51°Cra-10%
{-23.3°C) use lubricantes:

MIL - L 46152 - SAE 10 W oo
MIL - 2104B - SAE 10W o

Fluido de transmisi 6n autom ovil
Dexron o Dexron Il. Para ternop
eraturas ambmntaﬂes de -10
1-23.3°C} a -50°F (45.6°C) use.

MIL - L - 236998 Lubricante
sintético o MIL - L - 481867
Lubricante #rtico sub-cero,

Asegurarse que los lubricantes
MIL - L - 46152 satisfacen sol-
amente clase AP1 ccy no C.D.

Para temperaturas mayores de
561.7°C) o menos de -50°F
(45.6°C} consultar el depart-
mento de servicio para clientes
de Ingersoll-Rand.

w&wéw}‘;ghﬁ?:ﬁii
OF M Uik o]l o sy t}_u
St e a

. el ‘-‘u‘j}“

.j e tl,é\’l ‘-J...:.JUJ’;i\rl,.‘ s
alg g VY0 Lhs 5yl - Sl
Q) lbege Ve A (e oY)
Dugs YYLY

-V LA T2 SN N éi ¢
ISR EF SN P PR
«SJ—'J@L uLan'l.,L;\-‘_’,o1
Oy -5 _;3__,.53 q{dbu,\ﬁ
Ve Gdasdl 5yl Ayl WY
privad (e YYLY ) Solp e

D gyl

S RS Ji ¢ Jr—tl:.a\" Sl
A rrias

Sl et s i J
v L

I J[ r' ‘..JLEj‘_U ol NS x5t
e Y ) sl pYey
S L

0N, V) e et i oyl
(laps 10,7 2y oMb ol (Ly
[ S Y EPN W S
Y PR UL

.0

INGERSOLLRAND




MAINTENANCE ENTRETIEN WARTUNG MANUTENZIONE MANTENIMIENTO UI._...a.n
GENERAL GENERAL ALLGEMIEN GENERALITA GENERAL LAl
This section refers to the various Cette section renvioe aux divers Dieser Abschnitt befalt sich mit In questa sezione si 8saminanci . Esta seccion se refiere a los var- f‘-"

components that require per-
fodic maintenance and replace-
ment,

1. SCAVENGE TUBE

It is good preventative mainten-
ance to check that the scavenge
tube is clear of any obstructions
each time the compressor lub-
ricant is changed {a blocked
scavenge will cause oil carry-
aver).

2. COMPRESSOR LUB-
RICANT/COOLANT

Change after 500 hours or every
six months of operation which-
evar comes first {This may be
shorter if the compressor is be-
ing operated under adverse
conditions)

2A CHANGE PROCEDURE
WARNING :-

Unager no circumstances remove
drain plugs without first check.
ing that all air pressure in the
comprassor has been discharged.

composants gui necessitent un
remplacement périodigue.

1. TUBE DE )
RECUPERATION Fation

De verifier que le tube de re-
cuperation n’est victime d'auc-
cune obstruction chaque fois
que le lubrifiant du compressore
est changee est une bonne me-
sure d’entretien preventive (un
tube de recuperation bouche en-
tralnera un excés d'huile}

2.  LUBRIFIANT/RE-
FRIODISSANT DU
COMPESSURE

Changer apras 500 heures ou
tour les 6 mois de service, de-
pendant lequel des deux arrive
le premeir . (ceci peut ®tre
plus court si I'on utilise fe com-
presseur dans des conditions
defavourables).

2A. MARCHE A SUIVRE
LE CHANGEMENT

ATTENTION Ne jamais enlever
dans aucune circonstance les
buchons de vidange sans avior
verifie au préalable {'echap-
pement de toute pression d'air
du compressuer

den verschiedenen Teilen, die
einer regelmiéBbigen Wartung
sowie Austausch badiirfen.

1. SPULLEITUNG

Als vorbeugende Wartung zéhit
die Uberpfuung des spiillaitung-
schlauchs auf Verstopfung, jedes
mal wenn das Komprassordl
gewschsalt wird, (Ein wver-
stopfter  Spulleitungsschlauch
verursacht {liiberttragung).

2. KOMPRESSOROL/
KUHLMITTEL

Das O ist alle 500 Betriebs-
stunden oder mindestens sechs
Monate gewechstelt werden,
(Bei ungiinstigen Einsatzbeding-
ungen kann ein hiufigerer

Olwechse! erforderlich werden),

2A. OLWECHSEL

ACHTUNG Unter keinen
umstinden dirfen dia Ab.
laBventile gebifnet werdan,

ehe iibarpfuft wurde, daR der
gesamt Luftdruck im Kom-
pressor abgabaut ist.

vari componenti che hanno bis-
ogno di manutenzione e sosti-
tuzione ad intervalli periodici.

1. TUBO DI RICUPERO

Una buona pratica da seguirsi
in fatto di manutenzione pre-
ventiva & quella di controllare
che il tubo di ricupero sia prive
di qualsiasi intoppo quando si
cambia il lubrificante del com-
pressore.  {Un tubo bloccato
verrebbe a causare un trabocco
dall'olio],

2. LUBRIFICANTE E REF-
RIGERAZIONE DEL
COMPRESSORE

Va cambiato ogni 500 ore a
dopo organi sei mesi. Questo {si
opta sempre per il pil breve dei
due) pub essere ancor pii rid-
otto se si prevede un funziona-
mento de! compressore in con-

dizioni veramen te rigorose,

2A. PROCEDIMENTO DI
CAMBIO

AVVERTENZA : | tappi di

scarico non vanno mai tolti
se non si ha controllato prima
o'aver scaricato tutta ¥’aria com-
pressa nel compressora.

ios componentes que requieren
mantenimiento vy reemplazo
peri odicos.

1. TUBERIA DE BAR-
RIDO

Es buen mantenimiento pre-
ventivo verificar que la tube-
ria de barrido no esté obstruido
cada vez que se cambia e! {ub-
ricante del compresor (un tubo
de barrido obstruldo causar
arrastre del aceite).

2.  LUBRICANTE/FLUIDO

S el W mamy ol b Gl
T ki o ds B 1 pLS

c__ﬁ.“ iyl -\
it DB Sleall el e Of
o J S gt O e ast

P i pali e IS J Fles g

s A et () (25w
SN a3 - ¥

IS ot Jaadl e Aol 000 i

REFRIGERANTE DEL COM: 0,55 01 £ - oV b el i

PRESOR.

Cambair después de 500 horas
o cada sies meses de operacibn,
cualguiera sea primero, (0O mas
amenudo si el compresor es op-
erado bajo condiciones desfavor-
ables,

2A. PROCEDIMIENTOS
PARA EL CAMBIO

ADVERTENCIA: De ninguna
manera sacar fos tapones de
drenaje sin en primar lugar
verificar que se heya descar-
gado toda la presion de aire
en el compresor.

d AN Jae 1 ol Gl ada
. (AmSlas Syl

it el et Ly

DA

& Jig= e e (gh 3 592 Y
o Vgt st 13 O alt st
J.L:.S.“ Q ;f_,ll sl)M Lo JS Kl
Ol A

£ S LS e I3 e
FEIP S TYRPAMIL U RN P R 3 R
3 G ey il fuolil
PASI Jors das 1y g3 Iy
e Ul e A e
Al i g Je )
LS gl o 5Ty et sl
oy il e asd o0 WL

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Liall

Completely . drain the com-
pressor lubricant by removing
the drain plugs situated under-
neath the separator [/ receiver
and lubricant cooler. If the lub-
ricant is drained immediately af-
ter the compressor has been in
operation, the sediment will be
in suspension and therefore will
drein  more readily. Replace
drain plugs and ensure they are
sufficiently tight Refil the sys-
temn with a lubricant recom-
mended by |ngersoll-Rand until
the oil level reaches the top of
the sight glass bubble. Do not
overfill, otherwise oll carryover
may result, Lubricant capscities
for your compressor can be
found in the GENERAL DATA
section of this manual.

CAUTION :- Do not mix lub-
ricants of the same typa but
with different brand names as
this could sariously damage the
compressor,

3 COMPRESSOR OIL
FILTER

Replace filter after first 50 -

hours / 150 Hours then every

500 hours of operation or every

six months whichever comes

first,

3A CHANGE PROCEDURE

1. Stop the compressor (See
section 2 operation}.

2. Wipe off any external dirt

from the filter to prevent any
_ contamination from entering

the lubricant system.

3. Turn the filter anti-clock-

wise and remove from housing.

Vidanger completement le
lubrifiant du compressuer en
‘otant lesbouchons de vidange
fe lubrifiant immédiatment ap-
res usage du compressuer, le sed.
iment sera eNcore en suspension
et donc se vidangera plus aise-
ment’ Remettre les bouchons
de vidanges et s'assurer qu'ils
sont  suffisament serres’ Re-
remplir le systéme avec un lub-
rifiant recommandé par
ingersoll-Rand . Pour les carac-
teristiques du lubrifiant de votre
cCOmpressuer se reporier ala sec-
tion DONNEES GENERALES
de ce manuel

ATTENTION WNe pas mélanger
des lubrifiants du meme genre
mais de marques diférentes
comme ceci pourait serieusement
endommagé le compresseur

3. FILTER HUILE -
COMPRESSEUR

Remplacer le filtre aprés les
50 prémiéres heures/ 150 heures
puis aprés 500 heures de marche
ou tous les mois dépendant le.
quel des deux arrive A écheance
le premier.

3A. MARCHE A SURVRE
POUR LE CHANGE.-
MENT

1. Arrkter le compressuer (
voir section 2 opération)’

Kompressorol vbllig ablassen,
indemn die sich unter dem
speicher-Abscheiber und Olkiihr
befindlichen Ablafschrauben
entfernt werden. Wird der kom-
pressor sofort nach dem Gebra-
uch abgelassen, so befinden sich
Ablagerungen noch im Schwe-
bezustand und der Abflul} er-
folgt daher leichter. AblaR-
schrauben wieder gut einsetzen
und darauf achten daR sie dicht
genug angezogen sind. Dann
mit einem von Ingerscll-Rand
auffullen, Das Fiillvermégen
res Kompressors ist im Ab-
schnitt ALLGEMEINE DATEN
in diesem Handbach

ACHTUNG : Niemals Schmeir-
mittel der selben Art, jedoch
von verschiebenen Bezeichnung,
mischen. Es kann dadurch
schwerweigender Schaden am
Kompressor entstehen.

3. KOMPRESSOROLFIL.
TER

Filter erstmals nach 50 Bet-
reibstunden  wechseln, dann
nach 150 und schleiBalich alle
500 Betriebstunden oder alle 6
Monate, je anch dem was
frilher eintritt.

3A. FILTERWECHSEL

1. Kompressor anhalten (-
seihe Abschnitt iber inbetreib-
nahme}

2, Filter auflen reinigen,
damit kein schmutz in die sch-
meiranlage gerit.

Tutto il lubrificante del com-
pressore va scaricato togliendc
gli appositi tappt situati al di
sotto del serbatoio-separatore
e del dispositivo di raffred-
damento del lubrificante stesso.
Se il liquido lubrificante viene
scaricato subito dopo il fun-
zionamento del compressore,
i vari sedimenti si troveranno in
sospensione facilitandone il de:
flusso. | tappi vanno poi av-
vitati di nuovo ed il sisterma va

riempito con def lubrificante
nuovo raccomandato  dalla
ingersoll-Rand, 1l volume di

liquido lubrificante portato dal
compressore viene specificato
nella sezione di guesto manuale
che contiene i DATI GENE-
RALI.

AVVERTENZA : Stare attenti
di non mischiare lubrificante di
tipo uguale ma di marca diversa,
in quanto cid potrebba rovinare
il compressore.

3. FILTRO OILO COM-
PRESSORE

Il filtro dell*olic del comprassore
va sostituito dopo |a prime 50/.
150 ore. Questa sostituzione
vienne poi aseguita ogni 500 ore
oppure agni 6 mesi, I'intervallo
pi{r breve dei due essendo quello
che sj applica.

3A. PROCEDUREA DI SOS-

TITUZIONE

1. Fermare il compressore
{consultare i1a sezione 2 che
tratta del funzionamento).

Drenar completamente el lub-
ricante del compresor, sacando
los tapones de drenaje situados
debajo del separador/receptor y
el enfriador det lubricante. Si
se drena el lubricante inmeiat-
amente después de operar el
compresor, el sedimento estrd
en suspension y se purgara con
mias facilidad. Reponer los tap-
ones de drenaje, vy asegurandose
que estén bien firmes, rellenarel
sisterma con un lubricante re-
comendado por ingersoll-Rand,
Las capacidades de lubricante

_ para su compresor se encuentran

en la  seccion DATOS
GENERALES de este manual.

ADVERTENCIA: No mezlar
lubricantes del mismo tipo pero
de distintas marcas; esto podria
causar avarias serias ! compreso

1. Parar el compresor (vease
operacion seccion 2),

2. Quitar cualquier mygre
de la parte externa del filtro
para prevenir que entre con-
taminacion al sistema de lub-
ricacion.

3. Hacer girar el filtro*
contra la direccidn de 1as agujas
del reloj v sacarlo del carter,

Ll el ObY Cadis g
&S Ly DS il
L;f_i\d;ll&il,.llyﬁ[;.(.t.d'n
Q&Auh)rlﬂr|#ii_,w'l
O e Ll Sl
Bl e &t

RS IR R

Voo icla or Jb da C‘:J“J-‘"
eodele 00 IS o~ el
LY et et i JS g8 ol
PRt NORIPIINE

(e
c—‘;}‘weﬁ‘)"‘é“ﬁélC"’"'
. J}l rLL':;J Logli é\ Jy3 C”J
i ol J.spg‘;c_:)u Sl

Lot o w iy wlh

o1

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

4,  Clean
housing.

gasket seat on

5, Install new Ingersoll-Rand
replacement filter by offering
up to housing and turning clock
wise, until seal makes initial
contact.

6, Tighten an additional % to
% turns.

7. Check compressor lubri-
cant level, Lubricant should be
visible in sight glass bubble,

8. Start compressor

9. Check for leaks

-~ -

4. ELECTRICAL

Battery terminal and cable
clamps should be cleaned and
lightly greased to prevent cor-
rossion. Ensure correct elect-
lyte level is maintained in bat-
tery cells. Battary hotd down
clamp should be kept sufficiently
tight to prevant the battery
from moving.

2. Essuyer toutes impurétés
extériueres du filtre afin d'em-
pécher toute contamination de
pénétrer dans le systéme de lub-
rification

3. Tourner le filtre dans le
sens contraire des aiguilles d'une
montre et  bter du boltier

4, Nettoyer le siége du joint
sur te boftier.

5. Remettre un nouvesu
filtre de replacement Ingersoll-
Rand en le présentant au bol.
teir et en tournant dans le des
aiguitles d’une montre, jusqu’a
ce que le joint retrouve son con-
tact initial.

6. Serrer en tournant de
1/2 & 3/4 de tour de plus

7. Vérifier le niveau du lub-
rifiants du compressuer

8. Faire démarver le com-
pressuer.

9. Vérifeir gu'il n'y asucune
fuite.

4, ELECTRICITE

Les plots terminaux de la bat-
terie et les brides du cacles
devaient Btre mettoyds et grais-
sés |égérament pour empther
toute corrosion” S'assurer de
niveau correct d'electolyte dans
la batterie. La bride de fixa-
tion de la batterie deavrait

étre suffisament serréé pour em-

ptcher al batterie de bouger

3. Filter nach links drehen
und aus dem Gehiuse nehmen.

4. Kontakflachen der filter-
dichtung reinigen.

5. Neuen Einsatz nach recht
drehen, bis die Dichtung

6. Dann 1/2 bis 3/4 Dre-
hung weiter festdrehen,

7. Kompressor-Olstand
uberprifen.
8. Kompressor anlassen,

9. Auf undichtheitan iber-
prufen.

4, ELEKTRISCHE -
ANALGEN

Batterieanschliisse und Kabalk-
lemmen reinigen und einfetten,
um vor korrosion zu schiitzen.
Darauf achten, daf der fill-
sdurestand der Batteriezellen
korrekt ist. Batterie-Haltek-
lammaearn soliten fest genug
sitzen, um ein Verschieban der
Batterie zu vermeiden.

2. Pulire I'esterno del filtro
per evitare una qualsiasi con-
taminazione de! sistema lubri-
ficante.

3. Smontare il filtro, svitan-
dolo in senso antiorario.

4, Pulire !a superficie di
contatto della guarnizione del
fittro.

5. Montare un nuovo filtro
Ingersoll-Rand  awvitandolo in
senso orario fino a che la guarn-
zione sia a contatto con la sua
sede.

6. Serrare poi il tutto a
mano per 1/2 o 3/4 di giro.

7. Controllare |i livello del
lubrificante nel compressore.

Far partire il

4, Limpiar el asiento de la
juntaen el céarter,

5. Instalar  nuevo  filtro
Ingersoll-Rand, poniendalo
en el cérter y haciendolo

girar en direccifn de las agujas
del reloj hasta que el sello
llegue al contacto inicial.

6. Apretar con 1/2 a 3/4
vuelta,

7. Verificar nivel del lub-
ricante del compresor.

8. Poner compresor en mar-
cha.

9. Buscar p érdidas.
4, ELECTRICO
Se debe limpiar y engrasar

ligeramente [as abrasaderas de
fos terminales de la bateria y

los cabbs para prevenir la
corosion,  Asegurarse que el
nive! corecto electblito se

mantiene en las célutas de ta
bateria. La grampa de la
bateria debe ser mantenida 10
suficiente firme para prevenir
movimiento de la bateria.

Je sagr gt LA fuls il g
O

fe i bk i =S -0
LRSS R S PO
b el e o€l § o skl
.\_L_-‘J! \J""Mlt""‘!

W e fSL
LA D e Je STV

S s it oA

Ll e 3amy pE s A
At 45 - ¢

G ol S e g
L 3 gty S il
Sl e daplodt 0 asE L Tl
s ; C.._J_;J-'—Q)U C_.;-..A.“
MG o, (Sl s e
=i Gts e Ll Gl
' PR T A o

2

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Lial)

5 AIRFILTER

The air filter should be inspec-
ted daily,

it is recommended that the
elements be replaced by genuine
Ingersoll-Rand elements every
1000 hours or every yoar,
whichever comes first. However
if new elements are not at hand
the blocked elements may be
cleaned and re-used. For clean-
ing the foflowing instructions
must be adhered to :-

CAUTION :- Never remove and
roplace elemeonts when com-
pressor is running.

REMOVAL AND
CLEANING

t. Clean exterior
housing

of filter

2 Remove element.

3 Clean inside of housing.
4  Clean slement by directing
a jat of clean, dry compressed
air at no more than 5 Bar {73-
PS1] at an angle of 45° 1o the
outside of the element. Care-
fully biow any dust from each
fold of the element.

5 FILTRE A AIR

Le filtré & air devrait &tre in-
specté quotidiennement. Les
collectuers de poussiéres dev-
airent 2tre mettoyes quotiden-
nement, ceci plus fréquent dans
des conditions poussideuses.
Remplacer les éléments du filtre
4 air quand tes voyants de res-
triction s'allument. 1l est re-
commandé de remplacer toutes
les 1000 heures ou chaque an-
néa les dléments par de wvrais
éléments  Ingersoll-Rand da-
pandant lequel des deux arrive
a echeance le premeir. Cepen-
dant st de nouveaux éléments ne
sont pas & portée de la main, les
éléments bouchés peuvent atre
nattoyés et ré-utilises. Pour fes
nettoyer les instructions sui-
vantes doivent &tre observées.

ATTENTION Ne Jamais enlever
at rempiacer un é/dment quand
le compressuer est en marche.

ENVELEMENT ET NET-
TOYAGE

1. Nettoyer Fexterieur du

boitier du filtre.
2 Enfover I'81émant.

3 Nettoyer lintérieur du

boltler,

5 LUFTFILTER

Die luftfilter solflten tdglich nac-
hgesehen werden. Staubfang-
kasten sind tiglich zu reingan,
bei sehr staubigen Arbeitshed-
ingungen mehr als einmat
Wenn der Verschmutzungsan-
zeiger auf rot steht, Lufifilter-
erelmente austauschen. Es wird
empfohlen, die Elemente nur
gegen tatsichliche Ingersoll-
Rand-Elemente  auszutauchen
und dies alle 1000 Betriebs-
stunden oder einmal im jahr,
was  zuerst  eintritt. Sind
jedoch keine neuen Elemente
2ur Hnad, so kdnnen dia ver-
stopften Elemente gereinigt
und erneut verwendet werden,
Bei der Reinigung ist folgendes
zu beachen:

ACHTUNG : Elemente niemals

bei laufendem kompressor ant-
fernen und austauschen.

ABNAHME und REINIGUNG

1. Filtergehduse aullen rein-
gen.
2 Element entfernen.

3. Das Innere des Geohiduse
reinigen.

9. Verificare che non vi si-
ano delle perdite.

4. IMPIANTO
ELETTRICO

{ terminali della batteria o gli
attacchi  dei due cavi vanno pul-
iti e poi leggermente grassati per
inibire dgi effetti corrosivi. |l
livello dell’elettrolite  nei  vari
elementi deila pila va mantenuto
all'sltezza giusta. le reggette
di fissaggio devono essere strette
a sufficienza per evitare sposta-
menti della batteria.

5 FILTRO ARIA

L'elemento filtrante dav'essere
controllato ogni giorno. Le
cassette ove si raccoglie la pol-
vere vanno anch’esse pulite ogni
giorno e detta frequenza va in-
tensificata in ambienti
potverosi. | filro vanno sos-
tituiti quando gli indicatori d'-
ingorgo presentano il color
Si raccomanda di effettuare la
sostituzione con elementi gen-
uini Ingersoll-Rand ogni 1000
ore od ogni anno, lintervatlo
pil breve essendo quello che
conta, Se non c¢i sono degli
elementi nuovi a portata di
mano, si possono pulire i fil-
tri  bloccati prima di  utiliz-
zarli un'altra volta. Quando si
puliscone i filtri bisogna seguire
le istruzioni di cui sotto:

AVVERTENZA: Gli elementi
fittranti non vanno mai tolti
s&¢ it compressore & in fass di
funzionamento.

5 FILTRO DE AIRE

Se debe examinar el filtro de
aire diariaments. Las cajas
colectoras de polvo deben ser
limpiadas diarimente 0 mas a
menudo en condiciones pol-
vorientos. Reemplazar los
elementos del filro de aire
cuando los indicadores de res-
triccion se vuelven rojos. Se
recomienda que los elementos
sean reeplazados por elementos
genuinos Ingersoll-Rand cada
1000 horas o cada afo, cual-
quiera llegue primero. Sin
embargo, si no se puede con-
sequir elementos  nuevos, es
posible limpiar y re-usar los
elementos  obstruidos, En
casos de limpieza se deben
seguir las siguentes

ADVERTENCIA : Nunca sacar
y reemplazar los elementos
cuando el compresor esté fun-
cionando.

EL QUITAR Y LA LIMPIEZA

1. Limipar el exterior del
carter dal filtro,

2 Sacar et elemento.
3 Limplar  interior  del
chrter,

dlphl gt

T R P YU KX P
S A Gole Cidis £
AVl G a5 Je
s ol b AL s
(PP S PR Py PRI PPy
oloall iy oy . !
05 A =¥ At b
(R I P € S P I P
G o ol a1 Ol L JyYI
poboall calas eg aft Jales
aey L Wt Balely Syl
DL P sy il
sad

ﬂtﬁj’ﬁjllylt}s\l AT
VG LS 0,8, L Wl

ity ¢
(—_)lJ-iu,c.:’llc.,..hn.b-\
el e T U S S
Cmag sl

.J.AL.-J\ tfl . o

A et il g

bl a5 amgn peaiall il 0
i Y iy G B baaall
o (lns g b [ gl YY) S 0 e
S pladl o Aps Lo A5
J5 om o7 (o s it el

4.3

INGERSOLLRAND




MAINTENANCE ENTRETIEN WARTUNG MANUTENZIONE MANTENIMIENTO Llalt
CAUTION :- Never use com- 4 Nettoyer [I'élément en 4 Element mit sauberer, ASPORTAZIONE E PULI- 4 Limpiar el elemento diri- W yinae ol pa haf pas Y i
pressed air to blow directly dirigeant dessus un jet d'air trockener  Druckluft durch- TURE giendo un chorre de aire com- Bl SRS s bt A
through the element media. comprime propre et sec & une blasen. Nicht mehr als & Bar primido seco y limpio, 8 no m &s 4 T

pression ne dépassant pas 5 Bar Druck anwenden bei einem Win- 1 Pulire lasuperficie esterna de 5 Bar (73-PSI) vy aun ahgulo . sl

INSPECTION

1. Check for cracks, holes or
any other damage to the
element by halding it up against
a light or by passing a lamp in-
side,

2. Check the seal at the end
the element and replace if any
sign of damage is evident.

REPLACEMENT

1. Assemble the new or
cleaned element into the filter
housing.

2. Ensure that the seal seats
properly.

3.  Before re-starting machine
check all clamps are tight.

6 LUBRICANT COOLER

Clean the cooler once a month
by directing compressed air,
carrying, if possible, a non -
flammablte  cleaning solvent
through the care of the cooler.

{73 p's’i) A une angle de 45° par
rapport 3 ['exterior de I'é16ment.
Débarrasser soigneusement de
touts poussiére chaque pli de
léélément.

ATTENTION Na jamais utiliser
de l'air comprime pour diriger
I'élément.

EXAMEN

1. Rechercher la présence
de toute fissure, trou ou autre
endomragement en la tenant &
la tumiére ou en passant une
lampe A I'intérieur.

2. Vérifier le joint & l'ex-
trémité de |'élément et le rem-
placer s'il apparalt endommagé.

REPLACEMENT

1. Monter le nouvel élément
ou celui nettoyé dans le boltier
du filtre.

2. S'assurer que le joint
repose correctement.

3 Avant de faire redémarrer

la machine, vérifier que toutes
les brides sont bien serrées.

kel von 50°. Vorsichtig sémt-
lichen staub aus jeder Falte des
Elementes herausbalsen.

ACHTUNG Niemals mit
luft direkt das Filtermedium
hindurchblasen.

INSPEKTION
1. Auf briiche, Licher oder
sonstige Schéden hin unter-

suchen, idem das Elemente gegen
das licht gehalten wird oder mit
siner Lampe innen angeleuchtet
wird.

2, Dichtung am Ende des
Elements iberpriifen und aus-
tauschen, wenn Anzeichen einer
Beschadigung vorhanden sind.

ERSATZ
1. Neues oder gereinigtes

Element wieder in das Filter-
gehduse einbauen.

2. Darauf achten, dafl die
Dichtung richtlg sitzt.
3. Vor Neuenlassen der

chine iberpriifen, ob alle klam-
mem dicht angezogen sind.

dell’alloggio del filtro.

2, Asportare Malloggio face-
ndo scattare | due fermegli di
blocco.

3. Togliere quindi
filtrante.

4, Pulire I'interno dell‘all-
oggio,

5. Pulire I’elemento filtrante

con getto d'aria compressa pulita
e asciutta che non superi i b Bar
{73 psi). llgettod’ariavadiretto
verso il filtro con un angolo di
450. Le particelle di polvere
vanno soffiate via di tutte le pie-
ghe che vengono a formare |'efe-
mento filtrante.

AVVERTENZA : L'aria com-
pressa non va maj applicate dir-
attamente all’elemento filtrante.

ESAME

1. Vedere se ci sono pic-
cole fessure, fori a altre imper-
fezioni nel fitltro, mettendolo
controluce oppure illuminandol
datl’interno  tramite lampada,

2. Esaminare la tenuta dell’-
e¢lemento filtrante e, se ci sono
dubbi  sostituire I tutto.

de 45°, al exterior del elemento.
Con cuidado soplar el polvo que
pueda haber en cada pliegue del
elemento.

ADVERTENCIA : Nunca soplar
aira comprimido directamente
por la parte media del elemento.

INSPECCION

1. Verificar si hay grietas, u
hoyos o caulesquier otra averla
examinandolo contra la luz o
poniendo una tuz dentro det
elemento,

2. Examinar el sello en la
punta del elemento y cmabairto

si se ve indicios de averfas.
REEPLAZO
1. Montar e elemento

nuevo o limpio en el cérter del
filtro.

2. Asegurarse que el sello
esté bien puesto.
3 Antes de poner de nuevo

la maquina en marcha, verificar
que todas las abrazaderas estén
apretadas.

V.aa.i.”
Jlu._.a,i.'JUQ'L&.\..aﬂith'Jl-\
o Iy piald s 5 ]
e S5 0 e g5 4 LR
b § Ll da e iisT L Y
Ml e B by )

L

St
St el s o8 -

,J.AL-J\;.#J}!;&ELLM
Ll ) ol Ol e ash oy
el d

R e ke ey

ot O e AT AU i 430
Sl Bl !

JE}U J:’_.--'l
I Ry A.JJ'I ‘,3 P e ;J..U i)
IR PR £ PR WY I VIES W)
S e SN G Lk
syt Al

4

INGERSOLL-RAND




MAINTENANCE ENTRETIEN WARTUNG MANUTENZIONE MANTENIMIENTO UL:—AJ'
7. HOSES 6. Refroidissuer de lubrifiant 6. SchmeirolKiilung SOSTITUZIONE 6. ENFRIADOR DEL LUB- \"’H"Ll R
Nettoyer le refriodissuer une . RICANTE

At each change of ijubricant
ingpect all pipework for cracks,
leaks etc. replace immediately
if damaged,

8. . RUNNING GEAR

At 500 miles, 3000 miles, 6000
miles or once a yesr it isrecom-
mened that maintenance should
be carried out on the following .

500 mile (800 Km) service

1.  Check wheels hub bearing
for end play.

2. Adjust brake linkage and
brakes.

3000 mile {5000 Km) service
As 500 mile service

6000 mile {8000 Km) service

1.  Re-grease the axle bearing.
2. Re-adjust the whee|
bearings, —

3. Check for wear of the
brake linings and adjust or re-
place.

If necessary. check condition of
pull off springs.

4. If necessary, grease the
sliding parts of the adjusting
wheel,

5. Check the operation of the
overunning device.

6. Grease the brake cable and
lubricate all moving parts of
brake |inkage.

fois par mois en y dirigeant des-
sus de 1'air comprime porteur, si
possible d'un solvant nettoyant
uninflammable atravers le centre
du refriodissuer.

7. CONDUITS
FLEXIBLES

/v chanque
lubri-
fiant, inspecter la tuyauterie
pour rechercher toue fissure,
fuite etc. remplacer immé-
diatament si endommagés.

changement de

8. ENSEMBLE DE
MARCHE

A BOO Kms, 5000 Kms 10000
ou une fois par an il est recom-
mandéd d’acommplir une re-
vision sur les points suivants

REVISIONS A 800 Kms
(500 miless)

1. Vérifier te jeu d'embout
du roulement du moyeu das
roues.

2. - Régler la tringlerie des
freins et les freins.

REVISINS A 5000 Kms
{3000kms).

Comme pour la révision i
800 kms

Kuhler einmal monatlich mit
Druckluft, wenn mdglich, mit
ginem nicht-fauergefihrlichen
Lasungsmittel durch den kermn
des kiihlers durchblasen.

7.  SCHLAUCHE

Beai jedem Schmeirdlwechsel
samtliche schliuche auf Briich-
igkeit und Undichtheit usw.
Untersuchen und bei Beschadi-
gung sofort austauschen,

8. LAUFWERK

Es wird empfohlen, nach 500

Meilen, 3000 Meilen, 6000-.
Meilen oder einmal Jjéhrlich
fofgende Wartung durchzu-
fithren.

1, Rimettere a posts il nuovo
filtro , o quello pulito, dentor
I'apposito atloggio.

2, Verificare che la tenuta sia
a posto,
3. Fissare I'elementofiltrante

alt'interno del suo alloggio tram-
ite i due fermegli di btocco.

4, Impostare di nuovo I'-
tndicatore d'ingorgo.
5. Prima d’avviare di nuovo

|'apparecchiatura, verificara che
tutte le brade a morsetti siano
serrati benae,

6.RADIATORE DEL LUB-
RIFICANTE

5000 Meilen (800 Km) Wa"“"Q.Questo radiatore va pulito una

1. Radnabenlager auf Speil
iiberpriifen.

2. Bremsverbindung und
Bremsan nachstellen.

3000 Meiten (5000 Km) Wartung 7-

Analog 500 Meilen Wartung
600 Meilen {8000 Km)

1. Axiallager stopfen.
2. Radlager naéhstellen.

3. Bremsbelige auf Abnut-
zung untersuchen, justieren oder
ersetzen. Gegebenenfalls Zus-
tard dei zugfedern iiberpriifen.

volta al mesa sottoponendolo a
getto d'aria compressa che spinga
un solvente non infiammabile
tro ['anima del radiatore in ques-
tione.

TUBI FLESSIBILI

Ogni volta che si cambia il
lubrificante bisogna anche
esaminare tutte le tubazioni
per vedere se ci sono fessure,
perdite, eccetera, Un qualsiasi
tubo incrinato o con dei tagli
va sostituito immedjatamente.

Limpiar el enfriador una vez al
mes con aire comprimido que
lleva si es posible, un solvente
ininflamable de limpieza por
el centro de| enfriador,

7. MANGUERAS

Cada vez que haya cambio de
lubricante examinar toda la
tuber{a para werificarque no
haiga grietas, fugas, etc. Si hay
averias reemplazar 1a tuberfa de
inmediato.

8. TREN RODANTE

A 500 millas, 3000 millas, 6000
millas 0o una vez la aho, se
recomienda mantenimiento de
|as piezas siguentas:

Servicio de 500 millas (800 Km)

1. Examinar cijinete de!
de las ruedas para verificar si
hay huelgo axial.

2. Ajustar varillage de los
frenos vy los frenos.

Servicio de 3000 millas
{5000 Km}

Igual al servicio de 500 milfas

Servicio de 600 millas
{8000 Km}

P 15 s o s 5 s
o otV o Je Cats)
[PE P Y PN | I P P WG
ot lan SIS 01 1 by

"-'

Al - A

Teoo g oo tere sl o A
il o &l 3 e b o
1 gYS Gkall

,(rSA--)J:aanJLJ;'-

CoYodl U st

. L‘:&JJJ UL"}U'I h.'.J”_Y
L}:..(r.(o---)Jz‘-'t'---.JI-"..J_;‘-

J._..o--..“b.u—
(rSA---)J:.-'\---JI hads
ol Jeg ot

Ml ele Bt oY

Joal bl L e ca2st ooy
U sl Lhty

o o azst o W asl bl
LA LS 5 oML

Clas e AEYEYI AT e
. fJJ 15} Janadll

Ll Al Rl Je itsl e

_ 5 skl
& Gy Al 45 el
R TW R (TSR]

4.5

INGERSOLLRAND




MAINTENANCE ENTRETIEN WARTUNG MANUTENZIONE MANTENIMIENTO Llnadt

(TR

Pty

W

4 6 INGERSOLLRAND
*




MAINTENANCE ENTRETIEN WARTUNG MANUTENZIONE MANTENIMIENTO Lloalt
NOTE : Carry out the above REVISION A 10000km 4, Wenn erforderlich, lie 8 ORGANI DI 1. Re-engrasar el conjinete + Y
checks at {east once a year (6000 miles) gleitenden Teile des stellrades del eje. i s ;
or prior to use. schmelren. La-TRASM'SS'ONE 4 J# -)LF‘;-:U sl Jaels f;
. manutenzione seguente dev" 2. Reajustar los cojinetes de sl L gl dd e Y

1. Graisser de nouveau le 5, Arbeitsweise der Auflay.  gssere ‘effettuata dopo 500 o5 ruedas. & = &

WHEEL BEARING ADJUST-
MENT

1, Loosen wheel nuts.

2. Raise compressor so wheels
can rotate fresly.

3. Remove wheels,

4. Remove grease cap by tap-
ping lightly round the perip-
hery.

5.  Remove split pin.

6. Tighten castle nut until re-
sistance to rotation is felt.

7. _Slacken nut for % rotation
{30?) until aslot in the nutis in
line with a hole in the tube
axle.

B.  Re-new and refit split pin.

9. Check wheel drum revaivas
freely.

10. Refit grease cap.
11. Refit wheels.
12. Torqle value for wheel nuts

can be found on torque value
chart. (pags 6.10).

roulement de |'axe.

2. Régler de nouveau les
roulements de la roue,

3. Vérifeir 'usure des garn-
itures de frein régler ou rem-
placer. Au besion vérifier I'dtat
des ressorts de rappel.

4, Au besion graisser les
portes coulissantes de la roue
relsble de rappel.

5. Vérifier la bonne marche
de l‘appareil de commande.

8. Graisser le cable du frein
ot lubrifier toutes les parties
mobiles de la tringlerie des
frein.

N.B. Accomplir les vérifications
ci-dessus une fois par an ou
avant usage.

REGLEMENT ROULEMENT
ROUE

1. Déserrer les ecrous de la
roue.
2. Lever le compresseur de

facon A ce que les roues puls-
sent tourner librement.

3. Enlever les roues.

feinrichtung nachprifen,

6. Bremskabel einfatten und
alte beweglichen teile der Brem-
sleitung schmeiren.

ANMERKUNG : Obige (ber-
priiffegen rmindestens einmal im
jahr oder vor Inbatriebnahme
iiberpriifen.

RADLAGER EINSTELLUNG

1. Radmuttern |Gsen.

2, Kompressor anheben,
damit die Rader frei roteiren
Kénnen,

3. Rader abnehmen.

4. Schmeirbiichse nach
tem Anklopfen rundum abneh-
men.

6. Kronemutter  anziehen,
bis ein Widerstand be im Drehan
sprubar ist.

7. Mutter um eine halbe

drehung ldsen {30°) bis der sch-
litz an der Mutter mit der (-
nung an der Schlauchachse iiber-
einstimmt,

8. Splint erneuern und wie-
dar ginsetzen.

9, Nachprifen od die Rad-
trommael ungehindert umliuft.
10. Schmeirbiichse wiader
anbringen.

dopo 3000 milia, dopo 6000
maglia o comungue una volta
all"anno.

Manutenzione dopo 500

" maglia (800 Km)

1. Esaminare il gioco nei
cuscinetti sul mozzo delle ruote.

2. Regolare il cavo del freno
ed i freni stessi.

Mnautenzione dopo 3000
miglia (5000 Km)

Uguale alla manutenzione ef-

fettuata dopo 800 Km

Manutenzione dopo 6000
miglia {8000 Km)

1. Ingrassare di nuovo il
cucinetto dell'assale.
2 Registrare di nuovo i
cinetti per {e route,
3. Esaminare le guarnizioni

d'attrito dei freni regolandoli
oppure sostituendole del tutto.

secondo e
delle

Esaminare anche,
necessith, le condizioni
molle di richiamo,

4, Ingrassare, secondo Ja
necessité, gl elementi scorrevoli
che fanno parte del dispositivo
regolazione.

YR ¥R N,
3. Verificar gasto de los
forros de los fernos y ajustar o ol fesb e iy cdde oY
reemplazar.
Smadl 535 g ST Y
Si es necesario examinar la con- H

MR Y
dicion de los muelles de P
. . CJ'}\aujl tjl Y

4, Si es necesario, engrasar

gas p'aarttzs corredizas de la rueda L= 3L eacltdi elhas f_j—” _f

o ajuste, J

5. Verificar la operacion del ce ety o) .

mecanismo de sobremarcha. - Byatlh g -e
6. Engrassr o cable del o0 Ol dHamAdldeal Blon
y lubricar todas |as partes move- ool gl daglag

dizas del varillaje de los frenos.
vyl Y Dpanalt Ly it v

oo pnaall b G001 sy OF W g 5
RS (YN R (o Sl L
P01 (I R SN W

NOTA:

Hacer todas estas revisiones por
10 menos una vez al oho, o
antes del uso.

AJUSTE DE LOS COJINETES
DE LAS RUEDAS

<y g sk el a5ka OF e s 4

_r-»...:.jl slhég:,.S)_\-

Yl 5y - 1Y

1. Aftojar tuercas de las

ruedas, . .

2, Leventar compresor para J—“ tr~< o kb &3 <l
permitir |a Yibre rotacibn de las . i)
ruedas, ’

3. Sacar las ruedas.

4, Sacar copa de eangrase

dando golpes ligeros ala

4.7

INGERSOLLRAND




MAINTENANCE ENTRETIEN WARTUNG MANUTENZIONE MANTENIMIENTO I.il.:.d."
CAUTION : Too tight ad. 4, Entever le bouchon du 11. Réder wieder apmon- 5. Esaminare il funziona- 5. Sacar chaveta hendida. S l,::S r_{,._u h).ll ot - ﬂ_j,i
.justment results in bearingdam-  graisseur en tapant légéerment teiren. mento del freno ad inerzia. A Al | )
age or excessive wear. sur sa périphérie. 6. Apretar tuerca almenada Hd o rre
WHEEL BRAKE 12. Drehmomentzahl fiir rad- 6. Ingrassare il cavo del hasta encontrar resiatencia a la

ADJUSTMENT

1. Raise the compressor and
support with axle stands or
blocks so the wheels can raotate
freely.

2. Ensure handbrake is off
and drawshaft isextended.

3. Turn adjuster until brakes
lock campletely,

4, Slacken the adjuster until
wheel rotates freely.

5. Apply handbrake and
check wheels are locked if not
repeat  adjustment procedore.

ASSEMBLY AND ADJUST-
MENT OF BRAKE ROD
CABLE (HSRG)

1. Raise the compressor and
support with axle stands or
blocks so the wheels can rotate
freely,

2. Bolt the brake outer cable
to the cable bracket

3. Assemble the compensator
onto the brake rod,

4. Place brake rod in cable
bracket.

5. Bolt brake cables onto
compensator,

6.  Assemble locknut in front
of compensator,

7. Coupling head must be
pulled forward as far as pos

5. Enlaver la goupille fen-
due.
6. Serrer I'écrou  crénelé

qu'h ce qu'une résistance A la
rotation se fassa sentir.

7. Désserrer  lecrou  d'un
demi-tour {300) jus'qud ce que
la fente de I'ecrou soit alignee
avec le trou de l'axe du tube.

8. Renouveler et remonter
la goupille fendue.

9. Vérifelr que le tambour
de la roue tourne librement.

10. Remonter le bouchon
graissuer.
11, Remonter fes roues.

12. La valeur du couple de
serrage pour les écrous des rouse
puet s'obtenir sur le tableau de

_valeur de couple (page )

ATTENTION Un reglage trop
sarré entralne un sndommage-
ment du roufement ou une
usure excessive

REGLAGE FREIN DES
ROUES

1. Lever te compressuer de
fagon & ce que les roues puissent
tourner {ibrement

muttern sind in der Tabelle fir
Drehmomentwerte (seite 1) zu
finden.

ACHTUNG : Nicht zu stark
anziehen da sonst lagerchiiden
oder liberdRiger verschleif die
folge sind.

RADDREMSENEINSTEL-
LUNG N
1. Kompressor anheben,

damit Réder frei rotiern

2, Darauf achten, dal die
handbremse geldst ist und der
zugschaft ausgefahren ist.

3. Einstetter drehen, bis die
Bremsan vollig blockieren.

4, Einstetter losen, bis die

Rader frei roteiren,

5. Handbremse anziehen
und prufen, ob die Rider block-
iert sind. Wann nicht, Einstel-
lung wiederholen.

MONTAGE UND EINSTEL.-

LUNG DES ZUGSTANGEN.-
KABELS (HSRG).

1. Kompressor anheben, bis
die Rider f-gi rotieren,

2 AuReres Sremskabel am
Kabelbiigel verbolzen.

3. Kompensator an  die
Bremsstange montieren.

freno e lubrificare tutti i com-
ponenti dinamici che formano

appunto Varticolazione del

NOTA :

| controlli di cui sopra vanno
fatti perlomeno una volta all’-
anno ¢ prima dell’impiego defla
macchina.

MESSA A PUNTO DEI CUS-
CINETTi RUOTE

1. Svitare | dadi di montaggio
del cerchione,

2. Alzare il compressore in
maniera tale che le ruote possano
girare liberaments,

3. Togliere e route.

4, Togliere jl cappuccio di
grassaggio battendo leggermente
intorno alla periferie del medes-
Imo,

5. Togliere la coppiglia.

6. Stringere il dedo a castel-
latura fino a che si incontra una
resistenza alla rotazione.

7. Allenatre il dado di mezzo
giro {30%) fino a che la fessura
nel dado risulta allineata con il
foro nell’assale tubolare.

8. Rinnovare ed inserire di
nuove la coppiglia.

rotaci on.

7. Aflojar tuerca 1/2 rote-
cibn {30°) hasta que una hedija
en la tuerca este alineada con un
hoyo en el eje del tubo.

8. Renovar vy refijar la
chaveta hendida.
9, Verficar que el tambor de

la rueda gire libremente,
10.  Reponer copa de engrase.
11.  Reponer ruedas.

12. Se encuentra los velores
torsores para tuercas para ruedas
en la tabla de valores de torsidn
{pag. ).

ADVERTENCIA : Demasiado
ajuste resulta en dahos a o de-
masiado gasto en los cojinetes.

AJUSTES A LOS FRENOS DE

LAS RUEDAS

1. Levantar compresor para
permitir la libre rotacidn de las
ruedas.

2. Asegurarse que el ferno
de mano no estéd puesto y gue
el eje esté extendido.

3. Hacer pirar el ajustador
hasta inmovilzar los ferno com-
pletamente.

onall ol b b

234 e pelS iy -
L g Sl

Oby A ) D O e aST Y
J....t\_.,....J i 3yae

S5 ol db headl dag o o
QS e

OV b bl dlas Bl hit Lt
. i{ﬁ Qw‘ JJ.L-

A ooe Sy A i GBI o
259 5 (1 Oy ¢ dByise Q}\:{udl
U Jaal o 2

Ao il i 1S landy pad
g Sl D

S5 L BTN U RN S
Z'L‘J"““-“‘jd‘u‘l-glc;‘-v
PRy P TR UYL
LS § Woydll e pd ot
- s

cdAdl il oSyl 0

Bedie 3 G dyews C.z- K
T Jualt

sible.
.8

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

8. Adjuster must be turned
until wheels lock completely.

9. Slacken  adjuster until
wheels rotate freely.
10. The compensator spring

must press onto the caliper.

11. Ensure there is no mare
than Tmm of play between
spring and caliper.

9. FUEL SYSTEM

If air needs to be bled from the
fuel systern the following
procedure should be adhered to.

1. Disconnect the hose at the
T junction on the fuel lift pump.

2. Place the end of the hose
in a suitable container,

3. Using the fever on the lift
pump. Pump until fuel is flow
ing without air bubbles,

4. Re-connect the hose.

5. Slacken bleed screw on top
of the fuel solenoid.

6. Using the lever on the lift
pump, pump until fuel Is
flowing without air bubbles.

7. Re-tighten bleed screw.

2. S'assurer que le frein 3
main est désserré et que la
poignée de tirage est en exten-
sion

3. Faire tourner le bouton
regleur jusqu’a ce que les friens
sg bloquent complétement.

4. Relacher le régleur jus'qu
ce que les roues tournet libre-
ment.

5. Serrer le frein & main et
vérifier gque les rouse sont blo-
queds sinon rpter la procedure
de réglage.

ASSEMBLAGE ET AJUST -
MENT DU CABLE DE LA
TIGE DE FRIEN {HSRG)

1. Lever le compressuer de
facon b ce gque les roues puis
sent tourner librement

2, Boulonner le cable exter-
ior de frein au support de frein.

3. Monter le compressuer
sur |a tige de frein.

4, Mattre fa tige de frein
dans le support de frien,

B, Boulonner las cables de
frein au compressuer.

6. Assembler 1"écrou de ser-
rage au devant du compensator

4, Bremskable mit kompen-
sator verbolzen.

6. Arraetiermutter vor dem
kompensator zusammenmon-
teiren.

7. Kupplungskopf so wiet
wie moglich nach vorne ziehen.

8. Einsteller drehen, bis
Réder wvollkommen btockieren.

9, Einsteller ldsen, bis die
Réder frei rotieren,

10, Die  kompensator-fecler
muBBauf den Taster driicken,

11.  Darauf achten, daR nicht
mehr als Tmm Speilraum zwish-
en Feder und Taster besteht.

9. KRAFTSTOFFAN-
LAGE

Bei der Entliftung der kraftstof-
fantage ist folgandermaBen voz-
ugehen:

1. Schlauchverbindung am
T Stick an der Kraftstoffan-
saugung unterbrechen.

2, Schlauchende in  ginen
passenden Behélter gaben.

3. Unter Verwendung des
Hebets an der linken Pumpe so
lange pumpen, bis der kraft-
stoff ohne Juftblasen fleiBt.

4. Schlauch wieder verbin-
den.

9. Verificare che il tamburo
portaruota giri tranquillamente
senza intoppi.

10. Rimettere a posto il
cappuccio di grassaggio.

11. Montare di nuovo le route,

12, 1l valore della coppia da
applicarsi ai dadi fissaggio delle
ruote viene presentato nellap-
posita tabella, (Pagina 1)

ATTENZIONE : Stare attenti a
non fare uns regolazione troppo
'stretta’ dei cuscinstti, altriment]
questi potrebbero essare rovinati
0 communque soggetti ad un
logorio axcessvo,

REGOLAZIONE DEL
FRENQ A MANO

1. Sollevare il compressore
in modo tale che leruote pos-
sano girare senza intoppi,

2. Verificare che il freno a
mano non sia applicato e che
Falbero scorrovole sia esteso in
lunghezza.

3. Avvitaré il dispositivo di
regotazione fino a che | freno si
bloccano completamente,

4, Svitare poi leggarmente
medesimo dispositive fino a che
le ruote girano fiberamente.
5. Applicare quindi il freno

a mano per verificare il bloc-
caggio deile ruote. Se cid non
awiene, si ripete la procedur di
cui sopra.

4, Aflojar &) ajustador hasta
permitir la libre rotacion de la
rueda,

B, Poner el ferno de mano
y verificar que las ruedas estefi
inmovilizadas. Si no repetir el
procedimiento de ajuste.

MONTAJE Y AJUSTE DEL

FERNO (HSRG}
1. Levantar compresor para
permitir la libre rotacibn de las

ruedas.

2. Empernar el cable exter-

tor del ferno al soporte del
3. Montar el compensador

en la varilla del farno.

4, Poner la varitla del ferno
en el soporte del cable.

5. Empernas cables del fer-
no al compensador.

6. Montar contratuerca en
frente del compensador.

7. Cabeza de acoplamiento
debe ser puesto lo més delante
posible.

8. Se debe girar el adjustar

hasta inmovilizer las ruedas
pletamente.
9, Afiojar al adjustador

hasta permitir la libre rotacién
de las ruedas.

Jb oYl e g Y
o Jl .h...a.l all By paks f A
- L et i
O b Bl sy b, cais 4
A Yol )05

" CABLE DE LA VARILLA DEL J& Jasdl 855 s Ol £ -y

e

or ¥ r S gy e e aSE_Y
.)L’_'-)UIJ ﬂ)..a)yl ou kel o
‘)_,5‘,.“ ruia'-‘

P o elydl L oVl it 13l
SEALIRCIRPES I A T Bl
ol Lz pp pob At Juail 0
. J}i}“ tl.’f J.F i.;l:.ll

Aoy opsb G as oY
:,:_-,Uf_bii'-ﬂ...-;..-'calb_rj-\'
a0t an ot C’J'” e g
el clelad Oy

gl At Joos et -t

i el g a3 S PFE
sy

:)q-’u tb.i.'!l FoamZms c.ﬂ.“a i'j-‘
s Gy O ) @ B
Celga lelas O

LG e Bl WSl Y

INGERSOLLRAND




4.10




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Lial!

DRIVE BELT INSTALLATION

Incorrect belt tension can be a
major cause of premature belt-
faiture,

The drive belt is a Poly-Vee 10
rib L section belt, that will
provide long trouble free life
if carrectly installed and main.
tained.

Belt Tension is factory set, but
after an initial running period or
approximately 40 hours, the
belt should be retensioned. The
elongation method, as detailed
below, should be employed,
bath for retensioning and for
initial fitment of a replacement
belt.

METHOD

An elongation of 8 mm per
metre is advised.

Mark two reference lines on the
back of the beit, tighten the belt
until the extension of the
reference lines corresponds to
condition previously stated,

A = Original Reference Line
B = Extended Reference
C = Extansion

Thereafter the belt should be
tensioned at intervals of 250
hours.

In addition to the above, the
belt should be periodically
inspected by observing if the
“Slack side'’ sags or fluctuates
or loses some of its wrap by
bulging away from the small
pulley; then the belt needs
retensioning.

7. La tete d'accouplement
doit &tre le pfus possible tirde en
avant

8. Le régler doit dtre tourne
jusqu’a ce que les roues se blo-
quent complétément.

9. Rel3cher le régleur jusqu’a
ce gque les roues tournent libre-
ment

10. Le ressort du compen-
satuer doit s'ppuyer sur le cal-
ibre.

11.-  S'assurer qu'il n'y a pas
plus de Tmm de jeu entre le
ressort et le calibre.

9. SYSTEME DE COM.
BUSTIBLE

Si de {'air a besion d'&tre purge
du systeme de combustible la
procedure suivante devait 8&tre
observee.

1, Debrancher le conduit
flexible au record en T 3 Ia
sortie de combustible

2. Mettre le bout du conduit
dans un container adeguate.

5. Anzapfschraube auf dem
kraftstoff-solenoid‘ventil 16sen.

6. Unter verwendung des
hebels an der Ansaugpumpe sol-
ange pumpen, bis der kraftstoff
ohne luftblasen fliellt.

7. Anzapfschraube weider
festziehen.

TREIBRIEMEN.
INSTALLATION

Eine falsche Riemenspannung
kann einen vorzeitigen Riemen-
verschschleil zur Folge haben.

Bei dem Treibriemen handelt es
sich um einen 10-Rippen L-
Abschnitt Poly-V-Riemen, der
bei ordungsgemiBer Installation
und  Wartung eine langsa,
problemlose Laufzeit gewihrt,

Die Riemenspannung ist vom
Werk aus eingestellt, doch ist sie
nach der Einlaufzeit oder nach
40 Stunden nachzustellen. Es ist
sowoh! fiir das Nachspannen, als
auch beim Einsetzen eines neuen
Ersatzriemens die nachstehend
aufgefilhtre Dehnungsmethode
anzuwenden,

DEHNUNGSMETHODE

Es wird eine Dehung von 8mm
pro Meter empfohlen.

Es sind am Riemen setbst auf
der Rickseite zwei Markierung-
szeichen anzubringen. Zustand
iibereinstimmt.

MONTAGGIO E MESSA A
PUNTO DELLA
TIRANTERIA

FERNO A MANO.

1. Alzara it compressore in
modo che le ruote girino senza
intoppi.

2. Fissare il cavo del ferno
sll'apposita staffa.

3. Montare il dispositivo di
compensazione sull’asta tirante.

4, Piazzarg detta asta entro
la staffa di supporto del cavo.

5, Fissare con bulloni i cavi
tiranti sul compensatore.

6. Monatre quindi il dade di
blocco di fronte al dispositive di
compensazione,

7. La testina d'accoppia-
mento dev'essere portata il pid
avanti possibla.

8. I dispositive di regola-
zione va quindi avvitato fino al
blocco completo delle ruote.

9. Svitare poi leggeremente
il medasimo dispositivo fino a
che le ruote girano senza alcum
intoppo.

10. La molia di compensa-
zione deve applicare prassiong
sulla pinza.

1. Vaerificare che non ci sai
pui di 1mm di gioco fra moila
e pinza,

10, El resorte del compen-
sador debe pesar sobre el cal-
ibrador.

11.  Asegurarse que no hay
mas de 1mm de huelgo entre
el resorte y el calibrador,

9. SISTEMA DE COM-
BUSTIBLE

Si es necesario purgar aire de!
sisterna de combustibte siga las.
instrucciones siguentes:

1. Desconectar la maguera
en |la conexidn en T del tubo del
combustible.

2. Poner la punta de la
manguere en un envase aprop-
iado,

3. Usando la minilla en la
mano  izquierda bombear [a
bomba hasta que le combustible
fluya sin burbujas de aire.

4, Re-conector la manguera.

5. Aflojar tornitlo de purga
encima del solenoide del com-
bustible. ’

6. Usando la manilla en la
bomba impelente, bombear
que el combustible fluya sin
bujas de aire.

7. Re-apretar tornifta  de
purga.

SN e iy

W i J gl e ale ft Y
tL;l et i Mt Ct"" 13t L
) DAl sl
NN LS [ P 2 W+
Al G el () o U
sl YL

.,q‘é',ﬂ Je JJJ,h Uy 2 - ¥
AT NTY

Ol eldl b C..a'_,- .la.:..é]--r
g B e VAL S Gl
.ci.ul

C S i YL Lt

B i e Lo gt

o ol b Gl 05 4
T 5 et age

o pled o a A & e
e s Ve g L s
5Ll U WA Sy e
S b bl el il b *-3-4-
LI e Je wilbos 55
Jdhs s A Wm0
M b i e SOy all
S oblel s Ll 1 i
C ALYy L gy
Lo el iolel el 4 olol dos Wl
C b eSS

11

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Glmall

3. A Vaide du levier de la
pompe 4 gauche jusqu’a ce que
le combustible coule sans bulles
d’air.

4. Rebrancher le conduit.

5. Dbsserrer la vis de purge
au sommet du solenoid de com-
bustible

6. A V'aide du leiver du jet
de pompe, pomper jusgu'a ce
que le combustible coule sans
butles d"air.

7. Ressarrer la vis de purge.

9. SISTEMA D'ALIMENTA

ZIONE DEL CARBU-
RANTE

Se & necessario effettuare uno
spurgo d’aria dal sistema d'ali-
menta zione, bisogna attenarsi
al procedimento seguente,

1. Staccare il tubo fiessibile
dalla guinzione a T da dove viene
il carburante.

2, Mettere V'estremitd di
to tubo in apposito recipiente.

3. Tramite leve situata sulla
sinistra, si pomp mano il
carburante fino a che esso flu-
isce senza bollicine d‘aria.

4, Attacare di nuovo il tubo
fessibile,
b. Svitare leggerments lavite

di surgo in cima al soleniode
pravisto per controllare il flusso
del carburante.

6. Tramite leva sulla pompa
di sollevamento, si pompa a
il carburante fino ache esso flu-
isce senza bollicine d'aria.

7. Stringere di nuovo lavite
di spurgo.

4.12

INGERSOLLRAND




USE ONLY GENUINE INGERSOLL-RAND SPARE PARTS

N'UTILISER QUE LES VERITABLES PIECES DETACHEES INGERSOLL-RAND
NUR ORIGINAL INGERSOLL-RAND ERSATZTEILE VERWENDEN

USARE SOLO RICAMBI GENUINI INGERSOLL-RAND

USE SOLAMENTE REPUESTOS GENUINOS INGERSOLL-RAND
oY W1y - J g it LA b b pasd



SPEED AND PRESSURE

REGLAGE DU REGULATEUR
DE VITESSE ET DE PRESSION

DRUCK - UND DREHZAHL—

ISTRUZIONI PER LA

REGULACION DEL
REGULADOR DE PRESION Y

F.h..oJ{uJ&L:.LuJ

REGULATOR ADJUSTING REGLER TARATURE E DEL i&_,--.“’ il
INSTRUCTIONS REGOLATORE DE PRESSIONE DE VELOCIDAD

E DI VELOCITA’
5.0 INGERSOLL-RAND




SPEED AND PRESSURE
REGULATOR ADJUSTING
INSTRUCTIONS

REGLAGE DU REGULATEUR
DE VITESSE ET DE PRESSION

DRUCK— UND DREHZAHL—
REGLER

ISTRUZIONI PER LA
TARATURE E DEL
REGOLATORE DE PRESSIONE
E DI VELOCITA’

REGULACION DEL
REGULADOR DE PRESION Y
DE VELOCIDAD

s Jodad CJQ_..L!J
ety aaad

Normally regulation requires no
adjusting, but if proper adjust-
ment is lost, proceed as follows:

BEFORE STARTING ENGINE

1. Inspect throttle arm ‘A’
on engine governor 1o see that
it is resting against full speed
stop 'B’.

2. Loosen lockput ‘D’ and
turn  anti-clockwise until no
tension is felt on screw, Now
tum screw ‘E’ one full turn
clockwise.

AFTER STARTING ENGINE

3. Allow unit*to warm up
then press start-run valve ‘17,

4. Open and adjust service
valve on outside of machine to
maintain 100 psi (6.9 bar} on
discharge pressure gauge,

5. Ensuring that pressure is
maintained at 100psi (6.9 bar)
adjust regulator screw ‘E’ until
throttle arm ‘A’ just lifts off
stop 'B”,

6. Ensure screw 'E° is held

firmly and tighten the lock-
nut,
NOTE Adjusting regulator

screw clockwise will raise full
speed pressure.

7. Close service valve. Engine
will sfow to idle speed.

Normalenet le reglage n’a besion
d’acun autre ajustment mais si
I'on perd le bon reglage pro&eder
de ta facon suivante.

AVANT DEMARRAGE

MOTEUR

1. Inspecter le levier regu-
tateur a sur la regulatuer du mo-
teur afin de constater qu'il
re-

pose bien contre |a butéé de vit-
esse maximum B,

2. Desserrer |'ecrou de bloc-
age D et le tourner dans |e sens
contraire des  aiguillesd’'une
tre jusqu’a ce que i‘on ne sente
plus aucune tension sur la vis
Maintenant tourner d'un tour
dans la sens des aiguilles d'une
montre |a vis.

APRES DEMMARGE
MOTEUR

3. Laisser chauffer I'unite
puis appuyer sur la soupape de
marche 1,

4. Ouvir la soupape de sortie
3 'extérieur de la machine et ia
régler pour maintenir iune lec-
ture de pression d’echappement
de 100psi (6.9) Bar.

Die regelung bedarf normaler-
wigse keiner justierungs. st
jedoch keine richtige Einstel-
lung mehr vorhanden, wie folgt
vorgahen,

VOR DEM ANLASSEN DES
MOTORS

1. Drosselarm'A’ am  zent-
trifugalregler des Motors iiber-
prifen um sicherzustellen daB
er auf vollem Geschwindigkeit-
sstopp ‘B’ ruht.

2. Arretiermutter ‘D’ ldsen
und anch links drahen, bis keine
spannung mehr spurbar st
schraube aine volle Umdrehung
nach rechts drehen.

NACH DEM ANLASSEN DES
MOTORS

3. Einheit anwarmen lassen,
dann start-Ventil ‘1’ eindriicken.

4, Hauptventil an der AuR-
enseite der Maschine dffnen und
justieren, um 100 ps.i. (6,9-
Bar} am werdichtungsdruckan-
zeiger zu erhalten.

5. Um sicherzustellen, dall
gin Druck von 100 ps.i. {69 -
Bar} beibehalten wird, Reg-
lersscraube ‘E’ so lange verstellen
bis Drosselarm ‘A’ stopp ‘B’
knapp abhebt.

ANMERKUNG : Eine varsteol-
lung der Reglerscraube nach
rechts steigert den voilen Druck.

6. Haupventil schlieRen
Motor geht auf learlaufgesch-
windigkeit iber. P85/100
{1600 U/min,

La regolazione del sistema non
richliede una messa a punto spe-
cifica. S8 si perb persa
zione guista, bisogna seguire il
procedimento seguente :

PRIMA DEL'AVVIAMENTO
DEL MOTORE

1. Esaminare il braccio 'A’
della farfella sul -dispositivo di
regotazione del motore per
arresto di regime massimo ‘B’

2, Allenatare il dado di fer-
mo ‘DY e girarlo senso antiorario
fino a che non c¢’é puf tensione
sulla vite. A questo punto, si fa
girare 1a vite in senso orario con
rotazione complata di 360°,

DOPO L'AVVIAMENTO DEL
MOTORE

3. lasciare che il motore si
riscaldi e premere poi la val-
vola ‘I' di ‘start - run’ {"avvia-
mento-funzionamenta),

4, Aprire e regolare quindi
la valvole di servizio situata all’-
esterna della maechina, in modo
la mantere 100 psi (6,9 Barl
sull’indicatore della presssione
di scarico.

5. Verificando che la pres-
siong continua a mantenersi a
100 psi (6,9 bar), mettere a
punto ta vite di regolazione ‘E’
fino a che il braccio "A’ comin-
cia appena appena a solleavrsi
dall’arresto "B’

Normatmente ta regulacién no
necesita ajustes pero si se pierde
el debido ajuste, haga 10
siguent:

ANTES DE PONER EL MOT-
OR EN MARCHA

1. Verificar que la palanca
de mando de los gases en el re-
gulador ‘A’ se encuentra en e
punto de velocidad m axima ‘B’.

2. Aflojar contratuerca ‘D’
y girarla en la direccion contra
las agujas del reloj hasta que no
se nota tensibn en el tornillo.
Ahora girar el tornillo una ro-
tacién completa en la direccidn
de 1as aguias del retoj.

DESPUES DE PONER EL
MOTOR EN MARCHA

3. Permitir que la unidad
se caliente entonces presionar.
valvula

Y

4, Abrir y ajustar v alvula de
sarvicio en el exterior de la
magquina para que mantenga
psi {6.9 bar) en el manometro
de descarga de presién.

5. Aseguréindase que la pre-
sibn se mantiene & 100 psi {6.9-
bar), ajustar el tornillo regulador
‘E' hasta que la patanca de
‘A’ epenas ge levante de la
posiciéon ‘B,

el gy boa ol dB
M|yciﬁ_.iﬁulg._guﬁagi
s e d) s

£ e g Ll e JiSt_ 9
PR KR Sy [ R IPLY
AL Ve e A
S ol sle U1 s
ot peeall fodadlt bl 1345
Dt e

-'JJ.’-.U sJ.!‘J.:.i
rsudg(t)gu\e)sua,ai_\
M&Jﬁf«ld’\s[{ﬂ ﬂf‘ll
() el s

JJ‘J (:) JJ)H 1},...4 l’LI) —ads Y
Yot §lisldl O tie dél L Se 3
2oV _‘_',;—.,.M Je Sy @ o
wlie A Gl W e
. aelJl

Hpdl ey dms

rh.o.hi.él‘..i&;._.:ib)l’l t:_\"
Yy ey

(T_Jl.i- 3_}-’.'}“ aadl rL..J C’.i'l - f
Voo e daill) desly 25U
de Oh 1) e epfagl
gl i ol

Gl i g bl o
Ll e Wi ¢y il gl g
ol b bV Lels (o)
SR D dag /gl v

5.4

INGERSOLL-RAND




SPEED AND PRESSURE
REGULATOR ADJUSTING
INSTRUCTIONS

REGLAGE DU REGULATEUR
DE VITESSE ET DE PRESSION

DRUCK~ UND DREHZAHL -
REGLER

ISTRUZIONI PER LA
TARATURE E DEL
REGOLATORE DE PRESSIONE
E DI VELOCITA'

REGULACION DEL
REGULADOR DE PRESION Y
DE VELOGCIDAD

,&u&m&@g
s pudly ooz

5, Atés s'dtre assure que ls
pression se maintient 3 100 psi
(6.9 Bar) régler la vis régluatrice
E jusqu'a que te levier regulator
A se léve juste de {a butée B,

NOTE De régler ta vis regulat-
rice en la tournant dans le
sens des aiguilies d'une montre
fera atteindre son maximum %
la pression.

6. Fermer la soupape d'-
echappement. Le moteur re-

lantira jusqu'a atteindre sa
vitesse de relanti PBS/P100.
{1600t/mn.

iINOTA : Portando la vite di
regolazione in senso orario
‘sl aumanta Ia pressione a velocita
de regime.

6. Chiudere la vavola di ser-
vizio, Il motore si porta quindi
a regime minimo. Cid corris-
ponde a : 1600 giri'min, Per
p85/P100,

NOTA: El ajuste del tornilla
regulsdor en la direccion de las
agujes del reloj levantara la pre-

sion de la velocidad maxima.

6. Cerrar vélvuia de servicio.
Motor reduciré la velocidad
hasta ilegar af vacid. P85/P100
{1600 rpm).

INGERSOLLRAND




USE ONLY GENUINE INGERSOLL-RAND SPARE PARTS

N'UTILISER QUE LES VERITABLES PIECES DETACHEES INGERSOLL-RAND
NUR ORIGINAL INGERSOLL-RAND ERSATZTEILE VERWENDEN

USARE S0L0 RICAMBI GENUINI INGERSOLL-RAND

USE SOLAMENTE REPUESTOS GENUINOS INGERSOLL-RAND
oW1 K1) - J g it LRI pad Jah sz



TROUBLE SHOOTING
COMPRESSOR

FAULT

CAUSE

REMEDY

FAULT

CAUSE

REMEDY

AlIR DISCHARGE
CAPACITY TOO LOW

Engine Speed Too Slow

Blocked Air Cleaner

High Pressure Air Escaping

Excessive Clearances in Air End

Check Air Cylinder
Check Engine Filters

Check Restriction Indicators

Replace Elements if Necessary

Check for Leaks

ENGINE SPEED
TOO LOwW

Incorrect Setting to Throttle Arm

Blocked Fuel Filters

Blocked Air Filters

Faulty Regqulator Valve

Check Setting of Throttle

Check Fuel Filter if Engine
Smokes

Check Air Filters

Check Regulation System

COMPRESSOR
OVERHEATS

Low Qil Level

Dirty or Blocked Qil Cooler

Wrong Grade of Qil

Defective Bypass Valve

Recircuiation of Cooling Air

Faulty Temp. Shutdown

Top up O Level
Check for Leaks

Clean Qil Cooler Fins

Seek Advice of Oil Supplier
on Qil Grade

Check Operation of Element.
Replace if Necessary

Move Machine to a Position
to Avoid Recirculation

Check Operation of Switch.
Replace if Necessary

OIL BLOWS BACK
INTO AIR FILTER

Faulty Unlocader Valve

Check Free Operation of
Unloader Valves

OIL SEAL LEAKS

Improperly Fitted Seal

Replace Oil Seal

SAFETY VALVE BLOWS

Operating Pressure Too High
Regulator out of Adjustment

Faulty Regulator

Check Setting & Operation
of Regulator Valve Piping

EXCESSIVE OIL
CARRIED OVER TO
DISCHARGE AIR

Blocked Scavenge Line

Punctured Separatar Element

Pressure in System Too Low

Check Scavenger Line, Drop
Tube & Orifice, Clean &
Replace

Replace Separator Elermant
Check Min. Press, Valve or

Sonic Orifice. Recheck Min,
Press.

UNIT PREMATURELY
SHUTS DOWN

Fuel Starvation

Low Engine Oil Pressure

High Comp. Gil Temp.

Switch Failure

Electrical Fault

Check Fuel Level & Systemn

Check Engine Qil Level &
Filters

Check Comp. Oil Level &
Bypass Valve. Check Fan
Drive

Test Switches

Test Electrical Circuits

EXCESSIVE
VIBRATION

Engine Speed Too Low

Check Throttle Operation.
Check Engine Filters.
Recheck Engine Full Speed
and Idle Speed

0

INGERSOLLRAND




DEPANNAGE

COMPRESSEUR
FAUTE CAUSE REMEDE FAUTE CAUSE REMEDE
DECHARGE D'AIR Vitegsa Motsur Trop Basse Verifier Cylindre O Air VITESSE MOTEUR M is Reglage Bras Acceleration Verifier Replage Acceleration
CAPACITE TROP Verifiar Filtres du Moteur TROP BASSE-
BASSE Filtres Combustible Bouches Verifier Filtre Combustible
Filtre Air Bouche Verifiar Indicateur de
Restriction Filtres a Air Bouches Si Moteur Fume Varifier
Remplacer Elements au Filtre o Air
Besoin
Valve Regulateur Defectuauss Vearifier Systeme de
Fuite D' Air a Haute Pression Recharcher das Fuites Regulation
Jeu Excassif au Terminal D’ Air HUILE RETOURNE DANS Valve de Dechargemant Defectususs 5 Assurer que Valve de
FILTRE A AIR Dachargement Marche
COMPRESSEUR Niveau D'Huils Trop Bas Ajouter Huile Librement
SURCHAUFFE 5'Assurer Qu'il N'y a Pas de
Fuite JOINT D'HUILE FLNT Joint Mal Monte Rempiacer Joint
Refroidisseur D'Huile Bouche Nettoyer Ailette du VALVE DE SECURITE Pression D" Utilisation Trop Haute Verifiar Reglege et Bonne
Refroidisseur D"Huile EST ACTIVEE Marche de 13 Valve du
Regulateur st da la
Huile de Mauvais Grads Rechercher L'Opinion du Tuyautarie
Fournisseur O'Huile sur Regulateur Mal Regte
ls Grade de L'Huile
Vaive dv Regulateur Defectueuse
Valve de Derivation Defectueuse Verifier Fonctionnement de
L'Element at Remplace ENSEMBLE SE FERME Mangue de Fuel Verifier Niveau du Fuel st
au Besoin PREMATUREMENT Systeme
Racirculation de L' Air an Train Placer Maching dans une Pression Huile Moteur Basse Varifiar Niveay D'Huile Dans
de RAefoidir Paositian gui Empeche fe Moteur et Filtres
Recirculstion
Ternperature Huile Compresseur Haute  Varifier Niveau D'Huile
Controle de Fermeture de Varifier Fonctionnsrment du Comp. Et Valva de
Temperature Defectueux Controle, Rerplacer si Derivation. Verifiar Marche
Necessaire Vantilateur
EXCES D'HUILE VERS Circuit de Récupération Le Circuit de Récupération, Defaillance Electrique Tester les Contacts
DECHARGE D'AIR Tube Vissur st Orifice,
Nettoyer et Replacer
Elernent Separateur Creava Remplacer Elermant
Separatour
Pression du Systeme Trop Bassa Varifier Valve Pression Min.
ou Orifice Sonique
Reverifier Pression
Minimum
VIBRATIONS Vitesse Moteur Trop Basse Varifier Operation
EXCESSIVES D"Acceteration, Verifier
Filtres Machine. Reverifier
Vitesse Maximum Machine
st Ralenti

o1

INGERSOLL-RAND




FEHLERSUCHE

KOMPRESSOR
FEHLER URSACHE BESEITIGUNG FEHLER URSACHE BESEITIGUNG
LUFTAUSTRITTS 2u gering Motorgeschwindigkeit Lufrzylinder (iberpriifen SICHERHEITSVENTIL Zu hoher Batriebsdruck Einstellung uvnd Arbeitswaise
KAPAZITAT ZU BRENNT DURCH des Reflervantils sowis
GERING Filter des Motors iiberpriifen Reglersinstallung funktioniert Leitungen iiberpriifen
nicht
Luftrainiger verstopft Beschrankungsanzeiger
iiberpriifen Fehlerhaftes Reaglerventil
Hochdruckluft sntweicht Gegebenenfalls Elemente OLUBERTRAG ZUR Spiillleltung verstopft Spiilleitung priifen, Rohre
austauschan LUFTABGABE ZU und Austrittsiffnung
HOCH sanken, sdubern und wider
Auf Undichtheit prifen sinsstzen
Toleranzen am Luftaustrittsende Abscheiderelement durchléchert Abschaiderslement ersatzen
zi grofl
Druck der Anlage zu nisdrig Unterdruckventil der Anlage
KOMPRESSOR Niedrigar Olstand O1 nachfiillen, puf ibarpriifen oder Schal-
OBERHEIZYT Undichtheit priifan laustrittsdffnung. Mindest-
druck nochmals prifen.
Olkihier schmutzig oder verstopft Kiihirippen siubern
UBERMASSIGE Motorgeschwindigkeit zu gering Drosselarbeitsweise nach-
Falsche Olqualitat vom Ollisfaranten beraten VIBRIERUNG priifen, Motorfilter nach-
lagsen sehen. Motor nochmals bei
. vollem Lauf und Leerlauf
Umisitvantil defekt Element iberpriifen gegf. nachpriifen.
austauschen
ANLAGE SCHALTET Krafistaffmangel Kraftstoffstand und Anlsge
Wiederumlauf der kiihlerluft Maschine umstellen um ZU FROH AB iberprifen
- Wisderumlauf zu
vermeiden Niedriger Motortidruck Motordlstand & Filter
{berpriifen
Tamp. Abschaiter fehlerhaft Schalter priifen, notf.
sreatzen Hohe Kompr. Oltemperatur Kampr. Olstand & Umlait-
vahtil priifen. Geblédsean-
MOTORGE. Einstellung am Gasausieger Gaseinsteliung uberpriifen trieb (berpriifen
SCHWINDIGKEIT
ZU NIEDRIG Banzinfilter verstopft Banzinfilter nachsshen Schaltausfail Schalter nachsshen
Luftfilter verstopft Wenn dar Motor raucht, Elektrischer Fehier Elektrische Laitungen
Luftfitter nachsehen nachsehen
Kontrolivenil fehlerhaft Einstelisystem iberprifen
GLDROCKSCHLAG Uberdruckventil fehlerhaft Ungehindarte Arbaittweise
IN DEN LUFTFILTER des Uberdruckablassventils
iibarpriifen
OLDICHTUNG UNDICHT Dichtung falsch angebracht Mdichtung austauschen

2

INGERSOLLRAND




GUASTI
COMPRESSORE

GUASTO

CAUSA PROBABILE

RIMEDIO

GUASTO

CAUSA PROBABILE

RIMEDIO

VIBRAZIONI ECCESSIVE

Motore a regime troppo ridotto

Esaminare il funzionamento
dolla farfalla, Esarmninare |
filtri del motore.
Controltare di nuovo 1!
mMOtors & regime massimo ¢
minimo.

MOTORE A REGIME
TROPPO RIDOTTO

L'OLIO TORNA
INDIETRO NEL FILTRO
DELL'ARIA

Impastazione sbagliata dslla
tovetta del gas

Filtri de] carburants bloccati
Filtri dell’sria bloccat}

Vatvola di regolazions guasta

Valvols di scarico guasts

Verificara la messa 3 punto
dells farfalla

Etaminare il filtro del
carburanta, Se il motore fa
dal fumo, verificare Il filtro
dall'aria.

Controllara il sisterna di
regolazions

Verificars e stabilire il
funzionamento corratto
valvola di scarico

CAPACITE DI SPURGO
RIA TROPPO RIDOTTA

Girl del Motors Troppo ridotd

Filtro deil’atis bloccate

Fuga d'aria ad alta pressione

Tolleranze sccessive sul lato
"atia

Esaminare il cilindro dell’aria
compresss. Controllare §
filtri del motore

Esaminare gli indicstori
di blacco. Sostitulre it
filtro secondo ls necessité

Esaminare la possibilitd di
perdite d'aria

LA TENUTA DELLOLIO Tenuata montata In modo Sostituire la tanuta dell’clio
PERDE sbaglisto
LAVALVOLADI Pressions di regime troppo Varificere I'impostazione ed
SICUREZZA SI SCARICA slevata 1l funzionamento della
valvola di regolazione o
Aegotatre fuori tollsranza tubaturg attinenti
Valvola di regolazione guasta
L'APPARECCHIATURA Mancanza di carburante Esaminare il livello ed il
SI SPEGNE sistemna distribuzione del
PREMATURAMENTE carburante

Pressione dell’olio troppo bassa

Temperatura olio def compressore

slavata

Guasto di un commutatore

Guasto di carattere alettrico

Esaminare il livello dell’olio
nel meotore e gli appositi
fittri

Esaminare il livello olio del
compressore ¢ |a valvola di
by-pass. Verificare
I'aziongmento defla
ventola

Collaudpare i vari commuta-
tori

Collaudare | vari circuiti
elattrici

SURRISCALDAMENTO
DEL COMPRESSORE

Livello delt"olio troppo basso

Radiatore dell’olio sporco o
bloccato

Olio di viscosita sbagliata

Valvola di by-pass difettosa

Circolazione continua dellaria
di raffreddamente

Commutatore di disinserimento
1eMporanec guasto

Rabbaceare il livallo dell’olio
Veder se ci sorro delle
perdits

Pulire le alette dal radlatore

Consultare il fornitors par
stabilire il tipo d'olio giusto

Verificamne il funziona-
mentc 8 sostituirta te
risuita difettosa

Spostere I'spparecchiastura in
una posizione che .
bmpedisca una circolazions
continua dell'aria

Verificarne il funzionamento
& ostituirio se risulta
difettose

QUANTITA D'OLIO
ECCESSIVE PRESENT)
NELL'ARIA DI SPFURGO

Tubo di ricupero bloceato

Elemento separatore forato

Pressione troppo bassa

Esaminare || tubo di ricupero,
queallo di tgancio pullte
I* ugello @ rimettere a
posto il tutto,

Sostituirs I'elemento
separatore

Essminare Is valvola di
pressione minima oppure
I"orifizio acustico.
Controllare di nuovo la
pressicne minima

INGERSOLLRAND




LOCALIZACION DE

Enfrisdor de acsite sucio o
blogueado

Grado de aceite equivocado

Vdlvula bypass defective

Recirculacién de aire
rafrigerante

Intrruptor de temperatura
defectucso

Limpiar zletas del enfriador

Pedir consejos del
suministrador sobre grado
de aceite

Ravisar funcionamiento de
elemento; cambiar si es
necesario

Mover la méquina a una
posicidn gue no parmite
recircutacibn

Revisar funcionamiento de
interruptor. Cambiar si es
necesario

Presién en el sistema muy baja

AVERIAS COMPRESOR
PROBLEMA CAUSA REMEDIO PROBLEMA CAUSA REMEDIO
CAPACIDAD DE Velocidad del motor my baja Revisar cilindro de aire VALVULA DE Presién de funcionamiento Revisar ajuste y funciona-
DESCARGA DE AIRE Revisar filtros del motor SEGURIDAD SE muy alto ‘miento de vatvula
MUY BAJA DESCARGA reguladora y tuberia
Regulador fuera de ajuste
Limpiador de aire bloguesdo Revisar indicador de
restriccion Véivula reguladora defectuosa
Escape de sire a presion plta Buscar ascapes EXCESIVO ARRASTRE Linea de recuperacion obstruida Revisar lineade recuperacion,
DE ACEITE AL AIRE tubo gotero v orificio,
Dernasiadq aire ss queda en el DE DESCARGA limpiar y reemplazar
compresor
Elemento del separador roto Reermplazer elemento del
RECALIENTAMENTO Nivel de aceite bajo Afiadir aceite saparador
DEL COMPRESOR Buscar escapes

Revisar vilvula presién
minima o orificio sbnico.
Re-revisar presidn minima

VIBRACION
EXCESIVA

Velocidad del motor muy baja

Revisar funcionamiento
regulador.

Revisar filtros del motor

Re-revisar motor a toda
velocidad v a marcha lehta

VELOCIDAD DEL
MOTOR MUY BAJA

Regutador mal ajustado

Filtros del combustible bloqueados

Filtros de aire blogueados

Vétvula reguladora defectuosa

Reviser ajuste del regulader

Revisar filtros del motor si
boton humo

Revisar filtros de aire

Revisar sistemna da regulacion

RETROCESO DE
ACEITE AL FILTRO
DE AIRE

Vélvula de descarga defectuosa

Revisar funcionamiento |ibrs
de la vélvila de descarga

ESCAPE DE ACEITE
POR SEL SELLO

$Sallo mal puesto

Reemplazar sello de acaite

CIERRE PREMATURC
DE LA UNIDAD

Falta de combustible

Presion baja aceite del motor

Temperatura aita aceite comp,

Fallo del interruptor

Fallo eldctrice

Revisar sisterna de nivel de
nivel de combustible

Revisar nivel aceite del
motor y filtros

Roevisar nivel aceite comp, v
vélvula bypass. Revisar
impulsador del vantilader

Revisar intarruptoras

Revisar circuitos eléctricos

4

INGERSOLL-RAND




- ANVHE-TI0SH3DNI

0

Loy ey ey

1w wid

w2 i e
(0 Ao o o e <Ry <y o ey
o’ o e Sl e
w1
v £ e i 190 NG e > e
= e £ Ao yfife v Lrmaen (Fefe

el e StGLY

il i

~ay | ey Ty

ity ety
ekt R o T4
e o |l - jeer”

e e
e e ¥

e © 1R e
Ll ke alllical

e £ e s

eI oL ST
e aed e g e | pney
T e e

I e

il s ltale

ail’ e @ e
i EC 96 pe
7o 0y o e ey

iyl e e O H
e \Trn gl | erie

e aae il it

e 2 - e i

s 00 rép )

o {1 e = ear”
[ anliLallt

e {7 ypeot Epmrgy gy
I

P b B (R D oy
o G e e

Al
w0 & 2 e

oy (G0 CFm e Ny

el ATl gt

= e

lee o6 gy ey

Fomd \mm of ey iy
yreo” e S T ey

157 47 ke (il Sl e K oy (5 o — e I
e P A B A £Re ooy e (T e i €9 (b el G e
e v 5 1|:- O 64 |S'f’ 5 lfrl""" e “,‘-_q,! me ‘r'!(e “\evp Oy Sr—ds li(!(c
<L = (e v ey 3
Vb by o a0 frep o0 el ﬂrf’f":ir-.m*’ R
PR P e i wae i =T e .
e € poe™ (e }r:'tﬁr il et e e’ np et e G’ o) o
enarr” oy o e’ dam indy e . iy A ey
LAk o BT 1Y oy e R ey Laaaliiey Ji AT IT (e 2 ey o -y o A eakd s P <y o T

el

’

i

P2

ipml

o

m@

It
e flogor




RUNNING GEAR EQUIPEMENT DE LAUFWERK
MARCHE
FAULT REMEDY/CAUSE PANNES REMEDE/CAUSE FEHLER BEHEBUNG/URSACHE

BRAKING IS ONE SIDEDR
OVERHEATING OF HUBS/
DRUMS

TRAILER BRAKES DURING
GRADUAL DECELARATION

BRAKES SNATCH

TRAILER CANNOT BE
REVERSED

THE UNIT WiLL NOT BRAKE

Brakes or linkage overadjusted
Cables seized

Pull off springs broken

Whee! bearings overtignt

E xamine brake equaliser for
overrun device.

check function of coupling

damper

Adjust brakes
Check brakes cables
Check play of brake rods

Qil the slide roller at the
brake shoe

Check brakes are not over-
adjusted

Adjustment of brakes rod
averioad mechanism is
required.

FREINE D'UN COTE
LES TAMBOURS /f MOYEUX
SURCHAUFFENT

LA REMORQUE FREINE LORS
DECELERATION PROG-
GRESSIVE

FREIN LACHENT

" REMORQUE NE PUET PAS

RECULER

L'UNITE NE FREIN PAS

Reglage trop serré des freins
ou de |a tringlerie Grippage
des cables

Resorts de rappe! cassés
ARoulement roues trop serres

Examier egalisateur des freins
pour véritier

L'apperiel de commande
Verifeirfonctionaccouplement
Clapert

Régler frein
Vérifeir cables freins
Vérifeir jeu des tiges de frein

Huiler e rouleau coulissant au
sabot de frein,
Vérifier que les freins ne sont

. pas trop serrés

Regltage requis des freins de |3
tige macanisme surcharge.

EINSEITIGES BREMSEN
UBERHEIZUNG DER NABEN/
TROMMELN

ANHANGE R BREMST WAH.
REND EINER

ALLMAHLICHEN BESCH-
LEUNIGUNG

BREMSEN SCHNAPPEN

ANHANGER FAHRT NICHT

RUCKWARTS

DIE EINHEIT BREMST NICHT

Bremsen oder Bremszuge zu
stark eingestellt.

Kabel Klemmen
Gebrochene Zugfedern
Radlager iberspannt

Bremsausgleich in bezug auf
Aufiaufeinrichtung
iberpriifen

Funktionsfihigkeit des kupp
lungsddmfers
Uberpriifen

Bremsen justieren

Bremskable uberpriifen

Speil der Bremsstangen uber-
priifen

Gieitrolle am Bremsschuh
len

Bremsen auf zu sarke Einstel-
lung priifen

Justierung des Brems Stagen’
u. idberlastungs - mechanisms
erforderlich.

-6

INGERSOLL-RAND




PARTI MOBILI

" TREN RODANTE

e Sl L

AVERIA

FRENAJE EN UN LADO

.SOBRE CALIENTAMIENTO
DE CUBOS/TAMBORES

REMOLQUE FRENA DURANTE
DISMINUCION GRADUAL DE
VELOCIDAD

FRENOS AGARRAN

REMOLQUE NO FUNCIONA
EN MARCHA ATRAS

LA UNIDAD NO FRENA

REMEIO/CAUSA

Frenos a varillaje

sobreajustados cables agarr-

tados.

Muelles de llamada gued-
raods cojinetes de 1as rue-
das sobreapretados.

Examinar equilibrador de
frenos para mecanismo de
sobremarcha Examinar op-
eracion del amortiguador
detl acoplamiento.

Ajustar Frenos

Examinar cables de los
frenos

Examinar huelo de las var-
illas de 1os fernos,

Lubricar el rodillo des-

lizante en at zappata del
ferno

Verificar que los fernos
no estén sobreajustados

Se requiere ajuste de los
frenos, lavarilla vy el me-
an de sobrecarga

GUASTO

EFFETTO FRENANTE
SOLTANTO DA UN LATO.
SURRISCALDAMENTO DI
MOZZ0/TAMBUR!

L RIMORCHIO St FRENA

Z1I0NE
GRADUALE

FRENI FUNZIONANO A
SBALZI

IL RIMORCHIO NON PLO°
FARE MARCIA INDIETRO

I DISPOSITIVO DI RIM-
ORCHIO NON FRENA
ASSOLUTAMENTE

DURANTE UNA DECELERA-

RIMEDIO/CAUSA

| freni 0 la tiranteria sono stati
regolati excessivamente,
Tiranteria bloccata

Molle di richiamo rotte
Cuscinetti troppo ‘stretti’

Esaminare |"equalizzatore dei
freni nel dispositivo ad inerzia ,

Esaminare il funzionomento
del - L'anmortizzatore
piamento

Mettere punta (regolarelifreni

Esaminare i cavi dei freni
Esaminare il gioco nelle aste
Dei freni

Applicare dell’olio al rullo di
slittamento sulla ganascia del
freno.

Verificare che la regolzione dei
freni non sia stata eccexxiva

£’ necessaria una regotazioneg e
messa a punto dei freni , deile
aste e del meccanismo di sov-
raccarico.

el

M LSl asd sl e 2N
el o

.- .
R et S s
T T

Ty LR

e Siia ale N e ams
Sy
b el

AT O T T

Dol A
[T, W PR

—L‘\‘__:_:L Dot *:; szl _,L" g

P ITR V N PYRR )

EEPEL- Ltr e
Ll e WA - S
Canh

,'-!i_. w‘_‘_’\. 'a‘ - '_,\‘i n""“
NP

J.lg.._h

sy A e oS
ped ol
erlﬁ N _;:S]

el i i shall cl.s‘u
Ao Y

3 e

Jomiy i) ghill
S

(EEAR] CS -

o/

INGERSOLLRAND




TROUBLE SHOOTING

DEPANNAGE FEHLERSUCHE GUASTI

LOCALIZACION DE ooty J1 g €

AVERIAS
4 WHT/RED GRN
WHT/RED ! I
/ / WHT
\\ A YEL 0 B
Z ir@a N
3 L ]
BRN S
r’
B A 6 7
y A )
\BLU A
1 10
(=) ¢
PUR /
INGERSOLLRAND




TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE > Naly J.L‘Ll 6.;-“:
AVERIAS
1 Battery Lamp 1 Témoin de charge 1 Batterielampe 1 Lampada Spia 1 Lémpara bateria V| R \
2 Bypass Switch 2 Interrupteur de 2 Bypass-Schalter 2 Pulsante “‘By-pass’ 2 interruptor desvio J’J—"J' ke ¥
3 Start Switch neutralisation 3 Startschalter 3 Pulsante di Avviamento 3 Interruptor de arrangtie b C )
4 Power Switch 3  Bouton de démarrage 4  Stromschalter 4. Interruttore 4  Interruptor fuerza’ R ERY ghas ¥
5 Hourmeter 4 Interrupteur général §  Betriabsstundenzihler 5  Contaore §  Cuentahoras il P
6 Low Oil Pressure Switch 5 Totalisateur d’heures 6 Otdruckwichter 6 Pressostato B.P. Olio 6 Interruptor presién baja el slie o
7 Discharge Temp. Switch 6 Témoin de pression 7 Austrittstemperatur- Motore aceite B it .
8 Starter d’huile wiichter 7 Termostato a.T. Aria 7  Interruptor temperatura paimdl oy i has gha 1
9 Fuel Solenoid 7 Thermocontact de 8 Starter Compessore descarga C.,a.ll il Cl;i.- Y
10 Alternator refoulement 9 Kraftstoffmagnet B8 Motorino Avviamento 8 Arrancador Al e oae A
8 Démarreur 0 Lichtmaschine 9 Solenoide ) Solenoide combustible c. 6.'
9  Electro-aimant 0  Alternatore 10 Alternador gl il
d'alimentation wle Y
10 Alternateur '
COLOUR CODE’ REPERAGE COULEUR FARBCODE LEGENDA COLORI CODIGO COLORES .Jl,ﬂl I
BRN = BROWN BRN = BRUN BRN = BRAUN BRN = MARRONE BRAN = MARRON
GRA = GREY GRA = GRIS GRA = GRAU GRA = GRIGIO GRA = PLOMO 4 = BRN
WHT = WHITE WHT = BLANC WHT = WEISS WHT = BIANCO WHT = BLANCO @by = GRA
BLK = BLACK BLK = NOIR BLK = SCHWARZ BLK = NERO BLK = NEGRO ol = wwT
PUR = PURPLE PUR = POURPRE PUR = VIQOLETT PUR = PORPORA PUR = MORADO A
RED = RED RED = ROUGE RED = ROT RED = ROSS0 RED = ROJO el = BLK
YEL = YELLOW YEL = JAUNE YEL = GELB YEL = GIALLO YEL = AMARILLO bl = PUR
GRN = GREEN GRN = VERT GRN = GRUN GRN = VERDE GRN = VERDE ) ,‘_:; - RED
BLU = BLUE BLU = BLEU BLU = BLAU BLUE= BLU BLU = AZUL o
PNK = PINK PNK = ROSE PNK = ROSA PNK = ROSA PNK = ROSADO Al o= YEL
ORN = ORANGE ORN = ORANGE ORN = ORANGE ORN = ARANCIONE ORN = NARANJO ’.,.;u'-i = GRN
gt = B
Ss = PNK
JL:‘IJJ.! = ORN
INGERSOLL-BRAND




TORQUE VALUE CHART TABLEAU DES VALEURS DU COUPLE DREHMOMENT WERTETABELLE

FASTENING b ft Nm FERMOIRS Ib ft Nm BEFESTIGUNGEN Ib ft Nm

6 10 INGERSOLL-RAND




TABELLA DE) VALOR! DI COPPIA CUADRO VALOR DE TORSION
DISPOSITIVI
DI CHIUSURA Ib ft Nm FIJADGRES b ft Nm b ft Nm o sl Ly k)

6 01 1 INGERSOLL-RAND




19IAVIId V1SIT

SO0153Nd3H 34 v1SIN

JASITNILZ2L1vSHT

$33HOV133a $3031d 3IND0TIVY.LVD

1S17 S1HVd 3HVYdS

am-assceti-d
ANVH110SHIONI



T r 5",*.?1

ACCIONAMIENTO

GRUPPO MOTORE

DIVERS ANTRIEB

DRIVERS

INGERSOLLRAND

f.1.0




Itam C PN, Qty DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO Sy Bl F RPN

1 L s 1 Engine Moteur Motor Motaore " Mator L 1
2 92124189 1 Guard Protecteur Schutzvorrichtung - Riparo Proteccidn sl 2
3 92517697 1 Duct Conduit Leitungskanal Condotto Contucto ITv 3
4 92517689 1 Duct Conduit Leitungskanal Condotto Conducto 1IN 4
5 92118918 1 Belt Courroie Riemen Cinghia Correa 7 5

++++t+++  Items supplied by engine manufacturer

Articles fournis par le
fabricant de moteur

Diese Artikel werden
vom Motorhersteller
geliefert

Componeti fornitit dal
costruttore del motore

Articulos siministrados
por el fabricante del
motor

YAl piles Was 3 b+

£.1.1

INGERSOLLRAND




RRRRRRRRRRRRR

£.1.2




Item C.P.N. Qty DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO D el :}el

1 92512797 1 Belt Courrole Riemen Cinghia Correa - 1
2 92509637 1 Pulley Poulie Riemenscheibe Puleggia Paotea iS5 2
3 92680881 1 Shaft Arbre Schaft Albero Eje ilot apes 3
4 92681360 1 Fan Ventilateur Geblase Ventola Ventilador Ly, 4
4 92681378 1 Fan Vantilateur Geblase Ventola Ventilador Iy, 4
5 36325679 1 Key Clavette Schlussel Chiave Llave e 5
4] 92054600 1 Washer Rondelle Dichtungsring Rondella Arandele Cu, 6
6* 92672351 1 Washer Rondelle Dichtunagsring Rendelia Arandela i_l,. 6
7 92681485 2 Spacer Entretoise Abstandstruck Distanziale Espaciador il 7

Mot 1Hustrated.

4+ 125 SD Only P125 SD Onty P125 SD Only P125 SD Only P125 SD Only P125 SD Only

6* 125 SD Only P125 SD Only P125 SD Only P125 SD Only P125 SD Only P125 SD Only

7 INGERSOLLRAND

o 1 @ 3




INGERSOLLRAND

1.1.4




Item C.P.N. Qty DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO AN gl

1 92513019 1 Silencer Silencieux Gerduschdampfer Marmitta Silenciador Zagmald w8 1
2 92530344 1 Silencer Silancieux Gerduschdampfer Marmitta Silenciador pald (SlS 2
3 92525963 1 Support RH Support droit Tréger rechts Supporto di destra Soporte M. Der, st el 3
4 92525955 1 Support LH Support gauche Trager links Supporto di sinistra Soporte M, lzq. e 4
5 92513001 1 Pipe Tuyau Rohr Tubatura Tubo YN 5
6 92321926 1 Clamp Bride Klemme Reggetta Abrazadera HiWH 4]
7 92513027 1 Pipe Tuyau Rohr Tubatura Tubo gl 7
8 92087535 2 Clamp Bride Klemme Brida Abradadera HWH ]
9 92109883 1 Gasket Joint Dichtung Guarnizione Junta i 9

++++++++ This section applies to whisperised units only,

Cette section n’est app-

licable qu'aux unités
insonorisées’

Dieser Abschnitt gilt nur
Flir Whisperised Modelle.

Questa sezione si riferisce
alle unita silenziate
solamente,

Esta seccion es solamente
para maguinas Whisperized

Eolhl bl e e o 0L
s

f.1.5

INGERSOLLRAND




GRUPPO MOTORE

INGERSOLLRAND

1.6




Item C.P.N.

++++++4+ This section applies to standard units only.

Cette section n’est appl--

icable qu'aux unités
standard.

Dieser Abschnitt giit nur

Fiir Standardmodelle,

Questa sezione si riferisce
a unita standard solamente

Esta seccion es solamente
para unidades standard.

Oty DRIVERS BIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO TR FPrs|
1 92660844 1 Tailpipe Tuyau d'echappement Auspuffsutzen Tubo di scarico Tubo de escape ryal] 1S 1
2 92530344 1 Silencer Silencieux Gerauschampfer Marmitta Silenciador yald o 2
3 92525963 2 Support Support Trager Supporto Soporte o bl 3
4 92660836 1 Bracket Support Halterung Staffa Soporte o~ b 4
5 92660851 1 Clamp Tuyau Rohr Tubatura Tubo [y 5
6 92321926 1 Clamp Tuyau Rohr Tubatura Tubo Ll 6
7 92087535 1 Clamp Tuyau Rohr Tubatura " Tubo ijels 7
8 92109883 1 Gasket Joint Dichtung Guarnizione Junta i 8
9 92660828 1 Pipe Tuyau Rohr Tubo Tubo ke 9

[COREAN By PN A - ha
L 321 dolae VI

£.1.7

INGERSOLLRAND




DRIVERS

DIVERS

ANTRIEB

GRUPPO MOTORE

ACCIONAMIENTO

ey ey PPY)

INGERSOLLRAND




itam C.P.N. Qty DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO L e P JPeY
1 92509876 1 Tank Réservoir Tank Serbatoio Tanque abE 1
2 92529973 1 Cap Couvercle Vershlull Tappo Tapa «lai 2
3 92522325 1 Tube Tube Rohre Tubo Tubo it 3
4 92522630 1 Pact Patin Block Tampoene Cojin Lo 4
5 92522317 1 Elbow Couds Kniestiick Gomito Codo & 5
3] 92522333 1 Nut Ecrou Mutter Dado Tuerca Upes 6
7 92522341 1 Sleeve Manchon Muffe Manicotto Manga iy o8 7
8 92119957 3m  Tape Rubon Band Nastro Cinta byt 8
9 92522672 1 Connector Connecteur Verbindungsstiick Raccordo Conector Jor 9
10 92522580 1 Nut Ecrou Mutter Dado Tuerca Upae 10
1 92522606 2 Sleeve Manchon Muffe Manicotto Manga GJlsl oS 1
12 92522598 2 Nut Ecrou Mutter Dado Tuerca Vyae 12
13 92522614 1.3m Tube Tube Rdhre Tubo Tubo il 13
14 92546209 1 Gasket Joint Dichtung Guarnizione Junta el pie e 14
15 02647827 1 Chain Chain Catena Cadena . &l 15
INGERSOLLRAND
; 1.9




DRIVERS

DIVERS

ANTRIEB

GRUPPO MOTORE

ACCIONAMIENTO

LB F JFe)

INGERSOLLRAND




Item C.P.N. Oty DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO DAl

1 92526003 1 Cover Plate Couvercle Abdeckung Coperchic Tapo olai
2 92058015 09m Tape Ruban Band Nastro Cinta das 2
3 92522648 1 Bracket Support Halterung Staffa Soporte ws$

L -

7. 1.11 | INGERSOLLRAND




T Y L g PP

ACCIONAMIENTO

GRUPPO MOTORE

DIVERS ANTRIEB

DRIVERS

INGERSOLL-RAND

[.142




Item C.P.N. Qty DRIVERS DIVERS ANTRIEB GRUPPQ MOTORE ACCIONAMIENTO D el
{1-2} 92036441 1 Water Trap Assy Ens, recueil eau Wassersammaelbehaiter Insieme Separatore Acqua  Conjunto deshidratador A st o pad (1-2)
kompl.
1 92100981 1 Element Elément Element Elemento Elemento i 1
2 92036466 1 Head Téte Kopft Testata Cabeza u-l P 2
3 92517606 1 Bracket Support Biigel Staffa Soporte HHEL 3
4 92123363 1 Connector Connecteur Verbindungsstiick Raccordo Conector T 4
5 92522622 1 Hoss Canalisation souple Schtauch Tubo flessibile Manguera e 5
6 92123355 1 Connector Connecteur Verbindungsstiick Raccordo Conector Jor 6
7 92088491 1 Solenoid Solénoide Solenoid Solenoide Solenoide Lad 7
; e1.13




DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO T EHp JPey

7. 1.14 - INGERSOLLAAND




Htem C.P.N, Qty DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO ST P HE JPrY

1 92522358 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera b 1
2 92064146 1 Tee Té T-Stiick Raccordoa T Te Lbiley 2
3 92110233 1 Hose Canalisation souple Schiauch Tubo flessibile Manguera pake > 3
4 92123363 3 Connector Connecteur Verbindungsstiick Raccordo Conector o g 4
5 92110220 1 Hose Canalisation souple- Schlauch Tubo flessibile Manguera pobo 5
6 92064138 1 Adaptor Adapteur Adapter Adattatore Adaptador gl 6
; e1.15




AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR Delghh Ay ki b
COMPRESSORE

Xy . ENFon
1 AT e e
it A };,j}'@wr@i‘;‘;ﬂi‘gﬁg’%»
S S G

T ‘5ii"ﬁ{_‘ )&.’? ';'-ﬂ%iis:‘i&‘t\-\

Ry R AT g
‘7:’10;";“"55"&'?/35’-}3'.@-’1’3""‘9-\

IR A

N "\\\\
0o -;&1,;24‘;-
&0

P"I - -
dg?ﬁ':s
&5
¥
SR

s

L%
@
o ‘6'-%\1;

o

INGERSOLLRAND




Item C.P.N. Ory AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR Delgdl f i b
COMPRESSORE
- 92522481 1 Air End Complete Echappement complet Verdichterteil Gruppo estremo aria com  Compresor completo -
1 39124946 1 Pin Broche Stift Perno Clavija i 1
2 35324656 1 Pin Broche Stift Perno Clavija H 2
3 39742556 1 Gasket Joint Dichtung Guarnjzione Junta it 3
4 92509629 1 Cover Couvercle Abdeckung Coperchio Tapa ellai 4
8 92517556 1 Cover Courvercle Abdeckung Coperchio Tapa elhe 5
6 92671841 1 Seal Joint Abdichtung Tenuta Selio HIER TIPS 6
7 95358024 1 Seal Jaint Abdichtung Tenuta Sello il ik 7
8 92509645 1 Pulley Poulie Riemenscheibe Puleggia Polea K 8
] 39419569 1 Key Clavette Palstiick Chiave Llave fear 9
10 92520279 1 Seal Joint Abdichtung Tenuta Sallo U Ll 10
INGERSOLLRAND
7 2.1




AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR : elybd o A5 o
COMPRESSORE '

7. 2.2 - INGERSOLL-RAND




ftem CP.N, Quy AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR HEIPV L Vg LR g
COMPRESSORE
1 92678960 1 Housing Boiter Gehduse Alloggiamento Carter Lo 1
2 95049359 1 Plug Bouchon Stecker Tappo Tapdn 3l 2
3 35330596 2 Shim Cate Beilegescheibe Spessore Plancha de relleno FRPLIP | 3
4 92032655 2 Shim Cate Beilegescheibe Spessore Plancha de relleno e s Cniad a
5 39417100 6 Shim Cate Bailegescheibe Spessore Plancha de relleno PP 5
6 35297134 2 Bearing Roulement Lager Cuscinetto Cojinate Jee 6
7 39124193 2 Bearing Roulement Lager Cuscinetto Cojinate ot 7
B 35287697 2 Locknut Ecrou da btocage Arretiermutter Dado di blocco Contratuerca i) Bgpmar 8
9 39726344 1 Cover Couercle Abdeckung Coperchio Tapa elhaz g
10 39417084 2 Shim Cale Beilegescheibe Spessore Plancha de relleno idela (il 10
11 39734215 1 Cover Couvercle Abdeckuny Coperchio Tapa sl "
12 39746870 1 Cover Couvercle Abdeckung Coperchio Tapa elai 12
13 95026183 1 O Ring Joint Abdichtung Tenuta Sello H{ES . 13
14 35278555 1 Plug Bouchon Steckar Tappo Tapdn [ 14
15 39404165 i O Ring Jaint Abdichtung Tenuta Sello EHESVIES 15
16 39417076 2 Shim Cale Beilegescheibe Spessore Plancha de relleno el St 16
17 95022067 2 O Ring Joint Seal Tenuta Sello s Gl 17
18 92497700 1 Plug Bouchon Stecker Tappo Tapén i 18
7 INGERSOLL-RAND
o 2 ® 3




eyt Gy i b

GRUPPO COMPRESOR
COMPRESSORE

VERDICHTERTEIL

COMPRESSEUR

AIR END

INGERSOLLRAND

f.2.4




ltem C.P.N.

Qty AR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR T elgdt C..Ju b
COMPRESSORE
1 36729168 1 Housing Baoiter Gehéuse Alloggiamento Céarter S 1
2 33080494 1 Rotor Set Jeu rotor Laufer Insiemea rotore Jeugo rotor Al ie e 2
3 35289479 1 Retaining Ring Bague de retenue Haltering Anello di ritegno Anillo de retén ol el 3
4 39124920 1 Bearing Roulement Lager Cuscinetto Cojinete S 4
5 35324623 1 Spacer Entretoise Distanzstiick Distanziatore Espaciador el 5
6 39124938 1 Bearing Roulement |.ager Cuscinetto Cojinete 6
7 35289461 1 Retaining Ring Bague de retenue Haltering Anello di ritegno Anillo de retén Fon b 7
8 39726674 1 Gasket Joint Dichtung Guarnizione Junta [ 8

f.2.5

INGERSOLL-RAND




AlIR INTAKE SYSTEM ADMISSION D°AIR LUFTEINLASSSYSTEM  SISTEMA DI SISTEMA DE ADMISION eyl e g
AMMISSIONE DE AIRE

7. 3.0 | | INGERSOLL-RAND




Item C.PN. Oty AIR INTAKE SYSTEM ADMISSION D’AIR LUFTEINLASS-SYSTEM  SISTEMA DI SISTEMA DE ADMISION QEITY Y RE S PEY
AMMISSIONE DE AIRE
1 92658350 1 Air Filter Assy Compresseur Royaume Verdichterteil Gruppo Compressore Compresor Reino e et 1
2 92660901 1 Elernent Element Element Filtro Elemento Fad 2
3 92660984 1 Pipe Tuyau Rohr Tubo Tubo il 3
4 35295799 2 Clamp Bride Klammer Reggetta Abrazadera dasli 4
INGERSOLLRAND

f.3.1




AIR INTAKE SYSTEM ADMISSION D'AIR LUFTEINLASSSYSTEM SISTEMA DI SISTEMA DE ADMISION s el gd! et Y4
AMMISSIONE DE AIRE

7. 3.9 INGERSOLL-RAND




Item C.P.N. Oty AIR INTAKE SYSTEM ADMISSION D’AIR LUFTEINLASSSYSTEM SISTEMA DI SISTEMA DE ADMISION D elgdl Conn g
AMMISSIONE DE AIRE
1 92658350 1 Air Filter Assy (A/E) Compresseur {A/E) Verdichterteil {A/E) Gruppo Compressore (A/E) Compresor (A/E) T 1
2 92660901 1 Element Element Etement Filtro Elemento —a 2
3 92658343 1 Fipe Tuyau Rohr Tubo Tubo iyyrts 3
4 35295799 2 Clamp Bride Klammer Reggetta Abrazadera HWEH 4
INGERSOLLRAND

7.3.3




REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION D Al Sl

4 0] ’ INGERSOLLRAND




item C.P.N, Qty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION D el ygr
{1-13) 36718732 1 Unloader Déchargeur Druckregler Dispositive di scarico Descargador A 0y {1-13)

1 36718708 1 Unloader Body Corps déchargeur Druckregler Gehause Corpa valvola di scarico Cuerpo descargador S A iy By 1

2 353216565 1 Valve Plate Assy. Ens. plateau soupapes Ventilplatte kompl. Insieme piastra valvola Conjunto placa valvula planall bnds s st 2

3 35588607 1 Gasket Joint Dichtung Guarnizione Junta Ll 3
{4-5) 92110279 1 Piston Housing Assy, Ens. boiter piston Kotbengehause kompl. tnsieme alloggio del pistone Conjunto carter pistén SN Car bt (4-5)

4 35833821 1 Piston Housing Boiter pision Kolbengehiuse Alloggio del pistone Cérter pistén L - 1

5 35318013 1 Piston Housing Bushing Bague boiter piston Kotbengehiuse Buchse Boccola alloggio pistone Buje Carter Piston AN L 5

6 35322767 1 Spring Ressort Feder Molla Resorte 4.5 6
{7-81 92110287 1 Piston Assy Ens. piston Kolbenmontage insieme pistone Conjunto pistén LS ‘w,»-ﬁ {7-8)

7 35318005 2 Bush Bague Buchse Boccola Buje T e 7

8 35588425 1 Unloader Piston Piston déchargeur Druckregler Kolben Pistone di scarico Piston descargador FYgra I RE S 8

9 35321603 1 Spring Ressort Feder Molla Resorte = :! .j_', 9
10 35327105 1 Diaphragm Diaphragme Membran Diaframma Diafragma J: 10
" 35317817 1 Washer Rondelle Dichtungsring Rondella Arandela [aes 1"
12 35590371 1 Piston Cover Couvercle piston Kolbenabdeckung Coperchio pistone Tapa pistén LS i 12
13 35323542 1 Barbed Fitting Attache barbelé Stachebeschiagteil Reticotato Conector arponado wq HE 13
14 35316587 1 Barbed Fitting Attache barbelé Stachelbeschlagteil Reticolato Conector arponado Al i85 14
15 35282292 1 Tube Tube Réhre Tubo Tubo eyl 15
16 35278548 2 Plug Vouchon Stecker Tappo Tapén ;;li 16
17 35295005 2 Gasket Joint Dichtung Guarnizione Junta i 17
18 92658336 1 Spacer Entretoise Distanzstuck Distanziatore Espaciador 2l 18
19 92658368 6 Stud Goujon Nut Prigioniern Husille S PR v 19

4.1

INGERSOLLRAND




AREGULATION REGULATION REGELUNG REGOLAZIONE REGULACION s bl e

INGERSOLL-RAND




ltem C.P.N, Qty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION s i) g
1 04252726556 1 Manifold Manifold Veteiler Collettore Distribuidor —s 1
2 02394261 2 Adaptor Adapteur Adapter Adattatore Adaptador el ?
3 35279827 1 Elbow Coude Kniestiick Gomito Codo ) ﬁ_.'s 3
4 92395433 1 Elbow Coude Kniestuck Gomito Codo £S5 4
5 35355106 1 Valve Soupape Ventil Valvola Viélvula PO 5
6 972522649 1 Nipple Graisseur Nippel Nippto Racor s 6
7 92478387 2 Connector Connecteur Verbindungsstiick Raccordo Conector Lo yn 7
8 92549195 1 Silencer/Qrifice Silencieux Schalldampfer Silenziatore Silenciador -‘-',-:¢515 8
9 92522747 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera Tk 9
10 92395433 1 Elbow Coude Kniestiick Gomito Codo £S5 10
1 92079672 1 Hose Canalisation souple Schiauch Tubao flessibile Manguera s 11
12 92478320 1 Tee Té T-Stiick Raccordoa T Te b ey 12
13 92253871 1 Elbow Coude Kniestiick Gomito Codo £ 13
14 35322379 1 Valve Soupape Ventil Valvola Viélvula flae 14
15 92005701 1 Nipple Graisseur Nippet Nipplo Racor ids 15
16 35302314 1 Adaptor Adapteur Adapter Adattatore Adaptador Lol 16
17 92549369 1 Silencer/Orifice Silencieux Auspufftopf Marmitta Silenciador Syeall 35 17
18 92522762 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera b 18
19 92522721 1-  Hose Canalisation souple Schlauch Tubo flessibile Manguera tda 19
20 92043009 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera P e 20
N 92658145 1 Bracket Support Biiged Supporto Soporte s 21
INGERSOLLRAND
; 4.3




REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION s et g

7, 4.4 INGERSOLL-RAND



Item C.P.N. Gty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION T el Sl

1 92109867 1 Connector Connecteur Anschlusstuck Raccordo Conector Sy 1
2 92109875 1 Tee Te T-Stuck Raccordo AT Te b il 2
3 92666064 1 Elbow Coude Kniestuck Gomito Codo ts 3
4 92519925 1 Tube Tube Rohre Tube Tubo gl 4
5 35279827 1 Elbow Coude Kniestuck Gomito Codo £sS 5
3] 92522721 1 Hose Canalisation Souple Schlauch Tubo Flessibile Manguera prb 2 6
7 92519958 1 Tuhe Tube Rohre Tubo Tubo iy 7
; 4.5




REGULACION

REGOLAZIONE

REGELUNG

REGULATION

REGULATION

INGERSOLL-RAND

f.4.6




ftem C.P.N. Quy REGULATION REGULATION REGELUNG REGOL.AZIONE REGULACION | aela Sy

1 92513134 1 Bracket Support Biigel Supporto Soporte s 1
2 92522531 1 Cylinder Cilindre Zylinder Cilindro Cilindro graw 2
3 92090786 1 Ball Joint Joint 3 rotule Kugelgelenk Giunto sferico Rétula S Ay 3

7, 4.7 | INGERSOLL-RAND




EGULATION REGULATION REGELUNG REGOLAZIONE REGULACION et Gle

7.4 8 INGERSOLL-RAND




ltem C.P.N, iy REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION ¢ pedadt g
1 92517622 1 Bracket Support Biigel Supporto Soporte s 1
2 023545662 1 Nipple Graisseur Nippel Nipplo Racar F . 2
3 92258755 1 Tee Té T-Stiick Raccordoa T Te Ll ke 3
4 92256031 2 Nipple Graisseur Bippel Nipplo Racor - 4
5 9235644565 1 Elbow Coude K niestiick Gomito Codo £ 5
6 92522713 1 Nipple Graisseur Nippel Nipplo Racor al~ 6
7 92519834 1 Connector Connecteur Verbindungsstick Raccordo Conector Sy 7
8 920295652 1 Tee Té T-5tiick Raccordoa T Te G ey 8
9 92124353 1 Connector Connecteur Verbindungsstiick Raccordo Condectar oo ye 9
10 92395468 1 Elbow Coude Kniestiick Gomito Codo & 10
11 92123215 1 Elbow Coude Kniestiick Gomito Codao £s5 1
12 92519966 1 Hoss Canalisation souple Schlauch Tuho flessibile Manguera b 12
13 925190958 1 Tube Tube Rahre Tubo Tubo iyl 13
14 92294461 2 Valve Soupape Ventil Valvod Vélvuta s 14
INGERSOLLRAND
; 4.9




ltem C.P.N. Qty  COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE Dy el g
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

W

é
& T A = =
£ -' fa /s :
Y

&£

7.5 0 " INGERSOLL-RAND




KUMLSYSTEM

ltam C.P.N. Gty COOLING SYSTEM SYSTEME DE SISTEMA DE SISTEMA DE D il s
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

1 92509843 1 Baffle Chicane Drosselinsatz Deflectora Riparo e 1
2 92500702 1 Support Support Tréger Soporte Supporto gres 2
3 92509694 1, Support Support Triiger Soporte Supporto Sl 3
4 92509678 1 Cooler Refroidisseur Kihier Enfriador Radiatore Fpn 4
5 92533306 4 Spacer Entretoise Distanzstiick Espaciador Diastanziatore iarls 5
6 92617507 1 Shroud Bouclier Hiille Gualdera Protezione L V) 6
6" 92668565 1 Shroud Bouclier Hiille Gualdera Protezione Lkt 6
7 92530278 8 Washer Rondelle U-Scheibe Arandela Rondelle s 7
8 92119957 3m Tape Ruban Band Cinta Nastro S U 8
9 92668664 4 Cleat Clavette inclinee Leiste Tacchetto Abrazadera b Ej
6* P125 5D

; 5.1




R L FE

INGERSOLL-RAND

f.5.2




{.5.3

Item C.P.N. Gty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE e A PP
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 092547702 1 Guard LH Protecteur gauche Schutzorrichtung links Riparo di sifistra Proteccion M. Isq ot e 1
1* 92668557 1 Guard Protecteur Schutzorrichtung Riparo Proteccion ol 1%
2 92661008 1 Guard Protecteur Schutzorrichtung Riparo Protecci on - 2
2* 92668540 1 Guard Protecteur Schutzorrichtung Riparo Proteccion el g
3 92546654 6 Strap Courroie Rierman Cinghietta Correa = 3
1* 125SD only
2* 125SDonly




Do ) g

SISTEMA DE
REFRIGERACION

RAFFREDDAMENTO

i SISTEMA DE

KUHLSYSTEM

REFROIDISSEMENT

SYSTEME DE

COOLING SYSTEM

INGERSOLL-RAND

f.5.4




ftem CP.N. Oty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE Yl [ TPPY
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

1 92509660 1 Saparator Tank Réservoir séparateur Abscheidertank Serbatoio separatore Tanque separador JLaill i 1
2 92522135 1 Element Etément Element Elemento Elemento sy 2
3 92128875 2 Gaskat Joint Dichtung * Guarnizione Junta EACPS 3
4 92111400 1 Plug Bouchon Stecker Tappo Tapbn N 4
5 92111418 2 Washer Rondelle Dichtungsring Rondelta Arandela e 5
6 35579630 1 Plug Bouchon Stecker Tappo Tapbn il 6
7 92091982 1 Valve Soupape Ventil Valvola Vilvula ples 7
B 92066000 1 Sight Bubble Niveau & bulle Sichtblase Bolla d’esame Vidrio de nivel LM el 8
9 92038694 1 Plug Bouchon Stecker Tappo Tapbn alie 9

10 92290162 1 Seal Jaint Abdichtung Tenuta Sello s il 10

1 35279942 1 Seal Joint Abdichtung Tenuta Sello i Gl 1
? INGERSOLLRAND

[ 5 ® 5




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE DRt g
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

7. 5.6 | INGERSOLL-RAND




Item C.P.N. Qty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE Dy e
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 92123256 1 Elbow Coude Kniestiick Gomito Codo 55 1
2 92067818 2 Hose Canalisation souple Schlauch Tubo flessibile Manguera I e 2
3 92395508 2 Elbow Coude Kniestiick Gomito Codo £ 3
4 35301506 1 Elbow Coude Kniestiick Gomito Codo E5S 4
5 92395466 1 Adaptor Adapteur Adapter Adattore Adaptador P 5
6 92522689 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera PR 6
7 92519966 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera b 7
{8-9) 92128842 1 Oll Filter Assy Ens. filtre huile Olfitter kompl Insieme filtro olio Conjunto filtro de aceite S il o gast (8 -9}
9 92128859 1 Element Elément Element Elemento Elemento s g
10 92123280 1 Elbow Coude Kniestiick Gomito Codo £ 10
INGERSOLLRAND
; «S.7




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE g [ (PPN
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

7. 5. 8 INGERSOLL-RAND




iftem C.P.N. Qty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE VL P
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 92478270 1 Adaptor Adapteur Adapter Adattatore Adaptador . gl 1
2 39404132 1 Seal Joint Abdichtung Tenuta Sellp C AR Gl 2
3 92029552 2 Tee Té TF-Stiick Raccordoa T Te L0 Uy 3
4 92394261 1 Elbow Coude Kniestiick Gomito Codo £ 4
5 92519933 1 Tube Tube Rohre Tubo Tubo il 5
6 35279827 1 Elbow Coude Kniestiick Gomito Codo £ 6
? 92065846 1 Nipple Graisseur Nippel Nippla Racor Ll 7
8 926522770 1 Elbow Coude Kniestiick Gomito Codo 5 8
9 92395458 1 Elbow Coude Knlestiick Gomito Codo £ 9
10 92539865 1 Tube Tube Rohre Tubo Tubo gt 10
1 92109867 1 Connector Connecteur Verbindungsstiick Raccordo Conector besa "
12 92522689 1 Hase Canalisation souple Schlauch Tubo flessibile Manguera PR 12
? INGERSOLL-RAND
e 5 ® 9




COOLING SYSTEM SYSTEME DE KUMLSYSTEM SISTEMA DE SISTEMA DE W R IYES
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

7. 5.10 ' INGERSOLL-RAND




ftam C.P.N. Qty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA. DE SISTEMA DE D el Sl
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 35279918 1 Elbow Coude Kniestiick Gomito Codo 0 1
2 92095736 1 Adaptor Adapteur Adapter Adattore Adaptador « 2ly 2
3 92661636 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera =t 3
4 9212321 1 Elbow Coude Kniestiick Gomito Codo eSS 4
INGERSOLLRAND

f.5.11




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE Dk e g
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

7. 5.12 | INGERSOLL-RAND




ltem C.P.N. Qty  COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE Pt Gl
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 92094416 1 Hose Canalisation souple Schiauch Tubg flessibile Manguera ok & 1
2 92547595 1 Elbow Coude Knlestiick Gomito Codo (&) 2
3 92089564 1 Tube Tube Réhre Tubo Tubo ot 3
INGERSOLL-RAND

f.5.43




CONTROL AND COMMANDESET KONTROLL- UND SISTEMA DI SISTEMA DE S g
MONITORING SYSTI%N‘I‘E DE UBERWACHUNGS- COMANDO CONTROL : L Ay
SYSTEM CONTROLE SYSTEM E CONTROLLO ¥ SUPERVISION

7.6 .0 INGERSOLL-RAND




Item C.P.N. Qey CONTROL AND COMMANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE @S g
MONITORING SYSTEME DE UBERWACHUNGS. COMANDO CONTROL o & (YT
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION
1 92617630 1 Tray Piateau Rinne Bacinella Bandeja i 1
2 92180843 1 Battery Batterie Batterie Batteria Bateria 4l 2
3 92517648 1 Clamp Bride Klammer Fermaglia Abrazagdera hH 3
4 92048966 1 Cable + Cible + Kabel + Cavo positivo Cable {- S 4
5 92102961 1 Cable - Céable — Kabel — Cavo negativo Cable — - s 5
B 92525989 1 Cover Couvercle Abdeckung Coperchio Tapa Al 6
7 92625997 2 Stud Goujon Niet Prigioniero Husillo N Ry 7
8 92106285 1 Earth Lead Mise a la terre Masseband Piattina di massa Banda de masa oA B, 8
INGERSOLLRAND
; .6.1




CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE St g
MONITORING SYSTEME DE i UBERWACHUNGS- COMANDO CONTROL K ¥ {J Y7
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

/

7.6. 2 INGERSOLL-RAND




item C.PN. Qty CONTROL AND COMNLIANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE S e
MONITORING SYSTEN!E DE UBERWACHUNGS- COMANDO CONTROL % R
SYSTEM CONTROLE SYSTEM E CONTROLLO ¥ SUPERVISION )
1 92524370 1 Harness Faisceau Kabelbaum Cablaggio Arreos P e 1
2 35576636 1 Temp Switch Contact temp. Temperaturschalter Termostato Interruptor temp. A s 2
3 35278589 1 O - Ring Joint torique 0O-Ring O-Ring Junta torica - 3
4 ittt 1 Adternator Alternateur Alternator Alternatore Alternador gl 4
5 35578608 1 Oil Press, Switch Contact pression huile Oldruckschalter Pressostato olio Interruptor pres, aceite o I daad lide 5
6 35255553 1 Start Switch Démarreur Anlasser Commutatore Interruptor poner en Jer s 6
d'avviamento marcha
7 92306901 1 Hourmeter Compteur horaire Stundenmesser Contaore Cuentahoras el ishae 7
8 36256553 1 Bypass - Switch Contact dépassement Umgehungsschalter Commutatore mess in Interruptor desvid g o 8
derivazione
9 92311620 1 Power Switch Contact puissance Stromschalter Commutatore di rete Interruptor potencia Al CL-.'u' 9
10 92294016 1 . Alternator Lamp Lampe alternateur Alternator — Lampe Spia alternatore Lémpara alternadora ol s 10
1n Start Solenold Solénoide démarrage Start Solenoid Solenoide d’avviamento Solenoide poner en S 11
marcha
13 92088491 1 Fuel Solenoid Solénoide combustible Kraftstoff Solenoid Solenoide carburante Solenoide combustibie ai gl dil - 13

+++4++++ l1ems supplied by engine manufacturer

Articles fournis por le
fabricant de moteur

+++ Diese Anilgal warden
vom Motorhersteller
gelisfert

Componeti fornitit dal
costruttore del motore

Articulos siministrados
por el fabricante del
motor

;lf.llciL‘h_\,k,J-_f IR

1.6.3

INGERSOLLRAND




CONTROL AND COMMANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE pSall g
OOOOOOOO NG SYSTEME DE UBERWACHUNGS- COMANDO CONTROL % LY
SYSTEM CONTROLE SYSTEM E CONTROLLO ¥ SUPERVISION

7. 6.4 | ~ INGERSOLL-RAND




ltem C.P.N. Qty CONTROL. AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE pEAzH g
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL LB 1y
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION
1 92124692 1 Pressure Guags Jauge pression Druckmesser Indicatore di pressione Manbdmetro presion hiall s 1
2 355683210 1 Valve Soupape Ventil Valvola Vélvula s 2
3 92306901 1 Hours counter Campteur horaire Stundenzahler Contaore Cuentahoras el shae 3
4 92311620 1 Switch Contact Schafter Commutatore Interruptor i a
5 92525906 1 Cover Couvercle Abdeckung Coperchio Tapa e 5
6 35255553 2 Switch Contact Schalter Commutatore Interruptor e 6
7 92294016 1 Lamp Lamp Lampe Lampada Ldmpara rlar 7
8 92479757 1 Bulb Ampoule Birne Lampadina Bombilla e, 8
9 92574396 1 Cable Céble Kabe! Cavo Cable s 9
10 92107853 1 Nipple Graisseur Nippel Nipplo Racor e 10
11 92106301 1 Spring Rassort Feder Molla Resorte L 1
INGERSOLLRAND
; 6.5




CONTROL AND COMMANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE PRt Sl
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL o [JN
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

7.6 .0 | INGERSOLL-RAND




Item C.P.N, Oty CONTROL AND CDMMANDES ET KONTROLL- UND SISTEMA Di SISTEMA DE Sl g
MONITORING SVSTEM_E DE UBERWACHUNGS- COMANDO CONTROL g % TR
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION
1 92539873 1 Doaor Porte Ture Sportelio Puerta A 1
2 92536472 1 Instrument Pane! Tableau de commande instrumentanbret Pannello strumenti Panel de instrumentos i) iy 2
3 92119932 1 Lock Serrure Scholt Serratura Cerradura HIPPR 3
4 92041987 1 Key Clavette Schlusse} Chiave Llave o 4
S 92646233 1 Latch Loquet Riegel Chiavistello Candado iy o 5
6* 92524354 1 Facia Decal - English Auto-collant avant Armaturenabbildung Adesive cruscotto Calcomania facia 3dgrly 6"
6* 92540658 1 Facia Decal - French Auto-collant avant Armaturenabbildung Adesivo cruscotto Calcomania facia RILOLEVE 2] 6*
6* 92540046 1 Facia Decal - Ger Auto-collant avant Armaturenabbildung Adesivo cruscotto Calcomania facia JBus 4l 6*
INGERSOLLRAND
; 6.7




SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS HE WU FYES )
UNTERGRUPPEN

INGERSOLL-RAND




ftam C.P.N. Qry SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS W PPV Y]
UNTERGRUPPEN

1 92517929 1 Lifting Bail (SD) Crouchet de levage Hebegriff Anello di sollevamento Gancho de alzar i 1
2 92701804 1 Eye (WD) Qeil Ose Occhiello Ojo T 2
3 92128990 1 Gasket Joint Dichtung Guarnizione Junta f. 3
4 92128982 1 Cover Couvercle Abdeckung Coperchio Tapa sllaz 4
5 92524123 1 Bracket Support Biigel Supporto Soporte HE 5
6 92517937 1 Bracket Support Biigel Supporto Soporte 1S 6

; o7




Ti,tjulu,‘:_\ll

SUBCONJUNTOS

SOTTOGRUPPI
UNTERGRUPPEN

SEKUNDARE

SOUS ENSEMBLE

SUB ASSEMBLY

INGERSOLLRAND

f{.7.2




Item C.P.N. Qty SUR ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPP| SUBCONJUNTOS WAL FPVES Y]
UNTERGRUPPEN

1 92513209 1 Sub - Frame Faux-chassis Untergestell Telaio Marce inferior (5E 1

2 92617549 1 Slide Glissiére Scheibar Slitta Deslizadera P 2

3 92540152 1 Mount Monture Montageteil Castello di sostegno Armadura Rt 3

4 925644600 1 Mount Monture Montageteil Castello di sostegno Armadura Jres 4

.7 3




SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS e it i gandt
UNTERGRUPPEN

INGERSOLL-RAND




tem C.P.N. Qty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPP! SUBCONJUNTOS D e At Ze gandd
UNTERGRUPPEN
1 92513217 1 Enclosure Enceinte Einfassung Céarter Chiusura Ty yf 1
1* 02671890 1 Enclosure Enceinte Einfassung Cérter Chiusura it 1+
2 92517614 2 Cover Couvercle Abdeckung Tapa Coperchio - 2
3 92136837 4 Mount Monture Montegeteil Armadura Castello di sostegna s 3
4 92087485 2 Fender Garde Fender Parachoque Parafango S Gl 4
b 92119957 Bm  Seal Joint Abdichtung Sello Tenuta i 5
6 92533280 2 Plate Plague Platte Piaca Piastra SN u, ¥ [
6% 92664747 2 Grille Grille Gitter Rejiia Griglia e Ul [
7 92526185 1 Catch Plate Plague de butée Schutzplatte Plato calector Piastra di arresto LTI 7
8* 92672369 1 Grille Grille Gitter Rejlia Griglia Insin ar
1* 1255D only
6* 12550 only
8* 125 5D only not illustrated.
INGERSOLLRAND
7 )




SUB ASSEMBLY SOUS ENSEMBLE SEKUNDXRE SOTTOGRUPPI . SUBCONJUNTOS el Lo gandd
UNTERGRUPPEN

INGERSOLLRAND




ftem CPN.

Qty

SUB ASSEMBLY

SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS A il Ao gandt
UNTERGRUPPEN
1 92120021 2 Skid Bequille Kufe Supparto Soporte @l 1
2 92540509 ] Strap Courroie Rismen Cinghietta Correa el 2
3 92522788 1 Cowi Capot moteur Windlauf Cuffia Cubierta ae othi 3

f.7.7

INGERSOLL-RAND




SuUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS D alt Lo gandl
UNTERGRUPPEN

INGERSOLL-RAND




Item C.P.N. Oty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS : Rkt dg ganll
UNTERGRUPPEN '
1 92701945 1 Canopy Rabot Haube Tenda Campana L 1
1* 92672435 1 Canopy Rabot Haube Tenda Campana pi~ 1*
2 92546274 2 Hinge Charnibdre Scharnier Carniera Bisagra deain 2
3 92119445 2 Pin Broche Stift Perno Clavija i 3
4 92119460 4 Washer, Rondelle Dichtungsring Rondella Arandela U 4
§ 925261561 1 Bracket Support Bugel Supporto Soporte s 5
6 92526144 1 Safety Catch Fermeture de sécurité Sicharheitsriege Arresto di sicurezza Cerrojo de seguridad ol C.JH' b 6
7 92526169 1 Spring Resort Feder Molla Resorte = 7
8 92526898 2 Bracket Support Bugel Supporto Soporte s 8
9 92107804 2 GasSpring Ressort gaz Gasfeder Molla a gas Resorte gas Sl 55 9
10 92119841 2 Hinge Charniére Scharnier Cerniera Bisagra ads 10
11 92619172 1 Striker Plate Cache Schiiessplatte Riscontro Enganchador G b n
1+ 1255D only
INGERSOLL-RAND
; 7.9




D Ak alt

INGERSOLLRAND

f.7.10




ftem C.P.N. Oty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS de ikt dogand)
UNTERGRUPPEN
(1-4) 92524099 1 Liner Kit Kit fourrure Auskleidung kompl. Carredo camicia Kit de! forro Ay 2k {1—-4)
1 1 Rear Liner Fourrure Riickwirtige Auskleidung  Camicia posteriore Forro trasero Jamdt Sl 1
2 1 Front Liner Fourrure avant Vordere Auskleidung Camicia anteriore Formro delantero il Sl 2
3 1 Bottom Liner Fourrure de fond denverkleidung Camicia inferiore Forro inferior it Glat 3
4 1 Packing Liner Fourrure de bourrage Verpackungsauskieidung Camicia d'imballaggio Forro empaguetadura it ke 4

f.7.11

INGERSOLL-RAND




SUB ASSEMBLY SOUS ENSEMBLE SEKUNDXARE SOTTOGRUPPI . SUBCONJUNTOS D Lk adl dz gandl
UNTERGRUPPEN

INGERSOLL-RAND




tem C.P.N.

SUB ASSEMBLY

SOUS ENSEMSLE

SEKUNDARE

SOTTOGRUPPI SUBCONJUNTOS Dt alt Lk gandl
UNTERGRUPPEN
1 92525914 1 Handle Poignée Griff Maniglia Manija ptaia 1
2 92107838 1 Lock Verrou SchloR Serratura Cerradura Ja 2
3 92519180 1 Bracket Support Biigel Supporto Soporte Ligs 3
4 92039585 1 Key Clé Schliissel Chiave Liave rhas 4
; o 7,13




L7404




1tem  C.P.N. Qty  SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS Rk it L gandd
: UNTERGRUPPEN
(16) 92706050 1 Foam Set Kit mousse Schaumstoffsatz Gruppo parti in mater-  Juego espuma N ek {16)
' iale espanso - .
1 1 Canopy Front RH Capote AV. Droite Haube vorne rechts Copertura anteriore Campana delantera ! g S el ot 1
oo : destra M. Der o L -
2 1 Canopy Front LH Capote AV. gauche ‘Haube vorne links Copertura anteriore -Campana delantera ! gt AT el ke 2
: sinistra M. Izq, et} il fea 3
3 1 Canopy Front Capote AV. Haube vorne Copertura anteriore _Campana delantera Gl cthilt ez
4 1 Canopy Front Top Capote AV. haut Haube vorne oben COpertgra anteriore :Casmpana delantera parte _ REIRISUFR 4
superiore up. . ) )
5 1 Canopy Baffle Bottom LH Chicane capote inf. G. Hauben Schikane unten  Copertura diafranma Campana deflector inf, O S BN FVEEICY 5
links inferiore sinistro M, . L
6 1 Canopy BaffloBottom RH Chicane capote Inf. Or.  Haube Schikane unten  Copertura diaframma Campana deflector inf. e A I L Ll clad el 6
. . . rechts inferiore destro M.D. e (7.8
{7-8) 92706043 Foam Sat Kit mousse Schaumstoffsatz Gruppo parti in mater- Juego espuma -
) : ’ iale espano Cercado inf. trasero ol ik et Lt
7 1 Lower Enclosure Reer Enceinte inf. AR, Untere Einfassung Chiusura inferiore Cercado inf. lados A ey Jie -7
. . hinten posteriore tras. il . T o
8. 2 l_.OWGI’ Enclosure Rear Sides Enceinte inf. AR. Untera Einfassung Chiusura inferiori JLIBQD espuma (Parte sup. LAl d"f-"‘J* \}“"l 8.
X ' Cotés hinten/Seiten posteriori laterali deflector campana} ] ) (417}
(9-17) 92706035 1 Foam Set {Top Canopy Kit mousse {chicane Schaumstoffsatz (Haube-  Gruppo parti in mater- Deflector campana Man, (et P s il ki) ipe M ol )
Baffle} ' capota sup.) Schikana oben) iale espano (Diaframma D.elz.
copertura superiore) .
) 2 Canopy Baffle RH & LH . Chicanes capote Dr. et G.  Maube Schikane rechts &  Diaframma copertura Deflector centro M, 12q. St Gy godl Gkt bl s bt ol 9
. links destro e sinistra o
10 1 Baffla Centre LH Chicane, centre G’ _ Schikane Mitte Links Diaframma centrale Deflector centro M. Der e R PV - 10
sinistro o
11 1 Baffle Centre RH Chicane, centre Dr. Schikane Mitte rachis Diaframma centrale Deflector campana parte o e B t
destro inf, MLI. i
12 1 Canopy Baffle Bottom LH  Chicane capota inf. G. Haube Schikane unten Copertura diafranma Deflector campana parte S ! L ALl e 3l 12
: links inferiore sinistro inf. M.D. ]
13 1 Canopy Baffle Bottom RH Chicane capote inf. Dr. Haube Schikana unten Copertura diaframma Punta deflector M. Iz Sl gt HalNis Lt e ety 13
o ' rechts inferiore destro .
14 1 Baffle End LH Chicane extr. G. Schikane Ende links Estremita sinistra Punta deflector M.Der S e Lgh i L1 4 14
diaframma
15 1 Baffle End RH Chicane extr. Dr. Schikane Ende rechts Estramita destra Deflector parte sup. el b AL 4l 15
o . ‘ diaframma M, lzqg. o '
16 1 Baffte Top LH Chicane Sup. G, Schikane aben tinks . Parte superiore Deflector parte sup. G Al e el A 16
. sinistra diaframma M. Der L ]
i7 1 Baffle Top RH Chicane sup. Dr. Schikane oben rechts Parte superiore destra e M Ll g 17
18 i _ diaframma . 18
19 921017865 50 Hanger Bride de support Héngeband . Aggancio Gancho de suspensibn dLr 19
20 92104264 50 Protector Protection Schutzvorrichtung " Protezione Protector i 20

.75

INGERSOLL-RAND




Item C.P.N. Gty SUB ASSEMBLY S0US ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS R WRHIE FYPENY
UNTERGRUPPEN
{(1—-13) 92822242 1 {nterior Decal Set Comp Jeu comp. auto-collant Bildbeschreibung innen, Corredo adesivi interni Juego calcomanias St o S s IS0 e [1—-13)
E nglish anglais ~ kompl. Englisch {GB) interior comp. Inglés ’
(1-13} 92522408 1 " Interior Decal Set Comp Jeu camp. auto-collant Bildbeschreibung innen, Corredo adesivi interni Juego calcomanias o S s IS i {(1-13)
French frangais kompl. Franzdsisch {Francesi) interior comp. Francés )
(1-13) 92522374 1 Interior Decal Set Comp Jeu comp’ auta-collant Bildbeschreibung innen, Corredo adesivi interni Juego calcomanias G0 R s JSs oabe {1-13)
German atlemand kompl. Deutsch {Tedeschi) intarior comp. Alemén i
1-8} 92530302 1 Decal Set English Jeu auto-collants anglais  Bildbeschreibung englisch  Adesivo, Inglese Juego calcomanias Inglés Sl JSs il . (1-5)
{1-5) 92530286 1 Decal Set French Jeu auto-collants frangais  Bildbeschreibung Adesivi, Francese Juego catcomanias o S e {1-5)
franzosisch . Francés . B ’
(1-5) 92530294 1 Decal Set German Jeu auto-collantsallemand Bildbeschreibung deutsch  Adaesivi, Tedesco luego calcomanias Alemén G I ol (1-5)
1 1 Preventative Maintenanca  Entretien de prévention Vorbeugende Wartung Manutenzione Preventiva  Marntenimiento iy Ule 1
2 1 Caution Information Information de prudence  Warnungen Avvertenze preventivo 2
3 1 Discharge Alir Air service Luftaustritt Aria di Scarico Informacién advertencia ol chaglna 3
4 1 Oil Filter Assy Ens. filtre & huile Oifilter kompl. Complesso Filtro Olio Descarga de aire o palt s - q
5 1 Model Mo, Plate Numéro plaque modéle Madell-Nummernschild Piastrina con Sigla di Conjunto filtro de aceite S Pl Ao pat b
Modello Placa No, de modelo Jiapald ol W -
6 1 Generat Data Données génerales Allgemeine Daten Dati Generali Datos Generales Lale UL 6
7 1 Wiring Diagram Schéma de cablage Schaltplan Cablaggio Elettrico Diagrama de cables SRRy Jaleie 7
8 1 Regulation Adjustment - Ajustement des réglages Einsteflungsjunstierung Regolazione Ajustes de regulacibn bl o s 8
9 1 Operating Instructions Opérations de marche Bedienungsanleitung Istruzioni per il Instrucciones sobre JrELERCTE 9
Funzionamento operacidn
10 1 Engine Moteur Motor Motore Motor L 10
1 1 Hot Surface Surfaces chaudes _ Heiltbe Oberfldche Superficie Calda Superficie caliente ol g 1
12 1 Vent Air Bouche d'air Abzugsluft Aria di Ventilazione Purga de aire g o 12
13 1 Data Plate Plague de données Datenschild Tarhetta di Dati Placa de datos AL dais 13
(1-8) 92500819 1 Exterior Dacal Set Jeu auto-collantsextérieur  Bildbeschreibung auRben,”  Serie adesivi esterni Jusgo calcomanias g Js b {1-5)
kompl. exteriares
1 2 IR Logo Sigle I-R IR Lago Logo 1-R Logo |-R Ly J o il Sl 1
2 1 Stripe Bande Streifen Striscia Raya by 2
3 1 Stripe Bande - Streifen Striscia Raya b 3
4 2 125 126 125 125 125 bisyive 4
5 2 60 L/S 60 L/S 60 L/S 60 lit/sec. 60 L/S SU/AN 5
92706696 1 Exterior Decal Set - Jeu auto-collants exterieur Bildbeschreibung sussben  Serie adesivi esterni Juego calcomanies 1
kompl. axteriores R
. 2
1 1 IR Logo Sighe IR IR Logo Logo IR Logo IR by
2 1 Stripe Bande Streifen Striscie Reya Ly yrs 3
3 2 125W 125W 125W 125W 125W W/ A 4
4 2  60L/S 60 L/S 60 L/S 60 L/S 60 L/S i 5
5 2 Sound Power : o

f[.7.16

INGERSOLLRAND




USE ONLY GENUINE INGERSOLL-RAND SPARE PARTS

N'UTILISER QUE LES VERITABLES PIECES DETACHEES INGERS?LL-HAND
NUR ORIGINAL INGERSOLL-RAND ERSATZTEILE VERWENDEN

USARE SOLO RICAMBI GENUINI INGERSOLL-RAND

USE SOLAMENTE REPUESTOS GENUINOS INGERSOLL-RAND
WL [V S PO I I o had el



TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHUOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE  aadl 2l ke
REMORQUE D1 TRAINO

69

3 '_'ﬁ
(A @)=
] s 0
>
\g)

C 36
E: 46
DL n 2

INGERSOLL-RAND




Item C.P.N. Oty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aadl i
REMORQUE DI TRAINO
(1-73) 92509728 1 Running Gear Complete Ensemble complet de Laufwerk, komplet Parti moventi Tren rodante completo LS Lass i {1-73)
marche
{1-65) 92622119 1 Running Gear Assy. Ensemble de marche Laufwerkmontage Gruppo parti moventi Montaje tren rodante Jeat ey S de g {1-65)
{1-44) 92547553 1 Drawbar Assy. Ensemble barre de Zugstangenmontage Gruppo barra di traino Montaje barra de e -1 5 P {1-44)
rermorquage remolgue
1 92532035 1 Eye Qeil Auge Occione Qjo Iy 1
2 92304458 2 Bolt Bouton Bolzen Bullone Perno b e 2
3 92304575 2 Nut Ecrou Mutter Dado Tuerca o 3
4 92531862 1 Bellow Soufflet Faltenbalg Soffietto Fuelle N 4
5 92531870 1 Shaft Arbre Walle Fuso Eje Ty [pyoes 5
6 92531888 2 Bush . Bague Buchss Boccola Buje FH P 6
7 92531896 1 Damping Ring Bague aortissante Dampferring Anello smorzatore Anillo amortiguador dead il 7
8 92531904 1 Back Ring Bague arriére Riickring Anello di rinforzo Anillo de respaldo Laks Lk 8
9 92631912 1 Pin Broche Stift Pemo Clavija FYCHUN 9
9 92531920 1 Pin Broche Stift Perno Clavija JERTIN 9
10 92531938 1 Bolt Boulon Bolzen Bullone Perno N P 10
11 92531946 1 Lever Lavier Hebel Leva Palanca iadl, 1
12 92531953 1 Yoke End Joug d'extrémité Aufsatzende Estremo giogo Punta de horqueta Skl Gisb 12
13 92061498 1 Washer Rondelle Dichtungsring Rondella Arandela sl 13
14 92547322 1 Pin Broche Srift Perno Clavija PP U T 14
15 92304526 1 Nut Ecrou Mutter Dado Tuerca Ypur 15
16 92304575 1 Nut Ecrou Mutter Dado Tuerca Yyour 16
17 35302025 1 Nut Ecrou Mutter Dado Tuerca H 17
18 92531961 1 Bolt Boulon Bolzen Builone Perno b Sl 18
19 92547330 1 Pin Broche Stift Perno Clavija FETAU N 19
20 92631979 1 Cable Cable Kabel Cavo Cabir Js 20
21 92304567 1 Nut Eecrou Mutter Dado Tuerca H 2
22 92531987 1 Damper Amortisseur Dampfer Smorzatore Amortiguador W 22
23 92531995 1 Cylinder Cylindre Zylindar Cilindro Citindro ram 23
24 92532001 1 Tension Bar Barre de tension Zugstab Barra tensione Barra tensién e - 24
25 92532019 1 Rod Tige Stange Asta Varilla it 25
26 35295021 1 Bolt Boulon Bolzen Bullone Perno R P 26
27 92547348 2 Nipple Graisseur Nippel Nipplo Racor [ARES 27
28 92647355 6 Bolt Boulon Bolzen Bullone Perno [ P P 28
29 35280627 6 Washer Rondelle Dichtungsring Rondella Arandela U 29
30 92532027 1 Stide Bearing Roulement flissant Gleitlager Supporto scorrevole Cojinete de corredera R IRV Y 4 30
31 92647363 1 Bolt Boulon Bolzen Bullane Perno R W P 3N
32 92532043 1 Lever Levier Hebel Leva Palanca il 3z
33 92532050 1 Distance Ring Entretoise Distanzring Anello distanziatore Anillo espaciador el Ll 33
34 92532068 1 Cap Couvercle Kappe Cappuccio Tapa el 34
35 92532092 1 Drawbar Barre de remorquage Zugstange Barra di traino Barra de remolque Al wai 35
36 92547371 2 Clamp Bride Klemme Fascetta Abrasadera HWH 36
37 92547397 1 Nut Ecrou Mutter Dado Tuerca H 37
38 92304526 1 Nut Ecrou Mutter Dado Tuerca R 3s

{.8.1

INGERSOLLRAND




TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHDR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aadt Dl aas
REMORQUE DI TRAINO

7
%
¢ &
o 1s, 0

I

2

INGERSOLLRAND




item C.P.N. Oty TRAILER EQUIPMENT  EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOL.QUE Aaddl Db
REMORQUE DI TRAINO
39 92549435 1 Propstand Bequille Heber Gambia di sostegno Cabellete bles lols 39
40 92304401 2 Bolt Boulon Schraube Bullone Perno e 40
41 92061506 1 Washer Rondella U.Scheibe Rondella Arandela H<H) a1
42 92532084 1 Handle Poignee Griff Impugnatura Mango e 42
43 92304567 2 Nut Ecrou Mutter Dado Tuerca dyun 43
44 92532076 1 Clamp Collier Klemme Fascetta Grampa HWIH 44
(46-71) 92547561 1 Axle Assy Ensemble axe Achsaufbau Gruppo assale Montaje eje spdlis g {45-71)
45 92532126 1 Axle Axe Achse Assale Eje e 45
46 92304518 2 Nut Ecrou Mutter Dado Tuerca v 46
47 22547389 2 Nut Exrou Mutter Dado Tuerca Yy 47
48 92532100 1 Balance Bar Barre d’'équilibre Ausgleichsstange Barra equilibratrice Balancin R Y 48
49 92532118 2 Cable Céble Kabel Cavo Cable s 49
50 90103185 4 Bolt Boufon Bolzen Butllone Perno P U 50
51 92304575 4 Nut Ecrou Mutter Dado Tuerca I 51
52 92532134 2 Brake Drum Tambour de frein Bremstrommel Tamburo freno Tambor del freno el 3 52
53 92547405 2 Bearing Routement Lager Cuscinetto Cojinete Jenk g S 53
54 92547413 2 Nut Ecrou Mutter Dado Tuerca Hyor 54
55 92547421 2 Pin Broche Stift Perno Clavija bl sl 55
56 92547439 2 Hub Cap Couvercle moyeu Nabenkappe Coprimozzo Tapa cubo il ol 56
57 92547447 8 Wheel Bolt Boulon roue Radbolzen Bullone ruota Perno da larueda Adaealt faa 57
58 92547454 2 Bearing Roulement Lager Cuscinetto Cojinete Jet oS 58
59 92532142 2 Expander Tendeur Expandar Espansore Expansor Qi km g 89
80 92532159 4 Brake Shoe Sabot de frein Bremsschuh Segmaento freni Zapata de frento HIHI W] 60
61 92532167 2 Spring Ressort Feder Molla Resorte 855 61
62 92647462 2 Sealing Ring Bague joint Dichtung Anello di tenuta Anillo de cierre o ) il Rl 62
63 92547470 2 Pressure Spring Ressort de pression Druckfeder Anella di pressione Resorte a presion Bl 8,55 63
64 92547488 2 Adjusting Screw Vis de réglage Einstellschraube Vite registro Tomillo de ajuste SN 64
65 92647496 2 Adjusting Nut Ecrou de réglage Einstelimutter Dado registro Tuerca de ajuste bo_alil,. . 65
66 92547504 2 Bolt Boulon Bolzen Bullone Perno b s 66
67 92547512 2 Split Pin Broche fendue Splint Coppiglia Chaveta hendida Gpite e 67
68 92832175 2 Lever Levier Hebel Lava Palanca dail 68
69 92547520 2 Tension Spring Ressort da rappe Spannteder Molla di tensione Resorte de tension PR 69
70 92547538 2 Washer Rondelle Dichtungsring Rondella Arandela H<H 70
A 92547546 2 Cover Plate Plaque couvercle Deckplatte Piastra di chiusura Plato tapa Wbl Grine 7t
{72-73) 92040617 2 Wheel & Tyre Assy. Ensemble roue et pneu Rad und Reifonmontage  Gruppo ruote e Montaje ruedas y SNy owal) degae {72.73)
pneumatici neumaticos

72 92040625 1 Wheel Roue Rad Ruota Rueda s 72
73 92040633 1 Tyre Pneu Reifen Pneumatico Nuemético A 73

7.8.3

INGERSOLLRAND




" TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE il Dlane
REMORQUE DI TRAINC

INGERSOLL-RAND




ftem C.P.N. Quy TRAILER EGUIPMENT EQUIPEMENT FAHRWERK-ZUBEHUR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE |  fadll Ddoas
REMORQUE DI TRAINO .
(1:92) 92522432 1 Running Gear Assy (Fr) Mantage de marche Fahrwarkaufbau (fr) Compl parti moventi (Fr)  Conjunto tren rodante (i) ol s 5 degas (1-92)
complet (fr) {francés) )
(1-92) 925224724 1 Running Gear Assy {Ger) Montage de marche Fahrwerkaufbau {dt) Comp! parti moventi Conjunto tren rodante Gl Johdddl oy 5 ik g {1-92}
complet {al) (Gr} {alemén)
{(1-61) 92548940 1 Axle Assy (Fr) Ens. axe (fr) Achsaufbau (fr) Compl .assale (Fr) Conjunto eje (francés) (g ) o pod] Lo gar {161)
{161} 92548957 1 Axle Assy (Ger) Ens, axe {al) Achsaufbau {dt) Comp! assale {Ge) Conjunto eje (alemén) (U sl degur 61
1 92548973 1 Axle Quille da remorquage Zugstange Barra di traino Barra de remolque ) Alaii ]
1 92549625 1 Axte Quille de remorquage Zugstange Barra di traino Barra de remolque A 1
2 92484740 4 Nipple Graisseur Nippel Nipplo Racor il 2
3 92549633 1 Torsion Bar Barre de torsion Torsionsfeder Barra di torsione Varilla de torsibn Wi ad 3
4 92107580 4 Bush Bague Biichse Boccola Buje ENES 4
8 02183938 2 O Ring Jc_rint torique O-Ring Anello torico Junta térica Eriey 5
6 92107549 2 Screw Vis Schraube Vite Tornillo S 6
7 92107556 2 Locknut Rondelle de blocage Sicherungsmutter Controdado Contratuerca 3 i rena 7
8 92183904 2 Cable Cable Seil Cavo Cable s 8
9 92484385 1 Compensator Compensateur Kompensator Compensatore Compensador g iy 9
10 92304518 1 Nut Ecrou Mutter Dado Tuerca Yyow 10
11 92182862 1 Bolt Ecrou Bolzen Bullone Perno L T P - 1"
12 92183854 1 Handle Poignée Griff Maniglia Manilla ks 12
13 92183839 2 Pad Patin Unterlage Tampone Cojin bt 13
14 92183847 1 Half Collar Demi-collier Halbmanschette Semicolletto Medio collar b ciai 14
15 092549526 1 Half Coflar Demi-collier Halbmanschette Semicolletto Medio collar Ok ciai 15
16 92549062 1 Rod Tige Stange Asta Varilla i 16
17 92107705 1 Cable Chble Seil Cavo Cable Js 17
18 92304526 1 Nut Ecrou Mutter Dado Tuerca Uy 18
19 92485051 1 Forkend Fourchette Gabelenda Estremo forcella Cabeza ahorquillada Stk 19
20 92455328 i Pin Broche Stift Perno Clavija T 20
21 92484930 1 Washer Rondelle Unterlagscheibe Rondella Arandela s 21
22 92484948 1 Pin Broche Stift Pernc Clavija ds 2A2
23 92547686 1 Lever Levier Hebeal Leva Patanca gl 23
24 92549542 1 Rod Tige Stange Asta Varilla - 24
25 92549559 1 Fork Fourchette Gabel Forcella Horgquitla Ky 25
26 92549070 1 Pin Broche Stift Perno Clavija €L 26
27 92061480 1 Washer Rondelle Unterlagscheibe Rondella Arandela B 27
28 92549567 1 Pin Broche Stift Perno Clavija & 28
29 92485036 2 Washer Rondelle Unterlagscheibe Rondella Arandela b 29
30 92484971 1 Split Pin Broche fendue Splint Cappiglia Chaveta hendida Gyate dhd 30
N 92549575 1 Spring Ressort Feder Molle Resorte 45 3
32 92549583 1 Rod Tige Stange Asta Varilla spedtf 32

{.8.5

H, 5. RUNNING GEAR

INGERSOLL-RAND




TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE C Al Slaas
REMORQUE DI TRAINO

59

58 57

H. S. RUNNING GEAR

7. 8.6 | INGERSOLL-RAND




Item C.P.N. Qty TRAILER EQUIPMENT  EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Ahddt e
REMORQUE D1 TRAINO
33 92549591 1 Turnbuckle Tendeur SpannschloR Tenditore Tensor de tornillo ke S 33
34 92549609 1 Lever Levier Hebet Leva Palanca gl 34
35 92549617 1 Pin Broche Stift Perno Clavije AL 35
36 92549088 1 Pin Broche Stift Perno Clavija & 36
37 92304625 1 Washer Rondelle Unterlagscheibe Rondella Arandela sl 37
38 92485136 1 Ring Bague Ring Anello Anillo s 38
39 92547694 i Cable Cable Seil Cavo Cable Js 39
(40-61) 92548908 1 Swinging Arm Assy Left Mantage balancier Schwingarmaufbau links Compl.sn_braccio girevole  Conjunto brazo oscilante § =) g AN tb-l" gt t40-61)
gauche izq.
40 92548924 1 Arm Assy Left Montage bras gauche Armaufbau links Compl sn.braccio Conjunto brazo izq. Sl 1301 o gas 40
(40a-61} 92548916 t Swinging Arm Assy Right  Montags balancier Schwingarmaufbau rechts  Compi.dr braceio girevole  Conjunto brezo oscilante el e M 1 ey (40a-61)
droit der.
40 92548932 1 Arm Assy Right Montage bras droit Armaufbau rechts Compl dr braccio Conjunto brazo der. Gt gl de e 40
41 92107572 1 Adjuster Ajusteur Nachstellvorrichtung Regolatore Ajustador bas iy 41
42 92304559 1 Locknut Rondelle de blocage Sicherungsmutter Controdado Contratuerca 55 e 42
43 92549070 1 Pin Brache Stift Perno Clavija HE 43
44 92107523 2 Adjuster Wedge Blogueur ajusteur Stellkeil Cuneo regolatore Cufia de sjuste d sy opid 44
45 92183979 1 Brake Shoe Sabot de frein Bremsbacke Segmento freno Zapata del freno e it Luaf 45
46 926548999 1 Expander Expanseur Spreizring Espansore Expansor [EPL IS NP 48
47 1 Spring Ressort Feder Molla Resorte I 47
48 92549005 1 Brake Shoe Sabot de frein Bremsbacke Segmento freno Zapata del freno aLa il i 48
a8 1 Actuating Plate Plaque d' appui Betdtigungsplatte Piastra motrice Placa de accionamiento Al s 49
50 9254913 t Pin/Bush Broche/Bague Stift/Blichse Perno/boccola Clavija/buje ity 50
51 92549039 1 Spring (Right) Ressort (gauche) Feder {links} Molla (sn.) Resorte (fzg.) =) 3,55 51
51 92549021 1 Spring {Left) Ressort (droit) Feder {rechts) Molla (dr.} Resorte (Der.) (06 555 51
52 92549047 1 Ferrule Ferrule Ringbeschlag Bussola Férula @l 52
53 1 Spacer Entretoise Distanzstiick Distanzisle Espaciador el iy 53
54 92184076 1 Seal Joint Dichtung Tenuta Sello e Ll 54
55 92184084 1 Bearing Roulement Lager Cuscinetto Cojinete YUY 1 55
56 92548965 1 Hub Moyeu Nabe Mozzo Cubo T i 56
57 92184092 1 Bearing Routement Lager Cuscinetto Cojinete bk s 57
58 92184100 1 Nut Ecrou Mutter Dado Tuerca Yo 58
59 92484048 1 Pin Broche Stift Perno Clavija L 59
60 92184118 1 Hub Cap Chapeau mo yeu Nabenkappe Coprimozzo Tapa cubo TR 60
61 92549096 1 Towbar {Fr) Quille de remorquage {fr)  Zugstange (fr) Barra di rimorchio (Fr) Varilla de remolque{Fr} (o) s et} 61
61 92549500 1 Towbar (Ger) Quille de remorquage Zugstange [dt) Barra di rimorchio (Ge) Varilla de remolque (A1} Wl i 61
(62-92) 92540336 1 Hitch Assy (Fr} Montage butoir {tr) Zugvorrichtung {fr) Compl.attacco (Fr} Conjunto enganche (Fr) (i iy A .;!4 62-92}
(62-92) 92549112 1 Hitch Assy {Ger) Montage butoir (al) Zugvorrichtung {dt) Compl.attacco (Fr) Conjunto enganche (Al) (iliy A 4;)_._; 62-92)
62 92549054 1 Body Corps Aufbau Carrozzeria Cuerpo i 62
63 92184209 1 Sliding Tube - Tube glissant Gleitrohr Tubo scorravole Tubo deslizante SV ,,,;i 63
64 92184191 1 Shock Absorber Amortisseur StoRampfer Ammortizzatore Amortiguador oteall iz 64
65 92304518 1 Nut Ecrou Mutter Dado Tuerca HJW. 65
66 92184233 1 Tube Tube Rohr Tubo Turbo il 66

1.8.7

H. 5. RUNNING GEAR

INGERSOLL-RAND




TRAILER EQUIPMENT  EQUIPEMENT FAHRWERK-2UBEHOR  EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaadt Dt dae
REMORQUE DI TRAINO

7. 8.8 " INGERSOLL-RAND

H. §. RUNNING GEAR




Itam C.P.N. Qry TRAILER EQUIPMENT  EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE hat Slaaa
REMORQUE DI TRAINO
67 92184241 1 Rubber Stop Butoir caoutchouc Gummistopper Fermo in gomma Tope de jebe ol da 67
68 92114503 1 Eye (French} Oeil (fr) Ring {fr} Occhione {Fr} Ojo (francés) (=AY i 68
68 92499524 1 Eye {German) Qeil (al} Ring {dt} Occhione {Ge} Qjo (aleman) (wllhis» 68
69 92484799 2 Bolt Boulton Bolzen Bullone Perno [ P 69
70 92184431 2 Washer Rondelle Unterlagscheibe Rondella Arandeta s 70
71 92304575 2 Locknut Ecrou de blocage Sicharunsmutter Controdado Contratuerca 3 Uyas 1
72 92184290 1 Gaiter Gaine Einrichter Guaina Gaiter fith 72
73 92109990 1 Strap Sangle Riemen Fascetta Cotrea e 73
74 92184399 1 Bolt Boulon Bolzen Bullone Perno ke jles 74
75 92304567 1 Locknut Rondelle de blocage Sicherungsmutter Controdado Contratuerca ) Uy 75
76 92184340 1 Lever Levier Hebel Leva Palanca gl 76
77 92484963 1 Pin Broche Stift Perno Clavija a5 77
78 92484971 3 Pin Broche Stift Perno Ctavija & 78
79 92184332 1 Lever Levier Hebel Leva Palanca £l 79
80 92184316 1 Spacer Entretoise Distanzstiick Distanziale Espaciador idela iy 80
81 92041953 1 Washer Rondelle Unterlagscheibe Rondella Arandela wlh 81
82 92184324 1 Rod Tige Stange Asta Varilla e 82
83 92484997 1 Pin Broche Stift Perno Clavija s 83
84 92485010 1 Pin Broche Stift Perno Clavija & 84
85 92484930 1 Washer Rondelle Untarlagschaibe Rondella Arandela wli BS
86 92484948 2 Pin Broche Stift Perno Clavija o 86
87 92184357 1 Catch Verrou Sperra Dente di arresto Enganche NS 87
88 92484914 1 Spring Ressort Feder Molla Resorte 455 88
89 92484922 1 Pin Broche Stift Perno Clavija s 89
a0 92484930 1 Washer Rondelle Unterlagscheibe Rondella Arandela $h a0
91 092183862 1 Bolt/Clip Boulton/collier Bolzen/Biygel Bullone/fermaglio Perno/abrasadera ey Sl N
92 92183854 1 Handle Poignée Griff Maniglia Manilla piada 92
(93-94) 92040617 2 Wheel & Tyre Assy Ens.roue et pneu Rad- und Cormpl.ruota/ Conjunto rueda vy YTy doeadl egast (93-04)
Redreifemaufbau pneumatico neum Btico
93 92040625 1 Wheel Roue Rad Routa Rueda il 93
94 92040633 1 Tyre Pneu ' Radreifen Pneumatico Neum atico St 94
(95-98) 92186030 1 Prop Stand Assy Ens. béquille Sténderaufbau Compl.cavalleto Canjunto caballete il e g (95-98}
95 92040187 1 ‘Prop Stand Béquille Sténder Cavalleto Cabeliate Jol a5
95 92186055 1 Bracket Support Lasche Staffa Soporte s 96
a7 92186063 1 Pad Patin Unterlage Tampone Cojin it a7
98 9218607 1 Handte Poignée Griff Maniglia Manilla s 98
99 90103185 2 Setscrew Vis Stellschraube Rosetta di sicurezza Tornillo de ajuste RSN PP 3 PO 99
100 02304682 2 Lockwasher Rondelle de blocage Sicherungsscheibe Vite esagonale Arandela de seguridad St 350 100
101 90103185 2 Setscrew Vis Stellschraube Rosetta di sicurezza Tornillo de ajuste U L3 P 101
102 92058874 2 Nut Ecrou Mutter Dado Tuerca Gyane 102
INGERSOLLRAND
; «8.9

H.5. RUNMING GEAR




RRRRRRRRRRRRRRRR

INGERSOLL-RAND
7. 8 .10 . H.S, RUNNING GEAR so




USE ONLY GENUINE INGERSOLL-RAND SPARE PARTS

N'UTILISER QUE LES VERITABLES PIECES DETACHEES INGERSOLL-RAND
NUR ORIGINAL INGERSOLL-RAND ERSATZTEILE VERWENDEN

USARE SOLO RICAMBI GENUINI INGERSOLL-RAND

USE SOLAMENTE REPUESTOS GENUINOS INGERSOLL-RAND
RIS | I Y PP R I (dad b st



. TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE t I Db
REMORQUE Di TRAINO

INGERSOLLRAND




Item C.P.N. Qty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK.-ZUBEHGR ~ EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaadh DA
REMORQUE DI TRAINO
1 92184852 2 Light Lumiere Leuchte Luce Luz s 1
2 92184928 2 Light Lumiere Leuchte Luce Luz 2 2
3 92085729 2 Reflector (White) A‘Flectuer {blanc) Reflektor Riflettore [Bianco) Reflector {blanco} (o) rSle 3
4 92121243 4 Reflector R’Flectuer Reflektor Riflettore Raflector oSy 4
5 92279140 2 Reflector (Red) R’Flectuer {rougs} Reflektor Riflettore (Rosso} Reflector {rojo} D oSteuy 5
6 92095215 4 Reflector R'Flectuer Reflektor Riflettore Reflector Sy 6
7 92479757 2 Bulb Lamp Gluhlampe Lampadina Bomhilla Uas 7
8 92095223 10 Spacer Entretoise Distanstuck Distanziatore Espaciador FATIIN 8
g 92702133 2 Bracket Support Halterung Staffa Soporte s 9
INGERSOLL-BRAND

f{.8.13




Aadt Slaas

EQUIPAGGIAMENTO
DI TRAIND

FAHRWERK-ZUBEHUR

EQUIPEMENT
REMORQUE

TRAILER EQUIPMENT

’/f/.i //

!

NLER

//://! .

Ve L
e e
L |

a

AR

7

z

hi i

EQUIPO DE REMOLQUE

INGERSOLL-RAND

7.8.14




TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE V5 [’ PV
REMORQUE 0l TRAINO
1 92540400 1 Lighting Board Tahleau D'Eclairage Beleuchtungstafel Quadro Luci Tablero de iluminacion wulaViisy 1
2 92120096 2 Light Lumiera Leuchte Luce Luz ¥ 2
3 92280791 1 Light Lumiere Leuchte Luce Luz ¥ 3
4 35297738 2 Plug’ Bouchon Dropfen Tappo Tapon b 4
; «8.15




TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHUOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaddt D
REMORQUE DI TRAINO

RED BLK A ©

INGERSOLLRAND




ftem C.P.N.

TRAILER EQUIPMENT

FAHRWERK-ZUBEHUR

Qty EQUIPEMENT EQUIPAGGIAMENTO EQUMPO DE REMOLQUE . AARI DA daa
REMORQUE DI TRAINO
1 92096270 1 Harness Faisceau Kabetbaum Cablaggio Arreo L W] S 1
2 92280817 1 Plug Bouchon Stecker Spina Tapon L 2
3 92281427 10 Tye Rap Gaine Umwicklung Legame di blocco Tie Rap o $b 0 ik 3
4 92253194 10 Clip Collier Clips Fermaglio Abrasadera Gl 4
5 92184928 2 Wire Fil Draht Filo Cable il 5
6 92184852 2 Side Light Feu de position lateral Setenlouhte Luce di posizione Luz lateral ool oy 6
7 92479757 2 Bulb ' Lampe Gluhlampe Lampadina Bombilla e 7
INGERSOLLARAND
; «8.17




Item  C.P.N. FASTENERS FERMOIRS BEFESTIGUNGEN DISPOSITIVI FIJADORES
DI CHIUSURA
A 92368687 M6 x 12 Taptite Screw Vis Taptite M6 x 12 M6 x 12 Taptite Schraube  Vite 'Taptite’ M6 x 12 M6 x 12 tornilio Taptite AR ER W ICHEN ey A
B 92304401 M10 x 25 Setscrew Vis M10 x 25 M10 x 25 Festellschraube  Vite di blocco M10 x 26 M10 x 25 Tornillo de Yo x e pidyhe ool e B
c 92329283 M10 Washer Rondelle M10 M10 Dichtungsting Rondella M10 M10 Arandela Ve ids c
D 92304567 M10 Nut Ecrou M10 M10 Mutter Dado M10 M10 Tuerca Vepilyens b
E 92304484 M6 x 20 Setscrew Vis M6 x 20 MB x 20 Feststellschraube  Vite di blocco M6 x 20 M6 x 20 Tornitlo de ajuste Yo XN p e ol s E
F 92280981 M10 x 30 Setscrew Vis M10 x 30 M10 x 30 Feststell- Vite di blocco M10 x 30 M10 x 30 Tornillo de LS KPP PRLIC P F
schraube ajuste
G 92341981 MG Washer Rondelle M6 M6 Dichtungsring Rondella M6 MG Arandela tpide G
H 92304344 M8 x 20 Setscrew Vis M8 x 20 M8 x 20 Feststelischraube  Vite di blocco M8 x 20 M8 x 20 Tornillo de YeoApcdhe cud e H
| 92304609 M8 Washer Rondelle M8 M8 Dichtungsring Rondella M8 M8 Arandela Apids |
J 92304666 M8 Lockwasher Ecrou de blocage M8 M8 Sperring Rondella di blocco M8 M8 Arandela de seguridad Ap St s J
K 92271915 3/16 X 1/2 " Rivet Rivet 3/16 x 1/2 3/16" x 1/2 Nut Rivetto 3/16 x 1/2 3/16 x 1/2 Remache day Yo X imy Thr gL K
L 92058692 M12 x 30 Setscrew VisM12 x 30 M12 x 30 Feststell- Vite di blocco M12 x 30 M12 x 30 Tomillo de Y e i s L
schraube ajuste
M 92398189 M12 x 30 Capscrew Vis M12 x 30 M12 x 30 Kopfschraube Vite a cappuccio M12 x 30 M12 x 30 Tornillo de cabeza rex Y 'r‘_,.l. U P P M
N 92465590 M10 x 25 Capscrew VisM10 x 25 M10 x 25 Kopfschraube Vite a cappuccio M10 x 25'M10 x 25 Tornillo de cabeza Yo x 3. r»-.f'" ke s N
0 90103185 M12 x 30 Setscrew VisM12 x 30 M12 x 30 Feststell- Vite di blocco M12x 30  M12 x 30 Tornitlo de LR | U PYCIR 5 Do 0
schraube ajuste
P 92058874 M12 Nyloe Nut Ecrou Nyloc M12 M12 Nycloc Mutter Dado di bloceo nyloc’ M12 M12 Tuerca Nyloc 1Y ¢ Sy Ygao P
a 92304476 M6 x 12 Setscrew Vis MG x 12 M6 x 12 Feststellschraube  Vite di blocco M6 x 12 V6 x 12 Tornillo de ajuste R R TR P PRCI O Q
R 92304443 M12 x 40 Screw Vis M12 x 40 M12 x 40 Schraube Vite M12 x 40 M12 x 40 Tornillo LAV $p R
S 92329341 M12 Washer Rondelle M12 Dichtungsring Rondella M12 M12 Arandela Ve S
T 92304682 M12 Lockwasher Ecrou de blocage M12 M1$2 Sperring Rondella di blocco M12 M12 Arandeta VYo Sl e T
U 92517531 Brass Washer Ecrou de cuivre Messingring Rondella d'ottone Arandela de cobre el 2 u
Vv 92522564 M16 x 100 Setscrew Vis M16 x 100 M16 x 100 Feststell- Vite di blocco M16 x 100 M16 x 100 Tornillo de LERIE & WPSUR PG 3 PR A
schraube ajuste
w 90103839 M16 Nut Ecrou M16 M16 Mutter Dado M16 M16 Tuerca Vi dpas W
X 90141078 M8 x 25 Setscraw VisMB8 x 25 M8 x 25 Feststellschraube  Vite di blocco M8 x 25 M8 x 25 Tornillo de adjuste YoxAp g codi X
Y 92304559 M8 Locknut Ecrou M8 M8 Mutter Dado M8 M8 Tuerca Ap oo v
z 92273663 % " Washer Copper Rondelle 1/2 1/2" Dichtungsring Rondella 1/2 1/2 Arandela oy Yeida z
AA 92148659 M6 Wing Nut Ecrou a oreitles M6 M6 Fligelmutter Dado ad alette MG M6 Tuerca de mariposa A s dyes AA
AB  .92339688 M6 x 35 Setscrew Vis M6 x 35 M6 x 35 Feststelischraube  Vite di blocco M6 x 35 MB x 35 Tornillo de ajuste L U N IR O AB
AC 92096031 M6 x 16 Setscraw Vis MG x 16 MG x 16 Feststellschraube  Vite di blocco M6 x 16 M6 x 16 Tornitlo ajuste V1 g cdabe o e AC
AD 92304542 M6 Locknut Ecrou da blocage M6 M6 Arretiermutter Dado di blocco M6 MB Contratuerca T Bides AD
AE 92495605 M12 x 100 Bolt Boulon Bolzen Bullone Pern0_ £ pbe s AE
AF 92533363 Washer Rondelle Dichtungsring Rondetla Arandela s AF
AG 92280973 M12 x 35 Setcsrew VisM12 x 35 M12 x 35 Feststell- Vite di blocco M12 x 35 M12 x 35 Tornillo de Fox Yot et LI AG
schraube ajuste
AH 92329309 M10 x 35 Setscrew Vis M10 x 35 M10 x 35 Feststell- Vite di blocco M10 x 35 M10 x 35 Tornilto de rox de pcdgbe it jles AH
schraube ajuste
Al 92304419 M10 x 40 Setscrew Vis M10 x 40 M10Q x 40 Feststell- Vite di blogceo M10 x 40 M10 x 40 Tornillo de TR S I T PP P Al
schraube ajuste
Al 92304658 ME Lockwasher Rondetie de blocage M6 M6 Sperring Rondella di blocco M6 MB Arandela de seguridad et il AJ
AK 92304575 M1Z Locknut Rondelle de blocage M12  M12 Arretiermutter Dado di blocco M12 M12 Contratuerca VT 35 Upes AK
AL 92304393 M10 x 20 Setscrew Vis M10 x 20 M10 x 20 Feststell- Vite di blocco M10 x 20 M10 x 20 Tornillo de Tew b pde i Lo AL
schraube ajuste
INGERSOLLRAND

{.9.0




f.9.1

tem C.P.N. FASTENERS FERMOIRS BEFESTIGUNGEN DISPOSITIVI FIJADORES
DI CHIUSURA
AM 92391424 M10 Brass Nut Ecrou en cuivie M10 10 Messingmurter Dado d'ottone M10 M10 Tuerca de cobre Veop iy Yy AM
AN 92304674 M10 Lockwasher Rondetle de blocage M10  M10 Sperring Rondella di bloeco M10 M10 Arandela c= segutidad Vg pSat U AN
AQ 35273945 M10 x 55 Bolt Boulon M10 x 55 M10 x 65 Bolzen Bullone M10 x 55 M10 x 65 Perno eax v podhe las AQ
AP 92488188 3/16 x 3/4 Rivet Rivet 3/16 x 3/4 3/16 x 3/4 Nut Rivetto, 3/16 x 3/4 3/16 x 3/4 Remache Hhox o plt AP
AQ 92304625 M12 Washer Rondelle M12 M12 Dichtungsring Rondella M12 M12 Arandela AY g AQ
AR 35291640 M14 x 40 Screw Vis M14 x 40 M14 x 40 Schraube Vite M14 x 40 M14 x 40 Ternillo £e ¥Vt g AR
AS 92398106 M6 Whiztite Nut Ecrou Whiztite M6 M6 Whiztite Mutter Dado 'Whiztite' M6 M6 Tuerca Whiztite 1oy dyee AS
AT 92441450 M6 x 15 Pozi Screw Vis MG x 15 M6 x 15 Schraube Vite M6 x 15 M6 x 15 Tornille Ve x Fr AT
AU 92341973 M6 x 25 Setscrew Vis M6 x 25 M#6 x 26 Feststellschraube  Vite di blocco M6 x 26 M6 x 25 Tornillo de ajuste Yo x 1 pardyle i s AU
AV 92304561 M10 Selflocking Nut Ecrou auto-bloquant M10  M10 selbstversperrende Dado ad autobloccaggio -M10 Tuerca de cierre (R ILES (R FUN AV
Mutter M10 automdtico
AW 92547587 M6 x 55 Capscrew Vis M6 x 55 MG x 55 Kopfschraube Vite a cappuccio MB x 53 MG x 55 Tornillo de 20y ey s AW
cabeza ’
AX 92304690 M14 Lockwasher Rondelle de blocageM14 M 14 Sperring Rondetla di bloccoM14 M14 Arandela de seguridad p oS idr AX
AY 92677665 3/8 Shoulder Bolt Boulon épaulé 3/8 3/8 Ansatzbolzen Bullone 3/8 3/8 Perno de tope A N N P AY
AZ 92273226 5/16 Philidas Nut Ecrou Philidas 5/16 /16 Philidas Mutter Dado ‘Philidas’ 5/16 5/16 Tuerca Philidas s _otdohh Byae AZ
BA 92421486 M10 x 40 Capscrew Vis M10 x 40 M10 x 40 Kopfschraube  Vite a cappuccio M10 x 40 Tornillo de grx v o raadibe e BA
M10 x 40 cabeza '
BB 92304500 MG Nut Ecrou M6 MBS Mutter Dado M6 M6 Tuerca Vg g BB
BC 92179043 M6 x 25 Whizlock screw Ecrou Whizlock ME x 25 M6 x 25 Whizlock Vite ‘Whizlock’ M6 x 25 MG x 25 Tornillo Toxpdydiy Fn BC
Schraube Whizlock
BD 92304591 M6 Washer Rondelle M6 M6 Dichtungsring Rondella M6 M6 Arandela N ids BD
BE 92304351 M8 » 30 Setscrew Vis MB x 30 MB x 30 Feststellschraube  Vite di blocco M8 x 30 MB x 30 Tornillo de TeA T ...._Jl,L...... BE
ajuste
BF 92421403 ME x 20 Socket Head Vis MB x 20 M8 x 20 Kopfschraube Vite a cappuccio MB x40 M8 x 20 Tornillo de Yeoxap ol BF
Screw cabeza T
BG 92178896 M6 x 30 Setscrew Vis M6 x 30 MG x 30 Feststellschraube  Vite di blocco MB x 30 M6 x 30 Tornillo de Textpodlec Aes BG
- : ajuste
BH 92079433 Avdsalock Bolt Boulon Avdelock Avdelock Bolzen Bullone di blocco Perno Avdelock At _dyle jlans BH
‘Avdelock’
Bl 92079441 Collar Couleur Kranz Collare Collar Gk Bl
B.J 92630161 M8 Nylonwasher Rondelle M12 M12 Dichtungsring Rondella M12 M12 Arandela Sh Bl
BK 92526177 M6 x 20 Shoulder Bolt Boulon Bolzen Bullone Ferno Aae BK
BL 92176718 M12 x 20 Setscrew Vis Feststell schraube Vite di bloceo Tomillo de NN PRG35 PO B
BM 92340058 M5 x 20 Setscrew Vis Feststellschraube Vite di blocco Torniilo de R P I P BM
BN 92304492 ME Nut Ecrou Mutter Dado Tuerca U'_‘_‘ BN
BO 92304041 M5 Lockwasher Rondelle de blocage Sperring Rondella di blocco Arandela de seguridad Hen BO
BQ 92184811 M6 x 12 Whizlock Screw  Vis Whizlock M6 x 12, M6 x 12 zentrifugale Vite di fermo M6 x 12 Tornitlo Whizlack s n BQ
Arretierschraube
BR 92472638 M10 x 20 Whizlock Screw  Vis Whizlock Zentrifugale Vite di fermo Tornilto Whizlock s Fr BR
Arretierschraube )
BS 92092022 M10 x 20 Tuflok Screw Vis M10 x 20 Schraube M10 x 20 Vite M10 x 20 Tornillo M10 x 20 .jf BS
- BT 35148675 Socket Head Screw ) Vis Schraube Vite Tornillo S BT
BU 39125000 M10 x 40 Socket HeadScrewVis M10 x 40 Schraube M10 x 40 Vite M10 x 40 Tornillo M10 x 40 Fr BU
BV 92398122 M6 x 20 Whizlock Screw Vis Whizlock MG x 20 MB x 20 Whizlock Vite ‘Whizlock' M6 x 20 M6 x 20 Tornillo e BV
Schraube Whizlock
BW 92304518 M8 Nut Ecrou Mutter Dado Tuerca PL aw
INGERSOLLRAND




Item C.P.ﬂ .

FASTENERS

FERMOIRS

BEFESTIGUNGEN

DISPOSITIVH
DI CHIUSURA

FIJADORES

8X 92398114
BY 92398130

B2 92668466

M8 Whiztite Nut
M8 x 20 Whizlock Screw

Aluminium Washer

Ecrou Whiztite MB
Vis Whizlock M8 x 20

Rondelle

M8 Whiztite Mutter
M8 x 20 Whizlock
Schraube

U-Scheibe

Dado Whiztite M8
Vite Whizlock M8 x 20

Rondella

M8 Tuerca Whiztite

M8 x 20 Tornillo
Whizlock

Avrandela

f.9.2

e Fr BX

L PT BY

p St A BZ
INGERSOLLRAND




EMPFOHLENE ERSATZ-

e (g2 L1 i1 ghad

ftem C.P.N. Qry RECOMMENDED SPARE PIECES DE RECHANGE SERIE DE RICAMBI REPUESTOS RECOMEN-
PARTS AND MAINTEN- RECOMMANDEESET TEILE WARTUNGS- UND CONSIGLIATI KIT DADOS Y KITS DE Silgal Jaaliay
ANCE/SERVICE KITS KITS D'ENTRETIEN INSPEKTIONS SATZE DE SERVIZIO MANTENIMIENTO cAadd ) Gl

- 92661610 - Filter Service Kit Kit entretien filtre Filter Service-Packung Corredo di Manutenzione  Kit servicio filtro oA et b -

1 92660901 2 Element Air Elément air Element Luft Elemanto, filtro aria Elemento aire il A 1

2 92128859 1 Element Qit Compressor ~ Elément huile Element Kompressordi Elemento, olio Elemento aceite Sy e 2
compresseur compraessore compresor

3 92118660 1 E lement Qil E ngine Elément huile moteur Element Motorél Elemento, olio matore Elemento aceite motor EN U S 3

4 92100981 1 Element Fuel / Water Elément combustitle Element Kraftstoff Elamento, carburante Elemento combustible saill e 4

- 92661602 - Basic Spares Set Jeu pigces détachées de Fundamentsle Ersatzteile  Corredo Pezzi di Juego basico de repuestos ikt L i Lk -
base Ricambio di Base v

1 92549799 1 Gasket Set Jeu joint Dichtungssatz Corredo guarnizioni Juego juntas oAl ik 1

2 92128859 1 Element Qil Elément huile Element OI Filtro olio Elemento aceite Ly ae 2

3 92660901 2 Element Air Elément air Element Luft Filtro aria Elemento aire el s 3

4 92118660 1 Etement Qil Elément huile Eternent OI Filtro ofio Elemento aceite M ae 4

5 92100981 1 Element Fuel Elément combustible Element Kraftstoff Filtro cerburante Elemento combustible M e 5

6 92512797 1 Belt-Drive Courroie Keilriernen Cinghia trapezoidale Correa g 6

7 92118918 1 Fan Belt Courroie ventilateur Ventilatorriemen Cinghi per ventola Carrea de! ventilador a;_-_.k‘ S 7

- 92661594 - fntermediate Spare Set Jeu pidces détachdes Zwischensatz/Ersatzteite  Corredo Pezzi di Juego intermediario de faey S e i -
intermédiaires Ricambio Intermedio repuestos -

1 92661602 1 Basic Spare Set Jeu pieces détachégs de Fundamentaler Ersatz- Corredo Pezzi di Juege basico de repuestos ol Wl e 1
base teilsatz Ricambio Sase h

2 92529973 1 Cap Fuel Filler Bouchon remplissage Fiillkeppe Kraftstoff Tappo riempimento Tapa rellengdor de 300 e La I edas 2
combustible carburante combustible

3 35355106 1 Valve Regulator Régulateur soupape Reglerventil Regolatore valvola Regulador vélvula b sl 3

4 35576636 1 Switch Temperature Contact temp. Temperaturschalter Termostato * Interruptor temperatura EREE N 4

5 92121433 1 Adaptor Adapteur Adapter Adattatore Adaptor e 5

& 92124692 1 Guage Pressure Jauge pression Druckrmesser Indicatore di pressione Manametro presion Laal Wik 6

7 92522135 1 Element Separator Etément séparateur Abscheider Element Elemento separatare Elemento separador ot e 7

8 92066000 1 Sight Bubble Niveau & bulle Sichtblase Bolla d'ispezione Vidrio en nivel LA 8

9 35578608 1 Switch Oif Pressure Contact pression huile Oldruckschalter Pressostato olio Interruptor presion L g

aceite
35327105 1 Diaphragm Unloader Déchargeur diaphragme Membran Entlastung Diaframma valvola di Diafragma descargador RIPLINCIRS 10
scarco
11 92549195 1 Silencer Orifice Orifice d' ajustement AbaRffnungsmontage Accessorio par oritizio Montaje oriticio e 1
{Regulator) {Regulateur) {Regler) (Regolatore) {Regulador])

12 92549369 1 Silencer Orifice B/D Orifice d’ ajustement AblaRéffnungsmontage Accessorio per aritizio Montaje oriticio HRERON Ut 12

B/D B/D B/D B/O

e9.3




Item C.P.N, Qty RECOMMENDED SPARE PIECES DE RECHANGE EMPFOHLENE ERSATZ- SERIE DE RICAMBI REPUESTOS RECOMEN- b q"“)‘:‘u' ch-'
PARTS AND MAINTEN- RECOMMANDEES ET TEILE WARTUNGS- UND CONSIGLIATI KIT DADOS Y KITS DE gl oy
ANCE/SERVICE KITS KITS D'ENTRETIEN INSPEKTIONS SATZE DE SERVIZIO MANTENIMIENTO . Leddt [ Tiknadt
- 92661586 - Major Spare Set Jeu pidces détachées Hauptersatzteile Corvedo Ricambi Juege principal de Sty i ol il -
majeures Principali repuestos
1 92661594 1 Intermediate Spare Set Jeu de pidces détachées Zwischensatz/Ersatzteile  Corredo Ricambi Juego intermediario de byl i i 1
intermeédiairas intermedio repuestos
2 92091982 1 Valve Safety Soupape sécurité Sicherheitsventil Valvola di sicurezza Vélvula de seguridad Sl ples 2
3 353223719 1 Valve Blowdown Soupape d'échappement Abschaltventil Valvola di scarico Viélvula de purga iy ot glas 3
4 92136837 4 Mount Resilient Monture souple Befestigungsteil flexibel Supporta elastico Armadura flexible P 4
5 36583210 1 Valve Two - way Soupape va et vient Doppelventil Valvala bidirezionale Vélvula dos vias e 33 plane 5
6 92306901 1 Hourcounter Compteur horaire Stundenzihler Contaore Cuentahoras e L alae 6
7 92311620 1 Switch On / O Contact marche/arrét EIN/AUS Schalter Commutatore ON/OFF Interruptor contectar/ i 31/ bt e 7
{Acceso/Spento) desconectar
8 35255553 2 Switch Startar Démarreur Anlasser Commutatore Interruptor poner en L i 8
d’avviamento marcha
9 92294016 1 Light Indicator Voyant Belesuchtungsanzeiger Indicatore Indicador luces PRI 9
d'illuminazione
10 92513019 1 Silencer Primary (WD) Silencieux primaire (WD)  Primirer Schallddmpfer{WD)Silenziatore primario{WD)  Silenciador primario I spalt s 10
1" 92530344 1 Silencer Secondary Silencieux secondaire Sekundirer Silenziatore secondario Silenciador secundario 4:¢u~ gl S 11
Schalldampfer
12 92660844 1 Tailpipe (SD} Tuyau d'extrémité (SD) Auspuffrohrp(SDJ Tubo di scarico (SD} Tubo de exhaustacion PR 12
13 92294461 1 Valve Hand Soupape manuelie Handventil Valvola a mano Vatvula de mano S plaws 13
14 92522531 1 Air Cylinder Cylindre & air Luftzylinder Cilindro, aria Cilindro aire 4l e 14
15 92090786 1 Ball Joint Joint & rotule Kugelgetenk Snodo Rotula ol S ey 15
- 92549799 Gasket Set Jeu joints Dichtung komplett Corredo Guarnizioni Juego juntas At Lk -
1 92109883 1 Gasket E xhaust Joint silencieux Dichtung Abgas Guarniziaone di scarico Junta escape i e 1
2 35278589 1 O - Ring Joint torique 0-Ring O-Ring Junta tbrica TS 2
3 35295005 3 Gasket Unloader Joint déchargeur Dichtung Entlastung Guarnizione, scarica Junta descargador iy il oy it 1
4 092128875 2 Gasket Separator Jaint séparateur Dichtung Abscheider Guarnizione per Junta separador Jolib it 4
separatore
5 39404132 1 0O - Ring Joint torigue 0O-Ring O-Ring Junta tdrica Ll 5
6 39742556 1 Gasket Gear Case’ Joint boitier roulement Dichtung Getriebekasten  Guarnizione scatola Junta caja engranajes e A s L 6
7 35588607 t Gasket Piston Housing Joint boitier piston Dichtung Kolbengehiuse Alloggio guarnizione di Ju nta carter piston SN e 7
8 39726674 1 Gasket Joint Dichtung Guarnizione Junta Lis 8
a 95026183 1 O-Ring Joint torique 0.Ring O-Ring Junia torice priES 9
10 39404165 1 Q-Ring Joint torique O-Ring O-Ring Junta torica alv 10
11 95022067 2 O-Ring Joint torique Q-Ring 0O-Ring Junta torica Gt 1%
12 92671841 1 Qil Seal Joint D'Huile Oldichtung Paracllo Sello Aceite G M s ] imile il 12
13 92520279 1 Sea! Joint Abdichtung Tenuta Sello s b dile Tl 13
14 35279942 1 Seal Joint Abdichtung Tenuta Sello T NP b P4 PR S 14
15 92128990 1 Gasket Joint Dichtung Guarnizione Junta wlndt ab 15
16 92290162 1 Seal Joint Abdichtuna Tenuta Sello e dnile Lils 16
17 95358024 1 Seal Joint Abdichtung Tenuta Sello oo M ) s iake 17

{.9.4




	

